Reprinted

680E Loader Backhoe

Parts Catalog

C1224




REVISION RECORD LOG 680E CK LOADER BACKHOE

Rs\sgaou DATE S/N 9114101 AND AFTER
= INSERTED Parts Catalog C1224

Note: This parts catalog replaces

the previous issue - B1224 -

which is obsolete and
should be discarded.

Ll Ioad Kl B

TS/6-6-76

Service Parts Supply

700 State Street
Printed in U.S.A. 740041 A Racine, Wisconsin 53404



GENERAL INFORMATION

Indexes

This parts catalog is arranged for easy
identification of parts. The Alphabetical Index
at the front of the catalog gives location of
major groups and assemblies. The Numerical
Index at the rear of the the cataloggives part
numbers and the page on which they are listed.

Abbreviations and Terms

HHCS - Hex head capscrew.

NSS- Not sold separately.

REF - Reference. Used to clarify drawing.
RESERVED - No item listed.

UAR - Use as required.

Changes

When changes are made to the machine,
revised pages for this catalog will be issued.
These pages must be inserted into your cata-
log as soon as they are received. Failure to
keep your catalog up to date will result in
confusion and may cause you to order wrong
parts.

Orders

Orders should specify correct part num-
ber, full description, quantity required, ma-
chine and engine model, machine and engine
serial numbers, method of shipment and
shipping address.

Right-Hand and Left-Hand Sides

The terms right-hand and left-hand (ab-
breviated to L. H. and R. H. ) as used in
this catalog indicate the right and left sides
of the machine as viewed from the opera-
tor's seat for proper operation of the ma-
chine or attachment,

U.S. and Metric Units

Sizes, lengths, and dimensions are given
in U.S. units followed by its equivalent in
metric units, See item 10 below. Sizes of
hardware (bolts, nuts, etc.) are given ac-
cording to hardware type-~--in inches for U.S.
hardware; in millimeters for metric hard-
ware, See items 2, 11 and 12,

Description, Quantity, and Machinery Items

All parts are briefly described under DESCRIPTION. The quantity used is listed under
REQ'D. Notice in the example below that the description of some items is moved in (indented)
from the left-hand margin. An indented item is part of the item under which it is indented.
The example shows that six track roller assemblies are used on the machine. Each track
roller contains two nuts, two washers, two block and retainers, two O-rings, and two face
seal assemblies (indented items 1 thru 5). The face seal assemblies are further divided to

show individual parts (items 6, 7, and 8).

Machinery items (Mach. Item) must be ordered from the Machinery Price List. See

item 9 in the example.

REF. PART NO. DESCRIPTION REQ'D.

R 27948 ROLLER ASSEMBLY - track, singleflange . ........... 6
1 131- 737 NUT - hex., lock (3/4" =10 NC). . . v v vttt neene e 2
2 R 29429 WASHER - hardened, 1/2" thick ... ... .00 oo vuu.. 2
3 R 27951 BILOCK AND RETAINER -seal . . .. . vt v i e nn e 2
4 A 7156 O-RING. . s ettt ittt ittt te et e e taeinnenenn 2
5 D 35267 SEAL -face. . . v it ittt ittt ittt e e 2
6 NSS BODY - seal, split .. ... 0 i i ittt ittt enenns 1

D 36826 KIT -repair. . . .o vttt it ettt e nnaoens R |
7 NSS, SEAL - rubber . . v v vttt vt ittt v et neeee e 2
8 NSS RETAINER -plastic . v v v v v vttt e vt v enaen e 1
9 Mach. Item FRAME - mounting (See page 2 or 3 for ordering) ....... 1
10 D 48297 HOSE - lube, 30" (762 mm) 10NZ « v v v v v e v v v vvoenenns 1
11 13- 1728 HHCS - 7/16" - 14 NC x 1-3/4" . . .. . vttt ennnnnnnnn 2
12 D 51263 HHCS - M20 x2.5x80 (8.8) ... ....... et e 2

7405558



PARTS ORDERING INFORMATION FOR

FRENCH, GERMAN, ITALIAN AND SWEDISH
SPEAKING COUNTRIES

Ce catalogue Piéces Rechange est congu pour une identification facile de toutes les pieces CASE d'origine. Situé au début du
catalogue, un répertoire permet de localiser rapidement les principaux groupes ou montages. A la fin du catalogue, un index numé-
rique de piéces de rechange précise la page sur laquelle chacune des piéces est décrite.

Les piéces sont mentionnées par ordre du numéro de référence suivies du numéro de la piéce, de la description et de la quantité
nécessaire. Les quantités mentionnées sous la rubrique « Quantité » correspondent & la quantité nécessaire pour former des
assemblages ou des sous-ensembles.

Toutes les piéces sont illustrées sur des dessins éclatés montrant les piéces individuellement les unes par rapport aux autres. Les
numéros de référence correspondent aux numéros des piéces sur les vues éclatées. Ces chiffres se rapportent a ceux de la rubri-
que « Chiffre de référence » qui sont suivis par le numéro de la piéce et sa description.

Toutes les commandes doivent spécifier exactement le numéro correct de la piéce, sa description, la quantité nécessaire, le type
et le NUMERO DU MATERIEL, le mode d'expédition et |'adresse du destinataire.

Pour étre sir que votre commande de piéces correspond a vos besoins, verifier I'illustration et la description dans le catalogue
avec la piéce a commander.

BESTELLUNG VON ERSATZTEILEN

Diese Ersatzteilliste ist so zusammengestellt, dass alle Original—CASE—Ersatzteile leicht identifiziert werden koennen. Vorn ist ein
Inhaltsverzeichnis nach Baugruppen und Bauteilen angeordnet, welches das Auffinden der Teile erleichtert. Hinten am Schluss der
Liste befindet sich ein fortlaufendes Verzeichnis der Ersatzteinummern, in dem der betreffenden Ersatzteilnummer jeweils die
Seitennummer gegenuebersteht, auf der das Teil verzeichnet ist

Im Ersatzteilverzeichnis befindet sich vor der Ersatzteiinummer eine laufende Nummer, die auch auf der Abbildung wiederholt wird,
daneben die Ersatzteilnummer, die Bezeichnung des Teils und die davon benoetigte Stueckzahl fur die betreffende Baugruppe.
Alle Teile sind in Zerlegt-Darstellung so abgebildet, dass sie in ihrem natuerlichen Zusammenhang mit den anderen Teilen erkennbar
sind, und werden mit der « laufenden Nummer » des Ersatzteilverzeichnisses bezeichnet, um ihre Auffindung zu erleichtern.

Alle Ersatzteil-Auftraege muessen deutlich die richtige Ersatzteilnummer, die genaue Beschreibung, die benoetigte Anzahl von Teilen,
Modell und NUMMER des traktors, die gewuenschte Versandart und die Versandadresse enthalten.

Das benoetigte Teil muss sorgfaeltig mit der Abbildung und der Beschreibung vergiichen werden, damit die in Auftrag gegebenen
Teile auch richtig bestellt sind.

Questo libro di pezzi ¢ disposto in modo da permettere facilmente una identificazione di tutti gli Autentici Pezzi CASE Impiegati.
Un indice & fornito sulla facciata del catalogo dei pezzi per individuare i principali gruppi o montaggi. Un indice numerico alla
fine del catalogo dei pezzi indica la pagina in cui ciascun pezzo numerato & descritto.

| pezzi sono elencati in ordine di numero di riferimento seguito dalnumero del pozzo, descrizione, e quantitativo richiesto. | quantita-
tivi indicati nella colonna « Quantitativo richiesto » rappresentano il numero di pezzi richiesto per comporre uno dei precedenti
Montaggi o Sotto- Montaggi.

Tutti i pezzi sono illustrati in « Prospetti Sviluppati » che mostrano i singoli pezzi e la loro relazione normale tra di loro. | numeri
di riferimento sono indicati nella illustrazione. Questi numeri corrispondono a quelli nella colonna « Numero di Riferimento » e sono
seguiti dal numero del pezzo e la descrizione.

Tutti gli ordini devono specificare chiaramente il preciso numero del pezzo, completa descrizione, quantitativo richiesto, modello e
NUMERO DELLA SERIE della trattrice, metodo di spedizione e indirizzo della spedizione.

Controllate I'illustrazione e la descrizione con il pezzo richiesto, per assicurarvi che i pezzi ordinati sono giusti.

BESTALLNING AV RESERVDELAR

Denna reservdelkatalog har getts en speciell uppstéliningsform {or att forenkla identifieringen av alla dkta CASE reservdelar. Ett
register finns i borjan av katalogen upptagande de olika stérre grupperna och enheterna. En reservdelsnummerforteckning i slutel
av katalogen anger vilken sida de olika detaljerna férekomma pé.

De olika reservdelarna anges i referensnummerordning atféljda av serservdelsnumret, beskrivning och antal. Antalet, som anges i
kolumnen « Quantity Required », ar det antal som ingdr i enheten i fraga.

Alla reservdelaravbildas i sprangbilder i sina inbérdes ldgen. Referensnumren anges pa sprangbilderna. De framgé ocksa av kolum
nen « Reference Number » dar de &tféljas av beskrivning och reservdelsnummer.

Reservdelbestaliningar skall upptaga korrekt reservdelsnummer, beskrivning, bestallt antal, modell och serienummer pé maskinen,
transportsatt och mottagarens adress.

Koatrollera noga att bild och beskrivning motsvara den &nskade detaljen sa att misstag undvikas.

720143

Printed in U.S.A. Issued September, 1977



MODEL 680E CONSTRUCTION KING LOADER BACKHOE
SERIAL NUMBER LOCATION

STANDARD BUCKET
PART NUMBER

BASIC TRACTOR

4 SPEED
TRANSMISSION

REAR AXLE

740042 A



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 5

ALPHABETICAL INDEX

A
AirCleaner.........ccciiiiiiiinnennns 57
Air Compressor & Brake Circuit ... 221-263
Alarm-backup .................. 113,115
Alternator ......................... 53, 55
Anti-Rollback - Loader Bucket ........ 389
Axle-Front ..................... 131-133
Axle-Rear ..............ccouent. 177-219

B
Backhoe

Buckets ...........cciiiiiiat, 415-421
Controls .........ccoiiinn... 391-401
Frame ........cciiiiiiiiiiiiinann, 403
Hydraulic Circuits (See hydraulic circuits)
Stabilizers..............cociiiiial, 403
Tower Boom And Dipper ....... 405-413
BackupAlarm ................... 113,115
Balancer-engine ..................... 27
BatteriesandCables .................. 83
Belts - alternator, fan and compressor .. 55
Belts-seat .................. PN 433
Block-engine ................c.cu.... 19
Brake System
Air System and Controls........ 221-263

Shoes, Linings and Adjusters ... 205-219
Buckets

Backhoe ...................... 415-421
Loader...........civiiin, 377,379
C
Cab-operator's ................. 439-455
Camshaft-engine .................... 17
Canopy-ROPS............ccoivat... 453
Chassis-Tractor .................... 423
ClutchCutout .......... 231, 233, 253, 255
Clutches - transmission .......... 1561, 153
Cold Start System ................. 61,63
Compressor-Air ................ 239-247
Connecting Rods-engine ............. 25
Controls
Backhoe ...................... 391-401
Brake ..........coiiiiiiiia., 235, 251
ClutchCutout ............. 231, 253, 255
EngineShut-Off .................... 73
EngineThrottle................... 71,73
Loader............cooevvnnnn.. 381-389
Transmission.................. 173-175
Converter-torque ............... 143-149
Cooler - hydraulicoil ................. 265
Cooling System - transmission........ 165

Printed in U.S.A

C
Crankshaft-engine ................... 21
Cylinders - equipment hydraulic .. 337-371
Cylinders - steering ............ 129.129B
CylinderHead-engine................. 13
Cylinder Sleeves-engine.............. 25
D
Decals .... 13, 379, 401, 411, 413, 463, 465
Defroster...............ooutt. 89-93, 97
Differential ...................... 189-203
Dipsticks ........c.coiiiean.n. 19, 159, 163
Driveshaft .................. .. ... 139, 141
E
Electrical System ......... 75-115, 385, 387
Engine
Balancerand OQilPump .............. 27
Crankshaft and Flywheel ......... 21,23
CylinderBlock ..................... 19
Cylinder Head and Cover ............ 13
Fuel Injection Filter System .......... 39
Fuel Injection Nozzles ............... 45
Fuel Injection Pump and Drive . 35, 41, 43
Fuel Injection System ............... 37
GasketKit..................oiiilL, 33
Manifolds ................ .o ia.t. 11
Oil FilterandCooler ................ 31
OilPan..........ccciiiiiiiiiiinnn.. 29
Pistons and Connecting Rods........ 25
TimingGearCover.................. 35
Valve Mechanism and Camshaft .. 15,17
Water Manifold and Thermostat ....... 9
WaterPump ............coiiiinn... 9

Engine and Transmission Mounting 55, 139

F
Fan ,
Defroster.......ccoviviiiiiiiiinn, 97
EngineCooling..................... 55
Heater ........ccviiiiiiiiiiiinnnn. 95
Fenders-rearwheels ................ 425
Filters
N | 57
EngineOil...............cooiiiias. 31
Fuel ... it i 39
HydraulicOil ...................... 423
FloorPlates ..................... 433, 435
Flywheel-engine ................... 21,23

Issued May, 1978



MODEL 680E CONSTRUCTION KING LOADER BACKHOE

ALPHABETICAL INDEX

F
Frost Point - backhoe ............... 409
Fuel Injection System ....... 35-45, 65-69
Fuel Tank and Lines .................. 65
G
Gasket Kits-engine .................. 33
Gauges ........cciiiiiiannn 57,79,81,423
Governor - air compressor ........... 249
Grille ..oviiii i e 431
H
Head - cylinder, engine ............... 13
Heat Exchanger, engine oil cooler ..... 31
Heater
Cab ...t e 89-95
Engine block ................. . ..., 19
Hood -tractor ...................... 429
Horn -electric ...................... 111
Hose and Fitting Conversion Part
Numbers .......... ..., 466
Hydraulic Circuits
Backhoe Boom ................... 289
Backhoe Dipper and Bucket ...291,293

Backhoe Extendable Dipper ..295-297D

Backhoe Stabilizer ................ 285
Backhoe Swing ................... 287
Equipment Primary ........... 265-277
Loader Bucket Tilt ................ 281
Loader Clam Bucket .............. 283
Loader Lift ........... ... ......... 279
Steering ...........ciiiiiit, 117-123
Transmission Cooling ............. 165
|
Injection System and Parts - fuel ...37-45
Instrument Panel .................. 79,81
L
Levers - control (See Controls)
Lights .......coiiiiiiiiiiii... 101-107
Loader
Buckets ............. ... ..., 377-379
Controls ...........c.ocou... 381-389
Lift Frame .................... 373-375
Lockup Parts ...............cova.... 459

M
Manifolds - intake and exhaust ........ 11
Muffler ... i 59
N
Noise Control Pads ................. 457
Nozzles - fuel injection ............... 45
P
Parking Brake .................. 235, 237
Pedals (See Controls)
Pistons - compressor ............ 239-247
Pistons-engine ...................... 25

Pistons - hydraulic cylinder (See Cylinder)
Pulleys

Air compressor ............... 221,223

Alternator ............ .. ..., 53,55

Fan Drive ...........cciiiiinn.. 9,21
Pumps

Electric Fuel ............. ... ....... 69

Fuel Injection ................... 41,43

Qil-engine .........cooiiiiiiiinn.. 27
Oil - hydraulic
Oil - torque converter charging ..143,147

Water ...ttt 9
R
Radiator -cooling .................... 55
Return-To-Dig Parts - Loader ....385,387
Rims -wheels .................. 135, 137
Rings - piston, engine ................ 25
Rocker Arms -engine ................ 15
Rods - connecting ................... 25
Rods-push ...........cciiiiiiia... 15
Rods -tie ...........ciiiinat, 131, 133
S
Screens
Engine Oil ....... ..., 27
Fuel ... ... 41, 43 65
Hydraulic Oil ..................... 423
Transmission Oil .................. 143
Seat-operators ............ ... ..., 433

Sending Units - instruments ....... 75,77



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 7

ALPHABETICAL INDEX

S
Sleves-engine ...................... 25
Slow Moving Vehicle Emblem ........ 461
Spindles - frontaxle ................. 131
Starter and Solenoid - engine ...... 47-51
Steering Wheel ..................... 117
StePS . e e 423
T

Tanks

Air o 221-227

Fuel ... i i i 65

Hydraulic ..........cociiiiniiin... 423
Teeth - bucket and

digging ......... 377, 379, 409, 415-421
Thermostat - coolant temperature ...... 9
Throttle (See Conrols)
Timing Gear Cover .............ccvu.. 35
Tool BOX ...viiiiiii it 433
Torque Converter ............... 143-149
Transmission ................... 143-175
Treadle - brake ............. 225-233, 251
Turn Signals ........iiiiiineeennn, 109

Printedin U.S.A

\'/
Valves
Backhoe Conrol .................. 315
Brake Control ................ 225, 251
Clutch Cutout ................ 253, 255
Engine .........ciiiiiiiiiiis. 15
Flow Control .........ccovviiean.. 331
Loader Control ............... 299, 301
Pressure Protection ............... 225
Relief ..., 333
Relief - swing cylinder ............. 355
Stabilizer - backhoe ............... 313
Steering ............... 125, 127, 127B
Transmission Control ......... 155, 157
W
Water Pump ..........ccoiiiiinann... 9
Wheel - steering .................... 117
Wheels and Tires ............... 135, 137

Windshield Wipers ..99, 443-447, 451, 453

Issued May, 1978






MODEL 680 SERIES E LOADER AND BACKHOE 9

WATER MANIFOLD AND THERMOSTAT
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 58735 MANIFOLD -water .........c.ooiiuiiiiiiiiiiiiiiiii ittt 1
2 A 58637 GASKET -watermanifold ...ttt iiiiiiineennnns 2
3 13- 624  BOLT - manifold (3/8 x 1-1/2" N.C. heX.) ....iviiiriiiiiiiiiiiiiiiinnnns 2
3 13- 632 BOLT - manifold (3/8 X 2" N.C. heX.) ..vviiiiiiiit ittt ettt iinnanees 2
4 193- 10 WASHER - 3/8” ext. SKPf . oottt i i ittt ettt 4
5 195- 25 WASHER-3/8x13/16 X 1/16" ... iiiiiiiiiiiii i, e 4
6 L 56217  UNIT - sending, engine temperature ............c.ovviriiinerinneeennnnnn. 1
7 193- 1000 NUT - unit terminal (#10 N.F. hex.,brass) ..........coviiiiiiiiiinnneennn. 1
10 A 58736 HOUSING -thermostat ........cooiiiiiiiiii ittt ieenenns 1
11 G 46907 GASKET - housingtomanifold ...ttt 1
12 A 57641 THERMOS T AT L ittt it ittt ettt ettt eeeeeeeneneannns 1
13 13- 614 BOLT - housing (3/8 x 7/8" N.C. heX.) .. ..iiiiiiiiiiiiiiiiieeienananannns 2
14 193- 10 WASHER - 3/8" ext. sSKpf .. ooii ittt i i et ettt e et 2
15 A 58737 HOSE - manifold to pump (1-1/4" 1.D. X 5") ..ottt 1
16 214- 256 CLAMP - hose (1-3/16" t0 1-3/4" ) . iiiiiiiiii it iieieteininnnas 2
WATER PUMP
20 A 62974  PUMP ASSY. - Wallr .. ittt ittt ittt ittt eaeeeraneansaannes 1
21 A 58646 GASKET -pumptobody .....coiiiiiiiiiii ittt iiteaaaaeanens 1
22 A 62234 STUD - pump to body (3/8" N.C. X 1-5/16") .....ccvvriiiiiiinnenneanannn. 4
23  193- 30 WASHER - 3/8" int. Skpf ..ooviiit ittt 4
24 25- 146  NUT -3/8" N.C. hex., JamM ..ottt ittt it iitiieeeeannranaseennaenens 4
28 A 138498 BODY ASSY. - water pump (for 1/2" P.T. connector) (See Ref. 30) ......... 1
29 A 58568 PLUG - (1-3/8" CUP 1Y) v iiiiiiiiiiiitiiiieeeeeeeeeeennnsonnennnnnns 1
28 A 59220 BODY ASSY. - water pump (for 3/4” P.T. connector) (See Ref. 30) ......... 1
29 A 58568 PLUG - (1-3/8" CUP tYPB) tevttiiiieeiiiiiieneereerneennnnnnnnns e 1
30 217- 153 CONNECTOR - hose (1/2" P.T.)(Used w/A138498 body) ................. 1
30 217- 381 CONNECTOR - hose (3/4” P.T.)(Used w/A59220 body) ...........cccvnn... 1
31  221- 1092 BUSHING - reducer (3/4” t0 3/8" ) . ouiiiiiiiii ittt ittt iinnaneeaenns 1
32 A 16764  VALVE ASSY.-shut-off ... oottt i ittt ittt it eiieenaeeas 1
33 A 58649 GASKET -bodytoblock ......covviiiiiiiiiiiiiiii it 1
34 13- 620 BOLT-body (3/8 x1-1/4" N.C.hex.) .....ccciiiiiiiiiiiiiiiinnnnnnn. a2
35 G 11204 STUD -body (3/8" N.C. X 1-7/16") ... iiiiiiiii ittt iiiiinninnnnns eenn 2
36 92- 6 WASHER - 3/8" l0CK ittt ittt ettt ittt eeeenneraneanns 4
37 25- 106 NUT - 3/8" N.C. ReX ittt ittt ittt i et e et ianenns 2
40 A 58650 PULLEY - fan ... .ottt ittt ittt ttieteeeeteeeeaaeeaeeens 1
41  126- 116 KEY -pulley (#O Woodruff) ......ooiiiiiiiii ittt ieeanns 1
42 A 58651 WASHER - (172 X 1 X 3/32" )ttt ittt ittt ettt ittt eeaannnneees 1
43 131- 1106 NUT - 172" N.F., CrOWN I0CK . ..o i ittt it e e it e e iiiiaaneans 1

Printed in U.S.A. Issued September, 1977



10




MODEL 680 SERIES E LOADER AND BACKHOE - n

MANIFOLDS
336BD DIESEL ENGINE
INTAKE MANIFOLD

REF. PART NO. DESCRIPTION REQ'D
1 A 140120 MANIFOLD - intake (aluminum) ... ... vttt it iiinenneneaannenns 1
2 A 59225 MANIFOLD ASSY. - intake (Castiron) ......c.cooiiiiiiiiiineiinnnennnnnnnss 1
3 41- 1042 PLUG - (2-5/8" CUP tYPE) v vt tiiiitiiit ittt i iieettnneneenneeeaonnnanas 1
4 221- 1011 PLUG - (1/8" P.T.,80. NA.) ittt ittt i et ettt eieeaas 1
5 A 58662 GASKET -intake manifold ........ccviiiiiiiiiiiii i iiiiiinnetneennnenns 4
6 A 59077 STUD - intake manifold (3/8" N.C. x 1-13/16") .....cvvviiiiiiiiiinennnnn. 8
7 92- B  WASHER - 3/8" I0CK .« vttt iiiii ittt ittt iieieeetneennsenneennnennnns 8
8 195- 25 WASHER - 3/8 x 13/16 x 1/16" (Used w/A140120 manifold) ............... 8
9 25- 166 NUT - 3/8" N.oC. ReX oot iiiiii ittt ii i ittt eeaneeenneeeasnneanennnns 8
10 A 20917 PLUG - heater hole ... ..ottt i it it ittt tenneenenanenans 1
11 A 20016  GASKET - PIUG « v iivt it ittt tieiee e ttineeeseaneannnsaannenensennsn 1
EXHAUST MANIFOLD

A 65272 MANIFOLD ASSY. - exhaust ... .ottt it ittt iiinneeeennnnns 1
15 NSS MANIFOLD - eXhaust . ...ttt it it e ittt it ineenanaanans 1
16 A 58750 PLUG - (3-1/4" CUP tYPE) « ittt ittt ittt e it ettt titeneeanaeanns 1
17 A 58665 PLATE - OUtlet COVer ..ottt e i i it ittt eneaeaneanens 1
18 13- 616 BOLT - plate to manifold (3/8 x 1" N.C. hex.) ......c.cciiiiiiiieiennnnnn., 4
19 92- 6 WASHER - 3/8” I0CK v ittt ittt ittt it ittt teeerneeenneannanns 4
20 A 58666 GASKET - exhaust manifold ..........coiiiiiiiiiiiiiiiiiiiiniinnennnnns 4
21 A 59077 STUD - exhaust manifold (3/8" N.C. x 1- 13/16") .......................... 8
22 92- B8 WASHER - 3/8" l0CK ..ttt ittt ittt e i ettt ttte e iinaaaeanns 8
23  131- 903 NUT -3/8" N.C. hex., Seez-Pruf .........ccoiiiiiiiiii ittt 8

Printed in U.S.A. Issued September, 1977



12

ENGINE DATA

MODEL

FULLLOAD RPM
NO LOADRPM
VALVE TAPPET INTAKE

CLEARANCE EXHAUST
FUEL PUMP TIMING
NOZZLE OPENING PRESS

B1224 ISSUED MARCH, 1981



MODEL 680 SERIES E LOADER AND BACKHOE 13

CYLINDER HEAD AND COVER
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ’D
1 A 58929 COVER ASSEMBLY -cylinderhead ............cciiiiiiiiiiiiiinnnnnnn. 2
2 131- 114 NUT - 1/4" NC Tinnerman .......cuurintitiiiiiiiniiiiniiininennnnnns 1
3 A 65734  GASKET = COVOI 1 ttttttteittteiiittataees it eeaeeaieeeaneenneeann, 2
4 A 64994  TUBE - breather .......cccviiiiiiiiiiiiiiii i iiie et eennaens 1
5 13- 440 BOLT -tube to cover (1/4x2-1/2" NCheX) ......evvvriirerennnnnnennnns 2
6 A 34133  GASKET - tUbe, UPPer ..ottt ittt ittt iiieeeieeaineenneannennns 2
7 A 58635 GASKET -tube, JoWer ......oiiiiiiiiiiii it et 2
8 D 34033 CLAMP - breather tube (to flywheel housing) ...............ccovuvn.n. 1
15 A 66709 HEAD ASSEMBLY - cylinder (Replaces AB0558) ...........ccvvvvvuvennnnn 2
16 A 41783 GUIDE - intake and exhaust valves ............ccoiiirieiinniinnennnnn, 4
17 A 60557 INSERT - exhaust valve seat ...............cviiiiiiiiiininnnnnnnenn, 2
18 A 66192 INSERT - intake valve seat ...............c.ciiiiiiiiiiiinienninnnnn. 2
19 A 34124 PLUG - 1-3/8" (41.3 MM) CUPtYPE .ot iitiiiieeieneineenanenas 2
20 A 58620 PLUG - 3/4" (19.1 MM) CUP tYPE « oottt ittt iennineeenannens 3
21 221- 843 PLUG - cylinder head (3/8" PT, hexsockethead) ........................ 4
22 REF  GASKET - cylinder head (See Page 33) ..........cciiiniiivinienniennnnn. 2
28 A 62732 BOLT - cylinder head (5/8 x5-5/8"NChex) .......ccovviiiiiiniennennn. 20
24 A 58629 WASHER - cylinderhead bolt ...ttt 20
25 A 67121 STUD - cylinder head cover and rocker arm bracket

(7716 NC X B-7/168" ) o ittt ittt ittt eeaiieeeenanaaeeanneens 4
26 A 23684  GASKET = COVBI ottt ettt e e reaneeenneenns 4
27 A 23683 WASHER -cover (dished) .......cooiuiiiiiiiiiiiiii e 4
28 25- 107 NUT = 7/16" NC ReX vttt ttiiiiiiii ettt ainai e eaneeenanneeenns 2
29 A 60567 EYE-engine lifting ......cooviiiiiiiiiiii ittt e 2
37 321- 2644 DECAL-enginedata (ONCOVEr) .......viiiiuiiiiiiiiiiiinteneennnnnns 1
40 221- 1568  NIPPLE = (378" PT X 1) tititittt e ettt et eaaanaetaannens 1
41 221- 337 COUPLING - nippletovalve ........cooiiiiiiiiiiiniiiiiiiiiiinnenenn, 1
42 A 16764  VALVE ASSEMBLY -shut-off ..................cciiunen e 1

B1224 Issued March, 1981 Printed in U.S.A.



®

oo Y o ot Y o

(o




MODEL 680 SERIES E LOADER AND BACKHOE 15

VALVE MECHANISM
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 58655 ARM - rocker, exhaust valve, 1stand3rdcyl ...........oiiiiiiiiaa.. 2
2 A 58656 ARM - rocker, exhaust valve, 2ndand 4thcyl ........ccciiiiiiiiiiiinen.. 2
3 A 58654 ARM - rocker,intake valve ....... ... i i i i e 4
4 A 21105  SCREW - adjusting, rockerarm .........coiiiiiiiiriiinniiiiinannnnnnnanns 8
5 25- 156  NUT - lock, adj. screw (3/8”" N.F. hex.,,jam) .......ooiiiiiiviiiiiiiinnnnn, 8
6 A 57532 SHAFT - roCKer @arm .. i ittt it et ieenteennnaneennnnnns 2
7 A 27877  SPRING -rocker shaft . ...ttt it ittt iiiaaeananns 2
8 A 27878  WASHER - rocker shaft (29/32 x 1-5/16 x 1/32") ......civiiiiiiinnnnnn. UAR
9 B 18206 RING -snap, rocker shaft .......iiiiiiiiniii ittt ittt ienn e 4
10 A 58657 TUBE - 0il, rockershaft ...ttt it ittt iinneenanenn. 2
11 A 27880 O-RING - oil tube (3/16 X 5/16 X 1/16") .. v vttt ittt iiieeeeeanns 2
12 A 61128 BRACKET - rockerarmshaft ......... e ettt 4
13 A 67121 STUD - bracket (7/16" N.C. X 6-7/16") ...t iiiiiieiiit i iiiirnnnnnnnns 4
14 A 58659  STUD - bracket (7/16" N.C. X 4-5/16") .. .ciiiiiiiiiiniiiieinineenenennn. 4
15 195- 29  WASHER - (15/32 X 15/16 X 1/16") oo viieee it iiiiieneitinenenennannnnnas 8
16  25- 107 NUT - 77167 NoC. X ot ittt ittt it tiennsteenenanasanennenenn 4
17 A 141841 ROD ASSY. - push (Replaces A58596) .........ccivveiiiiiierinnnnenannnn 8
18 NSS LIFTER - push rod (OrderRef. 40) ........coiiiiiiiiiiniienennenanannnnn. 8
25 NSS  VALVE - exhaust (Order Ref. 41) .......ciiiiiiiiiiiiiiiiiieinniniannnnns 4
26 NSS  INSERT - exhaust valve seat (Order Ref. 42) ..o, 4
27 NSS GUIDE - intake and exhaust valves (OrderRef.43) ..............cooiit, 8
28 NSS VALVE -intake (Order Ref. 44) ... ... ittt iiiiiiieenennnn. 4
29 NSS INSERT - intake valve seat (Order Ref. 45) .............coiiiiiiiiiiinn... 4
30 A 58628  SEAL -valve stem ... ... i i i i it et 8
31 A 66328  SEAT - ValVe SPIiNGS « ittt ttieeiieee i itettinssttenessesansoesasnanaesans 8
32 NSS SPRING - valves (Order Ref. 46) .........ciiiiiiiiiiiiiiiiiniinenennn, 8
33 NSS ROTO CAP - exhaust valve (OrderRef. 47) .......ccoiiiiiiiiiiiiiinn., 4
34 NSS RETAINER - intake valve (OrderRef. 48) .........ccoiiiiiiiiiiiiininnaan.. 4
35 NSS LOCK -valve springs (Order Ref. 49) ...........ciiiiiiiiiiiiiniinnnnnn. 16
40 A 21653  LIFTER KIT - push rod (Set of 4)(Standard)(0.810" O.D.) ...........c...... 2
40 A 22463  LIFTERKIT - push rod (Set of 4)(Oversize)(0.819"O.D.) .................. 2
41 A 41753 VALVEKIT -exhaust (Setof2) ......cciiiiiiiiiiiiiiiiiiiiiiiiiinnnnns 2
42 A 44576 INSERT KIT - exhaust valve seat (Setof2) ..........ccoiiiiiiiiiiinan... 2
43 A 41781 GUIDE KIT - intake and exhaust valves (Setof2) ............ccovvvvnn... 4
4 A 41754  VALVEKIT -intake (Setof 2) ...ttt it it c i iiiieeeeenn 2
45 A 42259  INSERT KIT - intake valve seat (Setof2) ..........covviiiiiiiiiiinnan. .. 2
46 A 42895 SPRING KIT -valves (Setof 4) ... ..ottt i, 2
47 A 44658 ROTO CAP KIT - exhaust valves (Setof2) ..........cciiiiiiiiiiiiin... 2
48 A 44645 RETAINER KIT - intake valves (Setof 2w/locks) ................cciun... 4
49 A 40352 LOCK KIT - valve spring keepers (Setof8) ..........ccoiiiiiiiiiiiiinnn, 2

Printed in U.S.A. Issued September, 1977



16




MODEL 680 SERIES E LOADER AND BACKHOE 17

CAMSHAFT
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 66742 CAMSHAFT - (Replaces AB2733) ...oiiriiiintiieereeneniennennnenenenns 1
A 23577 BUSHINGKIT-camshaft (Setof4) ...ttt 1
3 NSS BUSHING -rear (1-5/32" Wid€) .....uvuririiiiiiiiiiniineeereeernenans 1
4 NSS BUSHING - intermediate (1-7/16" wide) .........coviiieiiiiiinnnnn.. 2
5 NSS BUSHING - front (1-21/32" Wide) .....cviiiiiiiiiiiiiiniieernnnnrenenns 1
6 A 21017  WASHER - thrust (2-1/4 X 3-1/4 X 1/8"") . .c ittt ittt iiiaennenenaenns 1
7 A 58592 GEAR-camshaft ...ttt iieiirieeinteeeannannns 1
8 A 58593 GEAR -idler drive .......c.uriiiiiiiiititettiiiieeiennnaninaeereaaraaans 1
9 126- 227  KEY - (Hi=Pro type) ...ttt iientnnnneannannancoseeesssnensnnnnnns 1

11 A 31038 WASHER - camshaft nut (1-3/8 x 2-1/4 x 5/32")
(Replaces tab washer A58594) ..................... e terereae et 1
12 A 58595 NUT -camshaft ... ..ottt it it itieeiietnneneennnannnns 1
13 A 27853  SPRING - plunger, camshaft bumper ............cccciiiiiiiiiiiiiinnnn.. 1
14 A 27852 PLUNGER - thrust,camshaft ........ ... .o iiiiiiiiiiiiiiiiiiieeenn, 1

Printed in U.S.A. Issued September, 1977






MODEL 680 SERIES E LOADER AND BACKHOE 19

CYLINDER BLOCK
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
A 44056 BLOCK ASSY. - short (Incl. stripped block,camshaft,connecting rods

and brgs.,piston assy., crankshaft and brgs. and timing gears) ............. 1
2 A 44057 BLOCK ASSY. - stripped (Casting No. A58504) ............covvvviinnnn. 1
3 221- 1849 PLUG - oil gallery (1/8" P.T.,sckt. hex.hd.) ...........ciiiiiiiiinnn.. 4
4 221- 1843 PLUG - oil gallery (3/8" P.T.,hex.sckt. hd.) ........c...iiiiiinn... 4
5 A 58568 PLUG - water gallery (1-3/8" cup type) ......covviviiiiniinennnnnnn. 2
6 A 58569 PLUG - heater hole (2" CUpP typPe) ...cvviiiiiiiii it ittt 1
7 A 24361 PLUG - camshaft hole (2-3/8" cup type) ..........ccccvviiiiiiinnenn.. 1
8 A 23577 BUSHING KIT -camshaft .........coiiiiiiiiiiii ittt iiiiieaann, 1
9 A 34540 TUBE - oil fillerand dipstick .......ccoiiiiiiiiiiiiiiiiiiiiiiinnnnnn. 1
10 A 58783 CAP - main bearing, frontand rear (wide) ..............ccvvviiiinnnn. 2
1 A 58784 CAP - main bearing, intermediate (narrow) ...........cc.eeviiiiieennn. 2
12 A 58785 CAP - main bearing, thrust, center (wide) .............ccooviviiie... 1
13 A 58566 BOLT - bearing caps (5/8 x 4-1/2" N.C.Sp€C.) .....cvvvirirrrnnnnenn. 10
18  221- 845 PLUG - (3/4" P.T.,,hex.sCkt. hd.) .....civiiiiiiii it iiiiiieeennnnnns 1
19 A 138330 DIPSTICK - oil level (Replaces A20739) ......cviiiiiiiiiiiinnnneneeneenns 1
20 A 34266 DRIVE ASSY.-tachometer ....... ..ottt it iiienanns 1
21 41- 1052 COVER - pump mtg. hole (3-1/2" cup typeplug) ....covviveiiieiinnnnnnnn. 1
25 A 66737  SWITCH - Oil PresSsSUIe ..ottt ittt ittt iineeeennnerennnaens 1

BLOCK HEATER

28 A 44812  HEATER ASSY. - bIoCK . ..ottt ittt iiinnnanns 1
29 NSS ELEMENT - heater ...t i ettt eiieaenans 1
30 A 7156 O-RING -element (1-3/4 X 2 X 1/8") ..ottt ittt iiiineanannns 1
31 A 44713 CORD - RatEr .ottt ittt ittt e teeneinsnaanaaeneas 1

Printed in U.S.A. Issued September, 1977






MODEL 680 SERIES E LOADER AND BACKHOE 21

CRANKSHAFT AND FLYWHEEL
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 58889  CRANKSHAF T L. it e ettt it ettt attateie s 1
2 A 148425 GEAR - balancer drive (Replaces AB2450) ...........ccoiiiiiiiineennnnn.. 1
3 A 8134 PIN - balancer gear locating (3/8 X 3/4") ... iiiiiiiiiiiiii e, 1
4 A 146984 SCREW - (3/8 x 7/8" N.F. flat sckt. hd.)(Rpl. A23583) ...........ccvvvvnnn. 4
5 193- 56  WASHER - 3/8" ext. skpf ..ot i e e e 4
6 A 58783 CAP - main bearing, frontandrear (wide) ............cciiiiiiiiiiinnnn.. 2
7 A 58784  CAP - main bearing, intermediate (narrow) ............cciiiiiiiiiniennnn. 2
8 A 58785 CAP - main bearing, thrust, center (wide) ...........ccciiiiiiiiiiinnn.. 1
9 A 62573  WASHER - thrust, center bearing (Standard)(0.185") .............cc.vv.... 2
9 A 42932 WASHER - thrust, center bearing (Oversize)(0.191") ........cccvvvivna.... 2
12 A 43163  LINER SET - main brg., wide (Std.)(Setof2) ........cciviiiiiiiiiinnna... 3
12 A 43164 LINER SET - main brg., wide (-.002")(Setof 2) .......cvvviiiviiiinnnan.. 3
12 A 43165 LINER SET - main brg., wide (-.010")(Setof 2) .......cciiiiiiiiiinnnnn... 3
12 A 43166  LINER SET - main brg., wide (-.020")(Setof 2) ........cccvveriiiiiiiia... 3
12 A 43167  LINER SET - main brg., wide (-.030")(Setof2) .......ccvvviviiiiiinnnnn, 3
13 A 43158 LINER SET - main brg., narrow (Std.)(Setof2) ...t 2
13 A 43159 LINER SET - main brg., narrow (-.002")(Setof2) ............ciiiii... 2
13 A 43160 LINER SET - main brg., narrow (-.010")(Setof2) ..........cvviiiiiia.. 2
13 A 43161 LINER SET - main brg., narrow (-.020")(Setof2) ...........ccoviiviienn.. 2
13 A 43162 LINER SET - main brg., narrow (-.030")(Setof2) .........c.ccovevvevinnn.. 2
16 A 66404 GEAR - crankshaft ....... .. i i i i i ettt 1
17 A 62049  SEAL - oil, front (2-5/8 X 3-5/8 X 1/2") « ittt it e 1
18  126- 129 KEY - gear and pulley (#C Woodruff) ....... ...ttt 2
19 A 66621 PULLEY -fan drive ... ..ttt ittt ettt cteneereennneaaenns 1
20 A 28028 BOLT - pulley (5/8 x 1-1/2" N.F. hex.,sckt. hd.) ......... .. ... o ittt 1
21 92- 10 WASHER - 5/8" I0CK vttt ittt it ittt eeeneteaanaaeannnns 1
2 A 27903 WASHER - pulley (21/32 x 2-1/8 X 1/4") .. ittt ittt iiinieeeenns 1
25 A 62050 SEAL - oil, rear (4-3/4 x 5-3/4 x 1/2")(See Ref. 38) .........cvvviiiiiiiin. 1
26 A 57457 RETAINER -rearoil seal ........oiiiiiniiiiiiiiiiieiiniieeiinneneenns 1
27 A 32830 GASKET -rearoilsealretainer ..........couiiiiiieiiiiiniiannneeennnns 1
28 13- 620 BOLT - retainer (3/8 x 1-1/4" N.C. heX.) ... .trtiiin it iiiiiieienannnnnns 6
29 92- 6 WASHER - 3/8" 10CK .t oottt ittt et ttnasaesaesaranseneeeenns 6
32 A 66388  FLYWHEEL ASSY . i it ettt etaeeeennaeneenns 1
33 ‘A 27920 GEAR - ring, starter .. ... i i i e e it 1
34 28- 1024 BOLT - flywheel to crankshaft (5/8 x 1-1/2" N.F. hex.) ..........coovviine, 6
WEAR SEAL KIT
38 A 43194  WEAR SEAL KIT - oil, crankshaft,rear ..........ccoiiiiiiiiiiiiiiiiion, 1
39 NSS SEAL - oil, rear (4-7/8 x 5-3/4 X 1/2") « o v i 1
40 NSS SLEEVE - wear (4-3/4 X 4-7/8 X 9/16") ... iviiieretiiiiiiiinnnnnnnnns 1

Printed in U.S.A. Issued September, 1977



22




MODEL 680 SERIES E LOADER AND BACKHOE - 23

FLYWHEEL HOUSING
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 150268 HOUSING - flywheel (Replaces A9397) .......ccviiiiiiiiireinnnnnnnnnns 1
2 A 61041 BOLT - dowel (1/2 x 2-7/16" N.C. heX.) ...ttt ittt 1
2 A 61040 BOLT -dowel (1/2 X 3" N.C. heX.) coiiiiiiiiiiit ittt ittt e i, 1
3 13- 826 BOLT - (172X 1-5/8" N.C. heX.) s iiiiiitiii ittt ettt eeiiineeeenns 3
3 13- 836 BOLT -(1/2X2-1/4" N.C. ReX.) 1ttt ittt it e i iiieeeeeinnenens 3
4 92- 8  WASHER - 172" I0CK ittt ittt ittt et et e et e e ateeeenannnns 8
5 25- 108 NUT = 1727 NG, RBX ottt ittt ittt it ettt e tianeeennaneennnnns 5
6 166- 138 SCREW - (3/4x3"N.C.12pt. hd.) .. ..ot it e it 2
7 92- 12 WASHER - 3/4" l0CK ottt iiiit ittt it e e i ettt e i eaeeneennnnns 2
8 25- 1012 NUT = 8/4" N C. RBX o ittt ittt ittt ettt eneneearannseeennns 2
12 A 58931 SHIELD - dust, flywheel ................ e et rreeeteceennarreaaaaeeaas 1
13 13- 812 BOLT - (172X 3/4" N.C. ReX.) . oiitiitiiit it ittt ittt e ieiian s 2
13 13- 824  BOLT - (172X 1-1/2" N.C. ReX.) .t vttt ittt ittt i, 2
14 92- 8  WASHER = 1/2" I0CK vttt ettt ittt ettt et et e e ittt 4
Printed in U.S.A. Issued September, 1977

t960






MODEL 680 SERIES E LOADER AND BACKHOE 25

PISTONS AND SLEEVES
WITH 5.189"” TO 5.194"” FIRE DAM DIAMETER SLEEVE
336BD DIESEL ENGINES

REF. PART NO. DESCRIPTION REQ'D
1 A 156931 PISTON AND SLEEVE ASSEMBLY - engine (Setof2) ................... 2
2 A 66531 PISTON = CYliNder ...oiiiiiiiitieinneeeeresesatossennessosacnsone 2
3 NSS RING - compression (1st groove)(Order Ref. 11) ..............iiuntn 2
4 NSS RING - compression (2nd groove)(Order Ref. 11) ..............ccouee. 2
5 NSS RING - oil control (3rd groove)(Order Ref. 11) .........coiviviniiinnne, 2
6 A 140607 o1 I o1 13 o TS 2
7 D 27833 RING - snap, piston pinretaining ..........cooiieiiiiiiiiiiiiiiieennn, 4
8 A 153638 SLEEVE - cylinders, (With 3 grooves) .........c.ocevieienneeniinnccenns 2
NSS SLEEVE - cylinder (2 groove) Order 3 groove sleeve A153638 .......... 2

9 A 144667 O-RING = SIEOVE .....iiiiiiiiinrtttreesnannsesossosssessnrcecsnnanes 6
1 A 44060 RING SET - piston re-ring (Setof 1) .......ccciiiiiiiiiiiiiiiiiiieneenss 4
14 A 148553 SHIM - sleeve, 0.010” (0.254 mm)(Repairs Only) .......ccevvvveeeennn UAR
14 A 148554 SHIM - sleeve, 0.005” (0.127 mm)(Repairs Only) .......cccvvvvvevvnnnn UAR
15 A 150327 BUSHING - sleeve (Repairs Only) .....cooiiiiiiiiiiiiieierirennanns UAR
A 150328 LOCTITE -tube (NOt ShOWN) ......ciiiiiiiiiniiiiirneronnnennnnnns UAR

CONNECTING RODS

18 A 62954 ROD ASSEMBLY -connecting ........cooiiiriiueiiiiieeiiiineeecnnnanes 4
19 A 61241 BUSHING - piston pin ....ouiiiiiii ittt iiiieiiinirnnsrnncsnneonnnes 1
20 A 65757 BOLT - connectingrod bearing €ap ........c.ccoveiiiniiinneinneenneanss 2
2 A 43173  INSERT - connecting rod bearing, (Standard)(Setof2) .................. 4
2 A 43174  INSERT - connecting rod bearing, 0.002” (0.051 mm) undersize (Set of 2) . 4
2 A 43175 INSERT - connecting rod bearing, 0.010” (0.254 mm) undersize (Setof 2) . 4
2 A 43176  INSERT - connecting rod bearing, 0.020"” (0.508 mm) undersize (Set of 2) . 4
2 A 43177  INSERT - connecting rod bearing, 0.030” (0.762 mm) undersize (Set of 2) . 4

B1224 Issued March, 1981 Printed in U.S.A.



25A




MODEL 680 SERIES E LOADER AND BACKHOE 25B

PISTONS AND SLEEVES
WITH 5.092" TO 5.097” FIRE DAM DIAMETER SLEEVE
336BD DIESEL ENGINES

REF. PART NO. DESCRIPTION REQD
1 A 66531  PISTON = Cylinder ....ooiiiii ittt iienriiintterennnsesoennassssnns 4
3 NSS RING - compression (1st groove)(Order Ref. 11) .......ccvviieiiinn.. 4
4 NSS RING - compression (2nd groove)(Order Ref. 11) ........ccoeevviienenne. 4
5 NSS RING - oil control (3rd groove)(OrderRef. 11) ........coiiiiiiiiiininnnn. 4
6 A 140607  PIN = PiStON L ..uutttiitiiiiiiintttttettnnnnsesotoesssnessecsanssssnnnss 4
7 D 27833 RING - snap, piston pinretaining ............coiiiiiiiiiiiiiiinnaenann. 8
8 A 140216  SLEEVE - cylinders, (With 2 grooves) ..........c.ociviiiininininnnnnnenes 4
9 A 146616 O-RING - SIEEVE ... .iviiiii it iieiiniinerereeannnneeasnesseesnnnanes 8
11 A 44060 RING SET - piston re-ring (Setof 1) ........cciiiiiiiiiinriiirinnnnnnnns 4
14 A 148553 SHIM - sleeve, 0.010” (0.254 mm)(Repairs Only) .........ceevveveennn UAR
14 A 148554 SHIM - sleeve, 0.005"” (0.127 mm)(RepairsOnly) .......cccvvvunnnnne. UAR
15 A 150327 BUSHING - sleeve (Repairs Only) .........ccivieiiiiiiniineinncnnnes UAR

A 150328 LOCTITE -tube (NOt ShOWN) ......ccoviiiiiiiiiniieiiinnnnrenennnnens UAR

CONNECTING RODS

18 A 62954 ROD ASSEMBLY -CONNECING ...vvvinniiiiiiriiineiineiinneinnecnnenn 4
19 A 61241 BUSHING - piston pin .......ciiiiiiiiiiiiiiiiiinntrrteeeenssesssnns 1
20 A 65757 BOLT - connectingrod bearingcap .......ccvvvieiiiieieieiineennnnn 2
2 A 43173  INSERT - connecting rod bearing, (Standard)(Setof2) .................. 4
22 A 43174  INSERT - connecting rod bearing, 0.002"” (0.051 mm) undersize (Set of 2) . 4
22 A 43175  INSERT - connecting rod bearing, 0.010” (0.254 mm) undersize (Set of 2) . 4
2 A 43176  INSERT - connecting rod bearing, 0.020” (0.508 mm) undersize (Set of 2) . 4
2 A 43177  INSERT - connecting rod bearing, 0.030"” (0.762 mm) undersize (Set of 2) . 4

B1224 Issued March, 1981 Printed in U.S.A.



26

o0 ,.

N N RN
'\ ‘\\*‘} A
\\§‘§\$\\"‘|\ W r e &'\k\\

\'\ NP _.-"'," )
B— @ ™R "-'J&’i-;f'z D)
,‘ o \ o o
3 NS
you




©COO~NDOHWN=T

EF.

PART NO.
A 66168
181- 675
A 61129
A 65083
A 59111
41- 1011
132- 32
13- 514
13- 522
92- 5
A 8134
222- 1012
A 62002
222- 1012
G 49401
G 49402
13- 840
13- 852
A 150672
A 61130
A 64436
222- 31
222- 106
222- 116
A 21235
A 22590

Printed in U.S.A.

MODEL 680 SERIES E LOADER AND BACKHOE 27

BALANCER AND OIL PUMP
336BD DIESEL ENGINE

DESCRIPTION REQ'D

BALANCER ASSY. - @NGINE ...ttt i i, 1
SCREW - set (1/2 x 1-1/4" N.C.sq. hd.,dogpt.) .......covviini.... 4
COVER - 0il pUMP ottt i i sttt ettt 1
VALVE -oil pumprelief ... ..ot iiiiiiiiiiiiiieiiiiainnas 1
SPRING - relief valve (2-1/16" freelength) .............. ... ... ... ... 1
PLUG - relief valve (11/16" cup type) ...covviiiiiiii it 1
PIN = cotter (3/32 X 1-1/2" ) i v ittt e et e et 1
BOLT - (5/16 x 7/8" N.C. heX.) ttiiiiiiiiiiiiitiiiii e, 3
BOLT - (5/16 x 1-3/8" N.C. heX.) .. iittii ittt ittt ittt et i 1
WASHER - 5/16" 10CK ...ttt ittt ittt iiiiieieieiennnnns 4
PIN - dowel, balancerlocating .........ccoiiiiiiiniiiiiiiiiiiiiinnnnn 2
CONNECTOR - manifold .......... ettt e et e, 4
MANIFOLD - balancer oil supply .......ccoiiiiiiiiiiiiiiiiiiiiiiiininnnns 1
CONNECTOR - manifoldinlet ..........ccoiiiiiiiiiiiiiiiiii i 1
SHIM - mounting ((005") ... ittt ittt ittt itiieaeennannns UAR
SHIM -mounting ((010") ...ttt e ettt ieeanenn, UAR
BOLT - balancer mtg. (1/2 x2-1/2" N.C. heX.) . ..cvviiiiiiiiiiiinnnn.. 2
BOLT - balancer mtg. (1/2 x3-1/4"N.C. heX.) .....viiiiiiiiiiiiannennnn.. 2
WASHER - 172 X 7/8 X 1/8" < ittt ittt ettt eaeeeaaenaanannns 4
TUBE - pump to bloCK ... .ot i i it e e 1
O-RING - tube (9/16 X 3/4 X 3/32") .. vvrriti ittt 1
CONNECTOR ASSY ittt ittt ittt ettt et aiiiee e eannaineens 1
SLEEVE - (for 5/8" tub€) . ...cviiiiiiiiiiii ittt ittt ittt 1
NUT - (for 5/8" tube) ...ttt e eee s 1
ADAPTER -screentobalancer ............coiiiiiiiii ittt 1
SCREEN ASSY. - 0ilinlet ... ..o ittt ittt 1

Issued September, 1977






MODEL 680 SERIES E LOADER AND BACKHOE 29

OIL PAN
336BD DIESEL ENGINE
REF. PART NO. DESCRIPTION REQ'D
1 A 62711 PAN ASSY. = 0il tiiitiiiiiiiiiii i ittt it ittt eee e enaranasannnnas 1
2 221- 664 PLUG - (172" P.T, heX. hd.) ..ttt ittt i i it ieteneaanns 1
3 A 34826 PLUG -drain, 0il pan ......coiiiiiiiiiiiiiiiiiiiiiereeeternnnnnneanonnnns 1
4 A 27968 GASKET - drain plug (7/8 x 1-1/8 x 1/16" COPPer) .. .cvvverreerrnnnnnnnns 1
5 A 58932 STRAP -reinforCing ...ooiiiiiiiiiiiii it it i titieettteeeerannneannas 1
6 13- 614 BOLT -(3/8Xx7/8"N.C. heX.) ..vviiiiiiiiniriiiieeeeeietnronoconnnnnnns 24
6 193- 528 BOLT - breather tube brkt. (3/8 x 1-1/2" N.C. hex.,sems) ................. 2
7 92- 6  WASHER -3/8"10CK ...iiiiiiiiie ittt it iiiiieeieeenrenaeeannnnnns 24
8 195- 25  WASHER - (3/8 x 13/16 X 1/16") ittt iiiiiiiiiiitiiiteinnetnaanannnens 32
9 NSS GASKET-o0ilpan (SeePage33) .....cvvviiiiiiiiiiniiieenreeneeaneanenns 1

Printed in U.S.A. Issued September, 1977



30




N~NoOoOMAWND=T

15

16

17

20
21

22
23
24
25
26
27

27

EF.

PART NO.

A 58752
A 58754
A 58755
41- 1016
A 58756
13- 828
92- 8
A 66295
217- 107
A 66410
A 75294
A 66992
A 58757
A 58758
A 66296
NSS

NSS

A 42610
214- 335
L 11541
A 59718
217- 134
221- 60
217- 153
217- 381

Printed in U.S.A.

MODEL 680 SERIES E LOADER AND BACKHOE

OIL FILTER AND COOLER
336BD DIESEL ENGINE

DESCRIPTION

BASE ASSY. - oil filterand cooler ............ ...t
VALVE -relief ...t ittt eaes
SPRING -reliefvalve ...ttt
PLUG - relief valve (1" cup type) ......ovviiiiiiiniinnnennns

GASKET -filterbasetoblock ...........ccoviiiiiiiiiinin,

BOLT - base to block (1/2 x 1-3/4" N.C. hex.) .........cccu....

WASHER - 1/2" 10CK ..ttt i ittt iiii et iiannseeennanens

(070 10 I = = o |

DRAINCOCK - cooler (discard 1/8" pipe plug in cooler) .......

SEAL - oil, cooler to base (2-5/8 x 3 x3/16"sqQ.) ......ccvvvun..

FILTER - oil (with 1”-12 N.F. threads)

(1st used eng. ser. n0. 10018987) ..........ccevviiiiiiinnnnnn.

ADAPTER - A75294 filter to A58757 adapter

(1" - 12 N.F. threads and 3/4"-16 N.F. threads) .................

ADAPTER - A66992 adapter to A66295 cooler

(8/4"-16 N.F. threads and 3/4"-10 N.C. threads) ...............

FILTER - oil (with 3/4"-16" N.F. threads)

(Used priorto eng. ser.no. 10018987) ...........civvieivnnnnnn

ADAPTER - A58757 filter to A66295 cooler

(3/4"-16 N.F. threads and 3/4"-10 N.C. threads) ...............
HOSE - water inlet (43" long)(Order A42610) ..................
HOSE - water outlet (25" long)(Order A42610) ................
HOSE - (5/8" 1.D. x 1" O.D. x 50 ft.)(Cut to lengthreq.) .........
CLAMP - hose (1/2" t05/8") ...cvvviiiiiiiiiiiiiiiiii e
STRAP -hose tie .....coiiiiiiiiiii ittt iiienainneeeanns
CLAMP - ROSE ...iiiiiiiiieitiiiiietrtnaneenerennnnnannnnns
CONNECTOR -hose (90°) ....vvviieiriiernnnnnreceneennannns
REDUCER - (in block)(3/4" t0 1/2") .....cvviiriiiiiiiiiinn

CONNECTOR - hose (to water pump)(1/2” P.T.)

(Used w/A138498 water pump body)(See Page 9) ..............

CONNECTOR - hose, (to water pump)(3/4” P.T.)

(Used w/A59220 water pump body)(See Page 9) ...............

31

........... 2

........... 1

Issued September, 1977



32

B1224 ISSUED MARCH, 1981



MODEL 680 SERIES E LOADER AND BACKHOE 33

ENGINE GASKET KITS
336BD DIESEL ENGINE
VALVE GRIND KIT

USED WITH 5.189” TO 5.194” FIRE DAM DIAMETER SLEEVE

REF. PART NO. DESCRIPTION REQD
1 A 46367 GASKET KIT -valve grind (SeeNote) ..........ccovviiiiiiiiiiiiiiinnnnn. 1
2 A 138397 GASKET -cylinderhead .........ccoiiniiiiiiiiiiniiianeroinnnneenanns 2
3 A 65734 GASKET -cylinderhead cover ...........cciiiiiiiiinneeennecnannnnss 2
4 A 58637 GASKET -watermanifold ........ccoiiiiiiiiiiiiiiiiiiiiiiniinrnnenes 2
5 G 46907 GASKET - thermostat housing ...........oiiiiiiiiiiiiiiiiiinneerenn, 1
6 A 58662 GASKET - intake manifold ..........c.ciiiiiiiiiiiiiiiiierneeanenns 4
7 A 58895 GASKET - exhaust manifold (Metal faced)(336BDT) ................... 4
7 A 58666 GASKET - exhaust manifold (Asbestos faced)(336BD) ................. 4
8 A 41403 WASHER - injector nozzle body ........c.cciiiiiiiiiiiirrreieeeneananes 4
9 A 41402 SEAL - injector nozzle carbon StOp .......cviiiiiiiiniiiiiiiiiiiieins 4
10 A 58635 GASKET - breather tube, lower ............ccciiiiiiiiiiiiiiiiiinnnnns 2
1 A 34133 GASKET - breather tube, upper .........ccoiiiiiiiiiiiiirereeernnnnnns 2
12 A 23684 GASKET -cover studs .......oiiiiinnniiriiininereennaneeninnaeens 4
13 A 27880 O-RING - rocker shaftoiltube ............ccoiiiiiiiiiiiiiiiiiennn, 2
14 A 58628 SEAL - valve StemM ...ttt ittt ettt e aaaae 8
15 A 58892 GASKET - turbocharger oil draintube ............c.coiiiiiiiiiiinnn.. 1
16 A 58910 GASKET - turbocharger air intakeelbow .............ccvviiiiiiinn.. 1
17 A 58899 GASKET -turbocharger ..........coiiiiiiiiiiiiiiiiiiiiiiiirinnnes, 2

NOTE: FOR COMPLETE ENGINE OVERHAUL ORDER 1-A46367, 1-A44075
AND 1-A42221.

VALVE GRIND KIT
USED WITH 5.092" TO 5.097” FIRE DAM DIAMETER SLEEVE

20 A 44086 GASKET KIT - valve grind (SeeNote) ........coviiiiiiiiiiiiiiiennnnnn. 1
21 A 142481 GASKET -cylinderhead ..........cciiiiiiiiiiiiiiiiiiiiiieiiinnnnnens 2
2 A 65734 GASKET - cylinder head cover ..........ccviiiiiiiiiininnennnnnnnnnns 2
23 A 58637 GASKET -watermanifold ...........c.ccoiiiiiiiiiiii it iiiiiiinennn 2
24 G 46907 GASKET - thermostat housing .........ciiiiiiiiiiiiiiieereeeennenns 1
25 A 58662 GASKET -intake manifold ..........ccoiiiiiiiiiiiiiiiinineinnnnnns 4
26 A 58895 GASKET - exhaust manifold (Metal faced)(336BDT) ................... 4
26 A 58666 GASKET - exhaust manifold (Asbestos faced)(336BD) ................. 4
27 A 41403 WASHER - injector nozzle body ..........cciiiiiiiiiiiiiiiiiiiiiinnn 4
28 A 41402 SEAL - injector nozzile carbon stop .........ciiiiiiiiiiiiiiiiie 4
29 A 58635 GASKET - breather tube, lower ...........ccoiiiiiiiiiiiiiiinnieinn. 2
30 A 34133 GASKET - breather tube, Upper .........cciiiiiiiiiiirieeieeeenennnnns 2
31 A 23684 GASKET -cover studs .......coiiiiiiiiiienrinnnneeeeennerennannnanns 4
32 A 27880 O-RING - rocker shaft oiltube .............cciiiiiiiiiiiiiiniiiiannn 2
33 A 58628 SEAL -valve stem ...ttt i i it et 8
34 A 58892 GASKET - turbocharger oil drain tube (NotUsed) ..................... 1
35 A 58910 GASKET - turbocharger air intake elbow (NotUsed) ................... 1
36 A 58899 GASKET - turbocharger (NotUsed) .........cccoiiiiiicnninnnnnnnnnnn 2

NOTE: FOR COMPLETE ENGINE OVERHAUL ORDER 1-A44086, 1-A44075
AND 1-A42221.

B1224 Issued March, 1981 Printed in U.S.A.



33A

\
Nl
—
=
- R

B1224 ISSUED MARCH, 1981



EF.

©O~NOOBHDWN-—-T

>>P>>>>>>P>>P>P>P>>>>P>>

18
19
20 A

>

25 M

B1224

PART NO.

44075
58612
32830
62049
62050
58615
58756
58646
58649
58613
64434
58617
58670
76656
58680

42221
NSS
27968

20614

MODEL 680 SERIES E LOADER AND BACKHOE 33B

ENGINE GASKET KITS
336BD DIESEL ENGINES
CYLINDER BLOCK KIT

DESCRIPTION REQD

GASKET KIT - cylinder block (See Note) .........ccvivieiiiiiinnennnnnn 1
GASKET - timing gear CoOVer ..........coiuiiueiiiiiiineeennnnneennnnes 1
GASKET -rearsealretainer ...........coooeiiiineiiiininneinnnennnanns 1
SEAL - oil, crankshaft, front 2-5/8 x 3-6/8 x 1/2" .....ciiiiiiiiiiiiinn. 1
SEAL - oil, crankshaft, rear 4-3/4 x 5-3/4 x 1/2" ... .civiiiiiiiiiiiiinnns 1
GASKET - fuel pUmMP COVEI ....iiiiiiiiiiiieeereinnneeacenneeeannanss 1
GASKET -oil filterbase ..........ccciiiiiiiiiiiiiiiiiiiiiiiiineennnns 1
GASKET -water pump to body .....cvvinniiiiiiiiiiiiiinntnennness 1
GASKET - water pump body tobloCk .........cciiiiiiiiiiiiiinnenenns 1
GASKET - timing window plug .....ccviiiiiiiiiiiiiiiiiiiiiiiieeeeenes 1
O-RING - oil filter base (Not used this application) .................... 3
GASKET - (Not used this application) ..............ccciiiiiiiiiina... 1
GASKET - (Not used this application) ...........ccoviiiiiiinnnn. 1
GASKET - (Not used this application) ...........ccoviiiiiiiiiiee.. 1
GASKET - (Not used this application) ..........cccviiiiiiiiiiiennen. 1

OIL PAN KIT

GASKET KIT - oil pan (SeeNote) ........covvviviiiiiiiiiiiiiiinnnnnes 1
GASKET = 0il PAN .iiiiiiiiii ittt iiieieeteresssssssssssnnnnnnnns 1
GASKET - drain plug (COpper) ...c.vviiiiiiiirennsennnnnneneceeeenens 1
SEAL KIT - valves (Incl. 4 seals and installation sleeve) ............... UAR

NOTE: FOR COMPLETE ENGINE OVERHAUL WITH 5.189" TO 5.194” FIRE
DAM DIAMETER SLEEVES ORDER 1-A46367, 1-A44075 AND 1-A42221.

NOTE: FOR COMPLETE ENGINE OVERHAUL WITH 5.092"” TO 5.097" FIRE
DAM DIAMETER SLEEVES ORDER 1-A44086, 1-A44075 AND 1-A42221.

Issued March, 1981 Printed in U.S.A.



34




CONONAWN=T

36
37
37

38
39
40
40
41
42
43
44
45
46
47
48

EF.

PART NO.

13-
A

92-
13-
92-

A
A

A
193-
25-
25-
A
13-
92-
A
A
A
A
13-

58609
58611
62049
58612
18550
843
58613
616
640
656
660
25

6

106
19774
61053
58615
656

150118

6
514
5

REF.
58689

142092

57470
30
106
126
58693
616

6
62542
58690
58691
58692
868

Printed in U.S.A.

MODEL 680 SERIES E LOADER AND BACKHOE

TIMING GEAR COVER
336BD DIESEL ENGINE

DESCRIPTION

COVER ASSY.-timinggears ......ccovvveeiireninnenerneennenes

DOWEL - coverlocating ......ccoviiiiiiiiiiiininieeenenns
SEAL - oil, crankshaft, front (2-5/8 x 3-5/8 x 1/2") .............
GASKET -coverto block .......coiiiiiiiiiiiiinerianennnnns
PLUG -timing Window ......civiiiiiiirrinneierrennnnnnnnnnns
PLUG - (3/8" P.T.,,hex.sckt. hd.) ..........iiiiiiiiiiiiinn..
GASKET - plug (1 x1-1/4x1/16" nylon) .........cocvvevvinnn
BOLT -cover (3/8 x 1" N.C.hexX.) .....ccivviiiiinnnnenennenanns
BOLT -cover (3/8x2-1/2" N.C. heX.) ...cvviiiiiiiiinirnennnns
BOLT - cover (3/8 x3-1/2" N.C.heX.) .....ovviiiiiiinnnnenenn,
BOLT - cover (3/8 x3-3/4" N.C.heX.) .....ovviiiiiiiiinnnnnnns
WASHER - cover bolts (3/8 x 13/16 x 1/16”) .........ovvvvvnnn.
WASHER - 3/8" 10CK .. .iiiiiiiiiiiiieiirinenerenerancnnnnnnns
NUT -3/8" N.C. heX .iiiiiiiiiittitiinnensnrrtonnnnsseeaessss
SPACER - alternatorpry point .........coiiiiiiiiiiiiiinnne.
COVER - fuel pumMp Qears .......c.ccveieiiiennniasssasecnennnes
GASKET - COVBI .. iiiitiiiiiieiiieeentantrsesssonssossonnns
BOLT - cover (3/8x3-1/2"N.C.heX.) ....ccviiiiiiininnnnnanns

BOLT - cover (3/8 x 1-1/2" N.C. hex.)

(Head drilled for anti-tamperwire) ............ccciiiiiiiiinnnn
WASHER - 3/8" 10CK .. iviiiiiieiiititiinernnetosssenennnsnns
BOLT -cover (5/16 x7/8" N.C. heX.) .....cvvitiiiininneannnnns
WASHER -5/16" 10CK ...ciiiiiiiiiiiiiiiniieienninnnnnnnns

INJECTION PUMP DRIVE

PUMP ASSY. - fuel injection (See Pages 41 and 43) ............
STUD - pump mounting (3/8” N.C. x 1-7/8") .....ccccvvevvenn..

STUD - pump mounting (3/8” N.C. x 1-7/8")

(Drilled for anti-tamper wire€) .........cooviiiiiiiiierennnanenns
WASHER-3/8 X 11/16 X 1608 ...ciiiiieiiiiiiieeneenennnnnnnn
WASHER - 3/8" int. sSkpf ...ttt iiiiie
NUT - 3/8” N.C. hex. (Used w/A58689stud) ...................
NUT - 3/8” N.C. hex. sitd. (Used w/A142092 stud) .............
GEAR - injectionpumpdrive ...ttt
BOLT -drivegeartohub (3/8x 1" N.C.hex.) ..................
WASHER - 3/8" 10CK ... iiiiiiiiiiiiiiiiiiiinnennaeenennnnnnn
GEAR ASSY. -idler,w/bushing .........ccciiiiiiiieinnnnnn...
SHAFT - idler ..ottt it it ittt iiteeraneeannnnenennns
WASHER - thrust,idlergear ...........c.coiiiiiniiinnennnnn.
PLATE -thrust,idlershaft .................cciiiiiiiiiii..
BOLT - idler shaft (1/2x4-1/4"N.C.hex.) ..........ccevvvnnn.

35

........... 1

........... 4
........... 2
........... 1
........... 2

........... 2

........... 1

........... 3

........... 1

Issued September, 1977



36




MODEL 680 SERIES E LOADER AND BACKHOE 14

FUEL INJECTION SYSTEM
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 REF. PUMP ASSY. - fuel injection (See Pages 41 &43) .........ccvviviiinnnnnnn. 1
2 A 58702 TUBE ASSY. - fuel injection, #1 cylinder .........c.oiiiiiiiniiiereennnn. 1
3 A 58703 TUBE ASSY. - fuel injection, #2 cylinder .........ccceiieiiiiiiierneennnns 1
4 A 58704 TUBE ASSY. - fuel injection, #3 cylinder ........ccccieiiiiiiinrennnennnns 1
5 A 58705 TUBE ASSY. - fuel injection, #4 cylinder .........ccceiiiiiiireerenennnnnns 1
6 A 58709 CLAMP - injectiontubes ..........cceivivienernnnennns Cetieetenearanaanas 8
7 A 58710 PLATE -clamp support ......ccciiiiieernnneeneeeroncanenn i rereareeeaens 1
8 163- 19 SCREW -clamps (#10x 1" N.C.sltd. hex.hd.) .....ccviiiiiiiiiinnennnnnn. 4
9 131- 612 NUT -#10 Tinnerman ... .cvuiiiietiereeerosnsosesessossasssesesasasasns 4
15 REF. NOZZLE ASSY. - fuel injector (See Page 45) ............ Cerertranesnnanas 4
16 A 58695 CLAMP ASSY.-n0zzleholddown ......ccviiitiiiinnereeeeeeecennnnanans 4
17 A 58696 SPACER - NOzzle Clamp ....cciiiiiiitiiieeeernnnseeesesensssnnnnsnnnnes 4
18 A 58960 TEE -inj. nozzles & leak-off lines ........cciiiiiiiiiiiiineeeeeennnnennnns 4
19 A 58962 GROMMET -inj. nozzletotee .......c.iiiiiiinrerereeeenneeeconnnrennnns 4
20 A 58961 NUT -inj. nozzletotee .......ccovviiiiinnennnnnnnns eseeraseseesaenenns 4
24 A 58965 TUBE - fuel leak-off (4-5/8" long) ........ccvvvnn.. Ceteretecttetenenataens 2
25 A 58964 TUBE - fuel leak-0ff (5-5/8" IONG) ......ccviieiinneenreenneeeeceenannnnnns 1
26 222- 102 SLEEVE - (fOr 1/4” tUD€) ...t iiitiieniieeeretenensaenennnnsensenenns 8
27 222- 112 NUT - (for 174" tube) .ottt ittt e eteeenenenennnnnneeenenns 8
28 A 58963 TUBE - fuel leak-off (#1 cyl.tocheck valve) ......c.c.coiviiivineeeeeneenenes 1
29 A 28098 VALVE ASSY.-check (ONe Way Valve) ......covvvererernenennneeeennnnnnes 1
30 222- 102 SLEEVE - (for 1/4" tube) ...viiiiiiiiiiiiiiiiiiieeereeernnnnnnnncennnns 1
31 222- 112 NUT = (for 174" tube) ....coiiniiiiiiiiiiiinineeennnsnnnnanseeanannnns 1

Printed in U.S.A. Issued September, 1977



38




REF. PART NO.

A 62347
1 A 62339
2 221- 1849

A 41745
4 NSS
5 G 49080
6 A 28090
7 NSS
8 A 42315
9 A 20663
10 A 146368
11 13- 620
12 92- 6
15 222- 45
16 222- 103
17 222- 113
18 A 62341
19 A 58774
20 A 20539
21 221- 1011

Printed in U.S.A.

MODEL 680 SERIES E LOADER AND BACKHOE -39

FUEL FILTER SYSTEM
336BD DIESEL ENGINE

DESCRIPTION REQ'D

FILTER ASSY. - fuel . ..iiiiiiiiii ittt iiiierenestnnnansassansannnns 1
HEAD ASSY. - fuel filters .......coiiiiiiiiiiiiiii i it iiiiienaennnnnns 1
PLUG - (1/8" P.T.,sckt.hex. hd.) .....c.oiiiiiiiiiiiii ittt iiiiinenenn 1
ELEMENT KIT -fuel filters .......ccciiiiiiiiiiiiiiiiiiiiinnnennaannnns 1
FILTER ASSY. - 1ststage ....civuiiiiiiiiiiiiiiiiienninnneeeennnns 1
PLUG - filter drain (3/8" P.T.,12pt. hd.) .....coiiiiiiiii i, 1
O-RING - drain plug (3/8" x 9/16 X 3/32") .. evvvvrrinrnanennnnennn. 1
FILTER ASSY. - 2nd Stage ......cciiiiiiiiiiiiierreenannnnnenennesss 1
GASKET -filtertohead ........ ..ottt ittt 1
SCREW - bleed (#10-32x 5/16" fill. hd.) ....c.iiiiiiiiiiiiiiiiiinnnns 2
WASHER - bleed screw (3/16 x 3/8 x 1/16"” aluminum) .................. 2
BOLT - head to block (3/8 x 1-1/4" N.C. heX.) ...ciiiiiiiiienerernennnenns 2
WASHER - 3/8” I0CK + v tiit ittt ivieieeseeenenaneneeesannnssacasansas 2
ELBOW ASSY. -fuel line ....ooiiiiiiiiiiiiii it iiiieneianieennanes 2
SLEEVE - (for 5/16" tub@) ... .cvitiiiiiiiiii it iieitinnanerannennens 1
NUT - (for 5/16” tUbE) .. .ciii it ittt e ittt tineeninnnenenns 1
TUBE - pump to 1ststagefilter ..........ooiiiiiiiiiiiiiiiiiiiiiin, 1
HOSE - 2nd stage filtertopump ..ottt 1
UNION = (iN PUMP) ¢ttt eeeeeeeeetteeeeetattneaatanananaenneens 2
PLUG - (178" P.T., 8Q. NA.) t ittt ittt ittt ietinnnnnannanesenes 1

Issued September, 1977



40

[ 4
=
=
w
=
(o]
(o]
-




MODEL 680 SERIES E LOADER AND BACKHOE G

A138012 INJECTION PUMP
336BD DIESEL ENGINE
WITH LUBE TUBE ON OUTSIDE OF PUMP

REF. PART NO. DESCRIPTION REQ'D
1 A 138012 PUMP ASSY. - fuel injection ..... ...ttt iiiiininnnnns 1
2 A 41853 HUB - pUMPD AriVe . ottt it i ittt ettt eteteennenennannns 1
3 A 41855 SPACER - hUb .. i i et ettt et e i e e 2
4 A 42312 WASHER -lock, hub nut . ... ... i i i i ittt iiieiienennns 1
5 A 42313 NUT - hub retaining ....ccviuiiiiiiiiir ittt iiitererennernnennnens 1
6 A 20933 KEY -hubtoshaft ..ot it i ittt ittt aeeeen, 1
7 A 41854 POINTER - hub timing .. .cooiiiiiii ittt i ittt ettt ceanenes 1
8 A 41856 O-RING - (2-15/16 X 3-3/16 X 1/8") tiiiiiiiin it iitiintenereneeennnnnnns 1
12 A 43347 BOWL - filter (glass) ...covviiiiiiiiiii ittt iienneinanneneenns 1
13 A 43346 GASKET - filter bowl .. ..o i i ittt it ciiinnnanns 1
14 A 43350 BAIL -bowlhanger .......oouuiiiiiiiiii ittt ittt ittt itnnnsnannnnns 1
15 A 43348 BAILNUT - bowl hanger ......cciiiiiiiiiiiiiieiinneneneeeeeenns 1
16 A 43349 STUD - bailnut lock & adjustment ............coiiiiiiiiiiiiiiiiinnnnn. 1
17 A 43344 ELEMENT - filter .. .ottt i i ittt it tieereneeeanasanns 1
18 A 43345 SPRING - element ...ttt iiiieneeerereennnnnnnnnnnns 1
19 A 43343 PRIMER ASSY. - hand pUMP «.iviiiiiiiiiiiiieie i iternnnnennenaaanas 1
20 A 45342 GASKET - hand pUMP ..ottt ittt ittt ieetstnneectnnssasnnnnns 1
21 A 43351 SEAL - hand pump (COPPEI) . .vvtiine it iiiietieaesrennasenansnsans 1
25 222- 42 ELBOW ASSY. - (@t PUMP) o tit ittt tientrenensnennnanseess 1
26 222- 102 SLEEVE - (for 1/4" tube) ... viiiiiiiir ittt iirennssnannnnns 1
27 222- 112 NUT - (for 1/4" tUbe) . ..viiiiiii ittt ietiiiiiitaetseaaneenes 1
28 A 136902 TUBE-pumptooilfilter ......coiiiuiiiniiiiiiiii ittt 1
29 222- 23 CONNECTOR ASSY. - (atoilfilterbase) .........coviiiiiiiiiiiiiinnnnnns 1
30 222- 102 SLEEVE - (for 1/4" tUbe) ... vivi ittt ittt eiaaanenenennnnns 1
31 222- 112 NUT - (for 1/4" tUDE) ..ottt i et tiiaetee it teeanaenans 1
32 221- 86 BUSHING -reducing (1/4" P.T.t03/8" P.T.) vt vviiiiiiiiiiiiiiiinnnnnnns 1
Printed in U.S.A. Issued September, 1977

'60



42

W |

@{ ®/ @{;@ ;
R
.

N\

\
|

|

l

|

I

I

|

|

|

I

I

|

I

l

|

|

I
J




MODEL 680 SERIES E LOADER AND BACKHOE - 43

A64993 INJECTION PUMP
336BD DIESEL ENGINE
WITH LUBE TUBE ON ENGINE SIDE OF PUMP

REF. PART NO. DESCRIPTION REQ'D
1 A 64993 PUMP ASSY. - fuel injection (SeeNote) ..........ccoviiiiiiiiiiiiiiien.,
2 A 41853 HUB - pUMP driVe ..ottt ittt ittt ittt ettt eteteeeennnnns 1
3 A 20933 KEY -hubtoshaft ..ottt it i ittt et iiieiiennns 1
4 A 42312 WASHER - loCK, hub ... i it ittt ittt ittt et eiieees 1
5 A 42313 NUT - hub retaining ..... ettt e et a e ettt st e e 1
6 A 41856 O-RING - pump sealing (2-15/16 x 3-3/16 x 1/8") .....ciiiiiiiiiiinnn... 1
7 A 41854 POINTER - hub adjustment ............i ittt ittt 1
8 A 41855 SPACER - POINter ..ot i e e ettt 2
9 A 25192 BOLT - oil tube fitting ...... ..ot e 1
10 A 22381 WASHER - banjo fitting (Copper) .......c.coiiiiii ittt 2
11 A 25191 FITTING - banjo,0iltube .......... ittt iiinnennnanns 1
12 A 25190 SPRING -oil tube fitting ......c.ciiiiiiii i e it i it iieeeenans 1
14 A 43347 BOWL - filter (glass) ....vvviiiiie ittt i it ie i ieeeet e ennnenns 1
15 A 43346 GASKET - bOWI .ottt it i it ittt ittt et 1
16 A 43350 127 .Y 1 R o o3 1
17 A 43348 BAILNUT -bowlretaining ........ccviiiiiiiiiiiii it iiiinennnnnn. 1
18 A 43349 STUD - bailnut 10CK ....ciiiiiii ittt i it ittt it eeeneeeeenns 1
19 A 43344 ELEMENT - filter « ittt ettt ettt ieeeeieee s 1
20 A 43345 SPRING - element tension .........c.iiiiiiiiiiniiiieeiiineneennnnnnnes 1
21 A 43351 SEAL - POIt (COPPOI) ittt iiit ittt itatitaattetaaseennnnaannns 1
2 A 43343 PRIMER ASSY. - hand pump ..ottt it it ttetnnnnneeeennnnens 1
23 A 45342 GASKET - hand primer (Replaces A44761) .........cooiiiinniinnnn.. 1
28 A 58775  TUBE - oil filter to injection pump ...ttt 1
29 222- 102 SLEEVE - (for 1/4" tube) .. vvii ittt ittt i ieeannaannnnns 1
30 222- 112 NUT - (for 174" tUb€) ..ottt ittt it et inenenennnnnnns 1
31 222- 23 CONNECTOR ASSY. - oil tube (at oil filterbase) ......................... 1
32 222- 102 SLEEVE - (for 174" tub€) ... .ciivt ittt e i e ienannnnnnnnns 1
33 222- 112 NUT - (for 174" tUbe) ..ottt i ettt e et e enaenas 1
34 221- 86 BUSHING -reducer (3/8" P.T.t01/4" P.T.) . iiiiiiiiiiiiiiiiiiaiannenn. 1

NOTE: PRIOR TO ENGINE SERIAL NO. 2569948 FUEL INJECTION PUMPS
DID NOT HAVE A HAND PRIMER. USE A64993 FOR REPAIRS.

Printed in U.S.A. Issued September, 1977



44




MODEL 680 SERIES E LOADER AND BACKHOE 45

INJECTOR NOZZLES
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 140830 NOZZLE ASSY. - injector (See Note)

(Stamped 20669 on body)(Blue & Yellow color code)

(1stused eng. ser. N0. 2581421) ... ...ttt iiiiiiiie it iiirenannnnnns 4
1 A 64439 NOZZLE ASSY. - injector (Order A140830)

(Stamped 20346 on body)(Yellow & Blue color code)

(Used priortoeng. ser.n0.2581421) .......c.iiiiiiiiiiniirninneerenannans 4
2 NSS BODY = NOZZIE ..ottt ittt iienereerannnseassenaeennnnnnnnnas 1
3 A 43599 SCREW - lift adjusting ........coiiiiiiiiiiiiiiiiieiiiinntnnnannnnans 1
4 A 43602 NUT - lock, lift adjustingscrew ...ttt 1
5 A 43600 SCREW - pressure adjusting ........cooviiiiiiiiiiiiineenennnn. R 1
6 A 42424 NUT - lock, pressure adjusting SCrew .........coevvieieiernnennanceens. 1
7 A 44369 ] =y BT o o T T I e 1
8 A 43733 SPRING - pressure adj. (9/16” free length)(Red color code) ............. 1
9 NSS Y Y R £ To .. 1= 1
10 A 41768 PLATE - nozzle locating ......cooviiiiiiiiiniiiiiiinienaeernracnnnenns 1
11 A 41403 WASHER - nozzle (3/8 x 9/16 X 1/16") .. ..ciiiiiiiiiiiiiiiiireeeeeens 1
12 A 41402 SEAL - carbon stop (5/16 X 3/8 X 1/8") ..o iviriiii i iiiiiiiieiiieneenes 1

NOTE: WHENEVER NOZZLE IS REMOVED FROM HEAD, A41402 SEAL &
A41403 WASHER MUST BE REPLACED BEFORE NOZZLE IS INSTALLED
BACK IN HEAD.

Printed in U.S.A. Issued September, 1977



46




MODEL 680 SERIES E LOADER AND BACKHOE 47

R26136 STARTER
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D

R 26136 STARTER ASSY. - (Delco-Remy #1113403) .........ciiiiiiiiiiiinennnnn. 1
2 A 43861 FRAME ASSY. -commutatorend ..........coiiiiiiiiiiniiiiernnnnnnnens 1
3 A 42323 BUSHING - shaft (9/16 x 11/16 X 25/32") ..t iii it it innnnns 1
4 R 15023 L1271 [0 G o 1 1
5 221- 1849 PLUG - (1/8" P.T.,sckt. hd.) ... . it i it 1
6 114- 1 BOLT - (1/4 X 1" N.F. heX.) oot i it it eeeei e rnannns 4
7 192- 19 WASHER = 1/4" 10CK .ottt et et e et et iineenenannnens 4
8 R 21590 HOLDER - brush, insulated ........... ittt iiiiieinennnnn. 2
9 A 40217 HOLDER - brush, grounded .......... . iiiiiiiiiiiiiiietinnrrennennns 2
10 R 15024 BRUSH . i it it it et et i et i e e 4
11 D 32481 SCREW - brush (#8-32 x 13/16" self tapping) .......ccciiiiiiiiiiinnnnne. 4
12 R 15025 SPRING - brush tension .. ..ot i ittt i ittt tieernneennnns 2
13 R 15029 BRUSH SUPPORT KIT ittt ittt ittt ettt etneennsnnnnenns 2
14 NSS SUPPORT - (Order R15029) . ......iiiiiiiiiii i iiiie i itnineeneannnnns 1
15  175- 449 SCREW - support (#10 x 3/4”" N.F.,trusshd.) ...........cvvvvvinnnn.. 2
16  192- 18 WASHER - #10 10CK ... ii ittt it ittt ittt ttteneeannnannnns 2
17 129- 17 NUT - #10 N.F. hex. (Replaces R15032) .........ciiiiiriiinnnennnnnn 2
18 R 15035 PIN - brush holder ... ..o i i i it it ittt rneeenneennns 1
19 R 15030 I Y T o o U -1 o 1
20 A 40909 ARMATURE .. i i i i ittt ittt tieenaesaneanneennnnes 1
22 A 41917 WASHER - thrust, comm. end (9/16 X 1 x 1/16") ......cciiiiiiiiineennnn. 1
23 A 43860 (070 ] LI N1 R {1 e 1
24 A 40896 STUD -field terminal .......c.ciiiiiiiii ittt ieieeeeennnnnns 1

A 41925 BUSHING ASSY. - inner, terminal insulating ................coiiina., 1
25 NSS INSULATOR - field coil stud, inner ..........cciviiiiiiiiinennennn. 1
26 NSS SUPPORT - stud insulator ... ...ttt ittt iiineiineennnes 1
27 A 41977 INSULATOR - field Coil ..o i it ittt ettt iieeeeeenns 1
28 R 15115 SHOE - POl ot i i e e et et e 4
29 A 42127 SCREW - pole shoes (3/8 x 5/8” N.F., flatsltd. hd) ...................... 8
30 A 40894 CONNECTOR - field terminaltosolenoid ...........ccciiiiiiiveinnnnn. 1
32 D 30005 INSULATOR - field stud, outer (1/2 x 1 x3/32") ..o iuiiiiiiiiiiinnnnn. 2
38 D 30006 WASHER - terminal stud (1/2 X 7/8 X 1/32") ...ttt it iiiiiieneenns 1
34 129- 145 NUT - terminal stud (172" N.C. hex.) ... .ttt it 2
35 192- 113 WASHER - 1/27 I0CK &« ittt i i it ettt ettt ennar e 1

CONTINUED ON PAGE 49

Printed in U.S.A. Issued September, 1977



48




REF.

40
41
42
43
44
45
46
47
48
49
50
51
52
55
56
57
58
59
60
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

PART NO.

>3>:U:UNBJJJJ:U
]

-t
-t
®

JJ>>O>>>>>>C):UIJ>DOUB:U>>IJ>$
e N
] 1

26136
21579
15023
1041
21580
21582
15145
40892
21587
41924
1

19
42397
21562
44340
40893
15023
1041
32488
32489
32547
42199
21574
215673
46146
42309
42308
41242
41922
43380
43419
46146
43856
42376
15159

Printed in U.S.A.

MODEL 680 SERIES E LOADER AND BACKHOE 49

R26136 STARTER
336BD DIESEL ENGINE

DESCRIPTION REQ'D

STARTER ASSY. - (Continued from Page 47) .......ccoviiiiiiininnnnn, 1
HOUSING ASSY. -shiftlever ........cciiiiiiniiiiiiiiiiiiiieiiennnnnn, 1
WICK - 00l o e e ittt e 1
PLUG - (1/8" P.T.,sltd. hd.) ... it 1
BUSHING - (13/16 X 1 X 1-1/4") . i i i i it iiiiieenas 1
SEAL - 0il (13/16 x 1-3/8 X 3/8") ..o iiiiiiii it iiiiiineeninns 1
WASHER - brake (7/16 x 1-7/8 x 3/16") . ...ttt 1
WASHER - thrust, drive end (7/16 x 1-3/4 x 3/16") ........ciiiviieon... 1
PLUG - hOUSING .ttt ittt e eiieaneteerteeeeeeeneanennns 1
GASKET - plug oo i it i e et e 1
BOLT - housing to frame (1/4 x 1" N.F. hex.) ........ooviiiiiiiin... 5
WASHER - 174" 10CK .t ittt it sttt tiieee s 5
DRIVE ASSY. - starter pinion ..ottt iiiiieeeeeennns 1
GASKET - drive housingtodriveend ..., 1
HOUSING ASSY. -driveend ........coiiiiiiiiiintiiiiiieieneenennas 1
BUSHING - (5/8 X 3/4 X 3/4") oo i vttt as 1
WICK = 00l oo i e e s e ettt et e 1
PLUG - (1/8" P.T.,sltd. hd.) ...t e e 1
SCREW - housing (5/16 x 1-1/2”" N.C.,sckt. hd.) ....................... 1
SCREW - housing (5/16 x 7/8”" N.C.,sckt. hd.) .............ciiviiiin.t. 1
LEVER -shiftcontrol ... i i it 1
SHAFT - pivot, shiftlever ... ... . i i i i it 1
O-RING -shaft (1/4 x 3/8 X 1/16") ...iiiiiiii ittt iiiiieenns 1
O-RING -shaft (3/8 x 1/2 X 1/16") . .oivviiiiiii ittt iiiieeenennns 1
RING - snap, shaftretaining ............ ittt i iiienn 1
PLUNGER - 80l€noid .. ..oiiiiiiiii ittt inenennenennes 1
BOOT - plunger (rubber) ...t it e ittt 1
SPRING -plungerreturn . ...ttt ittt iiiineinnnennnnenns 1
WASHER - spring seat (13/16 x 1-3/8 X 1/32") ... iiiiiii i iiiiieaeann 1
RETAINER - plunger spring, inner (1-3/16”" hole) .............cciivvent. 1
RETAINER - plunger spring, outer (3/8" hole) ............ccooviiinnnn.. 1
RING - snap, retainertoplunger .........ccoiiiiiiiiietiiiiiiiiineenn. 1
NUT - plunger to lever (5/16” N.F.special) ............cciiiiiiiinnnn. 1
SOLENOID ASSY.-(SeePage51) ......viviiiiiiiiiiiiiiiiiiiiiiannns 1
SCREW - solenoid mtg. (1/4 x 3/8" N.F. hex.) ........ccoiiiiiiiiinnnnnn 4

Issued September, 1977



50

22}



MODEL 680 SERIES E LOADER AND BACKHOE 51

A42376 SOLENOID
336BD DIESEL ENGINE

REF. PART NO. DESCRIPTION REQ'D
1 A 42376  SOLENOID ASSY. - (Delco-Remy #1119848) ........coviiiieiiiinneennn. 1
2 NSS CASE ASSY. - W/COIl .ttt i it e ettt et 1
3 A 42407 CLAMP - terminal ... it i ittt ettt iinnnanees 1
4 D 32502 SCREW -terminal clamp ......coiiiiiiiii i ittt ittt eenanns 2
5 D 32500 NUT ASSY. - w/skpf. washer ...ttt 4
7 D 32498 DISC ASSY. - CoNtact ...ciii ittt it ittt e e e 1
8 A 42411 SPRING - return, contact disC ...ttt ittt i iiiiieneenn 1

A 42412 PLATE ASSY. it it ittt it ittt sttt itaae e naaaaas 1
10 A 42410 PLATE - terminals & Cas€ COVEr .....ovitiiniinennreeereernnnennnnnns 1
11 A 42260 GASKET - terminal platetocase ...........ccoiiiiiiiiiiiiiinnnnn.. 1
12 D 32507 INSULATOR -terminal plate ...ttt ittt it 1
13 A 42413 STUD - battery term. (1-21/32"” thread length) ....................... 1
14 D 32506 STUD - starter term. (1-13/16" thread length) ......................... 1
15 D 29910 TERMINAL - coil lead (Replaces A42406) .............ccvvveeveenn... 1
16 175- 56 SCREW - coil lead (#6-32 x 3/16" trusshd.) ...............cciiiini.. 1
17 D 32510 BUSHING - terminal plateinsulators .............coiiiiiiiiiiiiia... 2
18 A 43701 BUSHING - terminal studs insulators (Replaces A42409) .............. 2
19 D 30004 WASHER - insulating, terminal studs (1/2 x 1-3/16" x 3/32") ........... 2
20 129- 145 NUT - terminal studs (1/2" N.C. hex., jam) .........ccciiiiiinnnnnn. 2
21 192- 113 WASHER - terminal studs (1/2" 10CK) ... ..iiiiiiiiii ittt 4
22  129- 105 NUT - terminal studs (1/2" N.C. hex) ......ciiiiiiiiiiiiiiiiiiiinennn, 2

Printed in U.S.A. Issued September, 1977






MODEL 680 SERIES E LOADER AND BACKHOE - 83

ALTERNATOR

REF. PART NO. ‘ DESCRIPTION REQ'D
L 74747  ALTERNATOR ASSY. - (Production only)(24 voit) Motorcia #8HC3006F)
(Order 1-A44798 alternator, 1-A41361 pulley

and 1 vol. regulator from Page 77) ....ciiiiiriiniriinieernneneonaeneenns 1
1 A 44798 ALTERNATOR ASSY. - (Repairs Only) ...viiiiiiiiiiiiiieiiieierennnannes 1
2 A 44774 HOUSING - front ...t it it it ittt etnaeeernenennnnans 1
3 A 42075 BEARING - housing, front (1 X2 X 9/16") .....ciiiiiiiiiiiiiiiennnnnnnns 1
4 A 41052 SLEEVE - bearing pilot .....oiiiiiiii i i ettt ittt 1
5 A 43280 RETAINER - front bearing .........coiiiiiiiiiiiiiiiiiiiiiiiinennennns 1
6 169- 146 SCREMW - front retainer (#8-32 x3/8"sltd. hd.) ......c.ccviviiiiivinnnnn, 3
7 192- 16 WASHER - #8 10CK ...ttt ittt ittt ittt ieneeeenneeennnneennns 3
8 A 44775 20 1 T T 1
9 A 44672 L 17N O ] = S 1
10 A 44776 HOUSING - r8ar ...ttt ittt ittt ttasesanaetonsanssnnaasennnns 1
11 A 42810 BEARING - housing, rear .........c.ciiiiiiiiiiiiiiieettenensnnnnnnees 1
12 A 44581 RING - slip (Order A44580) ......coiiiiiiiieiiennneeeesenseeeanneenns 1
13  163- 4 SCREW - slipring (1 x5/8"12pt.sckt. hd.) .....cccvviiiiiiiiinnnnnn.. 1
14  192- 18 WASHER - #10 10CK ...ttt ittt iiiteieeeeeeeennsnnnenannsananes 1
15 A 44788 WASHER - SHpP NG ..ottt it ittt et etteeneentecennnanannns 1
16 A 42806 O-RING - rear brg. retainer (1-1/2 x 1-3/4 X 1/8") .. cveieiiiiiiiinnnnnn 1
17 A 44777 DIODE ASSY. - negative ......cciiiiiiiiiiiieieteeennnesssssanosananns 1
18 A 44778 DIODE ASSY. - POSItive .. ittt it ittt tieeeeaneeerasnnaanenns 1
19 A 45253 DIODE ASSY. -0 ..ttt it i i ittt i ittt ettt et 1
20 A 45254 SPACER - triodiode ......cciiiiiiiiiiii it iiiieneterenenerennnnnnnnns 1
21 A 41436 STUD - (#10x1-1/2" N.C.,carr. hd.) ......cciiiiiiiiiiiiiiiiinenereennns 1
2 A 41041 INSULATOR -diode stud ......ciiiiiiiiiiiiiiititreennnnnennnaanens 1
23 A 44771 SLEEVE - insulator (1/4 x 5/16 X 1/2") ...ttt iiiieeennnnennenns 1
23 A 44782 SLEEVE - insulator (3/16 X 1/4 X 3/8") ..t iiiiiiiiiiiiintierennneeeennns 2
24 A 44763 WASHER - insulating (1/4 X 3/4 X 1/16"') ... iiiiiiiiiiiiiiiienennnnnns 2
24 A 41038 WASHER - insulating (3/16 X 3/4 X 1/16") ... iiiiiiiiiiiiiiiienennnnnn. 4
25 A 44789 WASHER - 3/8 X /16" ..ttt ittt iiettieeereeeeennnnnnnnnnnnns 4
26 A 41060 NUT - #10-24 hex., w/skpf.washer .......c.viiiiiiiiiiiiirinnenenennnes 4
32 A 44423 BOLT - thru (10O N.F. X 3-1/8") .ttt ittt it i titittttteneeanaeenns 4
33 A 44779 BRUSH ASSY. - W/holder ....civiiiiiiiiiiii ittt itititenenenaenreean 1
34 A 44781 GASKET - brush cover (felt) ...ttt ittt iiieeenens 1
35 A 44785 COVER - brush ..o it i ittt i ittt ettt reeeeneeennas 1
36 A 44784 SPACER - brush cover (3/16 X 9/32 X 1/16") ...t iiiiiiiiiiiieerenneeenn 2
37 182- 519 SCREW -brush holder ... ..ttt ittt iritteeeennneeennns 2
38 187- 1089 SCREW - regulator (#8-32 x3/4" sltd. hd.) ........ciiiiiiiiiiiinnnnnnn. 1
39 A 42431 | 1
40 126- 11 KEY - fan and pulley (#5Woodruff) ........ccciiiiiiiiiiiiniiinenenennes 1
41 A 42432 SPACER - fan (5/8 x 1-3/8 X 11/32" ) « i iiiiii ittt iitiiieerieenrnnnnns 1
42 192- 25 WASHER = 5/8" l0CK .ottt iiiiiietttititneeseeeeenasnnnsnnnnnns 1
43 A 41035 NUT - pulley retaining (5/8" N.F. hexX.) ... .ciiiiiiiiiiiiiiiiiiiinnnnenns 1
4 A 44770 CAPACITOR - (CONAENSEI) o .tittiit ittt ittt eiierennseesenseeeeennes 1
46 A 41361 PULLEY - alternator ... ..ottt ittt itiieienierennnnnnennnns 1
47 REF. REGULATOR ASSY. - voltage (See Page 77) .....ccoveiiereeereeeenennnns 1
48 A 62429 STRAP - alternator adjusting ..ottt it iiiiiineeennnns 1
49 A 38492 BRACKET - alternator mounting .........coiiiiiiiiiiiiiiiiiiiinreeennnnn 1
50 13- 616 BOLT - brkt. and strap (3/8 x 1" N.C. heX.) .....cctiiiiiiririiiiiiinnnnns 3
51 13- 652 BOLT - alt. tobrkt. (3/8 x3-1/4" N.C. hexX.) .....cciiiiiiiiiiirnrnnnnnnns 1
52 92- B WASHER = 3/8" I0CK .ttt ittt ittt it ettt ittt teseeennnnnnens 4
53 25- 106 NUT - 3/8" NoC. ReX o iiiiiiiiit i iieiiie i iiititeeeeeeeernnnsnnnnnnnnnes 1

Printed in U.S.A. Issued September, 1977



54

228IIIIIII00s.

eI 1111111111111y,

740054 8



MODEL 680E CONSTRUCTION KING LOADER BACKHOE
RADIATOR, ENGINE AND RELATED PARTS

REF. PART NO.
1 D 25826
2 L 72507
3 214- 262
4 L 55764
5 L 556524
6 A 23655
7 13- 628
8 92- 6
9 A 61283
10

11 A 15519
11 L 73972
12 13- 1248
13 L 50435
13A L 78158
14 92- 12
15 25 1012
16 139- 64

17 13- 1264
18 L 79179
19 L 74506
19A A 19068
20 131- 1205
21 A 59296
2 L 55580
22 L 72739
23 13- 512
24 92- 5

25 A 62429
26 13- 616
27  92- 6
28 REF.
29 A 41361
30 13- 652
31 A 38492
31A 13- 616
32 92- 6
33 25- 106
34 13- 848
35 13- 824

36 92- 8
37. R 24323
38 REF.
39

40 REF.
Printedin U.S.A.

DESCRIPTION

CAP -radiator, 7 PSI (48kPa) ........cciiiiiiiiiiiiiiiiiainnann,
RADIATOR - engine and hydraulic oil cooling, includes item6 ....
CLAMP -radiator hoSe .....cciiiiiiiiiii ittt ittt iiieennnes
HOSE - radiator, IoWer ..ottt it ittt it eie e
HOSE - radiator, UPPer ......cviiiiiiiiienrereereennanaseennnnns
VALVE - radiator drain, included in L 72507 radiator ..............
HHCS - 3/8" - 16 NC X 1-3/4" .. ittt iiieaaeann,
WASHER - lock, 3/8" ... i ittt ittt ii e,
SPACER - fan ..ottt i i it ettt e e et

RESERVED

FAN - SUCHON ...t i i i e ittt ieneannnnnanns
FAN - pusher, not shown ....... ... ittt ittt
HHCS - 3/4" - 10 NC X 3" .. ittt ittt eenenannnnnas
BRACKET - engine, order L78158 bracket, includes item 18 .......
BRACKET - engine, includesitem 18 ................ccviinnnn..
WASHER - 10CK, /4" . i i ittt e eiernnnnanaans
NUT - hex, 3/4” - 10NC ... it iiiiennnnns
PIN - taper, #6 x 1-1/2" .. . . i e
HHCS - 3/4" - 10 NC X 4" ... ittt eeaenannnnns
CUSHION -rubbermount .........cciiiiiiiiiiiiiiiiinenenennnnn
WASHER - flat, 3/4", hardened ...........ccciiiiiiiieiiiiinnnnn
WASHER - special, 3/4" ... . et ittt
NUT - hex, lock, 3/4" -10NC ... ... it iiiniannnanns
BELTS - matched set, fan and alternatordrive ....................
BELT - brake air compressor drive, before tractor sn. 9121647 .....

BELT - brake air compressor drive, tractor sn. 9121647 and after

HHCS - 5/16" - 18 NC x 3/4", adjustingstrap .............cocuv...
WASHER - 1oCk, 5/16" ... ittt i i it iinneeeaas
STRAP - alternator belt adjusting ...............ccoiiiiiiiiit,
HHCS - 3/8" - 16 NC x 1", strapmounting ..............ccevuunn..
WASHER - loCk, 3/8" ... ittt i i i e
ALTERNATOR - electrical, parts list page53 .....................

PULLEY -alternator ........cooiiiiiiiiiiiiiiiiiiineeenannnnn
HHCS- 3/8" =16 NC X 3-1/4" .. ittt ienerennnn
BRACKET - alternator mounting .............ccciiiiiiiiinnnan..
HHCS -3/8" - 16 NC X 1" i iiiiiiieeiieeeeenens
WASHER - 10Ck, 3/8" .. ittt ittt i it
NUT -hex, 3/8" =16 NC ... ..iiiiiiiiiiiiiiiiiieiiennannnns
HHCS - 1/2" - 183 NC X 3" ..ttt ittt ittt eeiiannnnannns
HHCS - 1/2" - 183 NC X 1-1/2" . i i i iitiieanannnns
WASHER - loCk, 172" .. i i i i i i e e
WASHER - special, starter mounting .................ciiiiiia.,
STARTER - electrical, parts list page 47-51 ......................

RESERVED

ENGINE - tractor, parts list pages9thruds ......................

55

....... 1

Issued May, 1978






MODEL 680E CONSTRUCTION KING LOADER BACKHOE - 57

REF. PART NO.

1 L

2

3 L

4 E
4A L

5 L

6 D

7

8 13-
9 95-
10 92-
11 25-
12 L

12 L

13 A

14 13-
15 92-
16  25-
17 "L

18 214-
19 D
19A 222-
20

21 222-
22 222-
22A 222-
22B

22C

22D

23 D

24 L

25 L
26A 222-
258

25C 222-
25D 222-
25E 195-
26 A

27

55408
NSS
35975
73655
36187
35976
71455
70973
512

5

5

105
55258
73780
58910
628

6

106
55254
264
36264
681

NSS
650
660

5131

NSS

NSS

NSS

36961
13268
13267

600

NSS
650
660

26
17652
49851

Printed in U.S.A.

AIR CLEANER AND MUFFLER

DESCRIPTION REQD
AIR CLEANER - dry type, not illustratedassembled ...................... 1
BODY - air Cleaner ........couiiiiinitiietnnenneeneerneeneroneeenanns 1
ELEMENT - aircleaner .........ciiiiiiiiiiiiiieiiniennenneennnnnnnns 1
BOLT - retainer, element ...........cci ittt iiienennnnnns 1
WASHER - sealing, retainerbolt .............. ... . ool 1
COVER - aircleanerelement .............iiiiiiiiiiiiiiinnennnnnnnnn 1
VALVE -vacuater .......ciiniiiiiiiiiiiiiiieeinereeronneeennaannnns 1
BAND - mounting, aircleaner .............c.c.oiiiiiiiiiiiiiiiiiiiiiaaas 2
HHCS - 5/16" - 18 NC X 3/4" ... ittt it eieieeeee e eeeaanenanns 4
WASHER - flat, 5/16" ... it ittt eeteannnanannnanas 4
WASHER - 10CK, 5/16" ... i i i ittt tiniereenaanannnns 4
NUT - hex, 5/16" - 18 NC .. .. i i ittt ieineeeennaaaannnns 4
ADAPTER - air cleaner to manifold, used before tractor sn. 9121647 ...... 1
ADAPTER - air cleaner to manifold, used on tractor sn. 9121647 and after . 1
GASKET - adapterto manifold .............. .ottt 2
HHCS - 3/8" - 16 NC X 1-3/4" ...t ittt iei e einnaaaeanns 4
WASHER - 10CK, 3/8" it it e ittt tieeeitnenaaannns 4
NUT - hex, 3/8" - 16 NC ... it it ettt tiae e iiiianeeannns 4
HOSE - air Cleaner .........ciiiiiiiiiiiiiiienereeeerneeeannneaannnns 1-2
(07 I | o o Vo 2-3
FITTING - special, filtertype ...ttt iiiiiiinnnnnnnns 1
FITTING ASSEMBLY - tube, for service order 222-5131
(oT0 T 0] o T=T 1 o (P 2
FITTING = body ..ottt it ittt ettt eetneeeennnanaans 1
SLEEVE - COMPression ......covriiiiiiiiirinnnenenereeeeenoennnnnns 1
NUT = tUDE . i i i i it ettt ettt ieieaaaannnns 1
FITTING ASSEMBLY -tube ...t ittt 1-2
FITTING - body, order 222-5131 ... ..ottt iiiieaneennnns 1
SLEEVE - compression, order 222-5131 .........cciiiiiiiiiiiieneinnnnn 1
NUT - tube, order 222-5181 ... .. it it iieieeiinnns 1
TUBE - gauge to air intaketube ............ ..ottt 1
NUT - lock, nipple retaining, used before tractor sn. 9122224 ............. 1
NIPPLE - gauge to coupling, used before tractor sn. 9122224 ............. 1
FITTING ASSEMBLY - at gauge, used on tractor sn. 9122224
F= T T - U (= A 1
FITTING - body ..oiiiiiiiii it ittt ettt ettt eeeiaeeennnns 1
SLEEVE - COMPIreSSiON ...ttt it ittt ieiineeineenneennennnens 1
NUT = tUDE .o i i e ettt ettt et 1
WASHER - used with 222-600 fittingonly ........... . ... ... i ... 1
GAUGE - aircleaner restriction .........ccoiiiiiiiiiiiiiii i, 1
CLAMP - to hood bracket, ifused .............ccciiiiiiiiiiiiiiinnian, 1

Continued on next page
*NOTE: On tractors with extra parts added for noise reduction, two L55254

hoses are used. One is used as illustrated, and the other is used to extend the air
intake opening on the air cleaner.

Issued May, 1978






MODEL 680E CONSTRUCTION KING LOADER BACKHOE - 59
AIR CLEANER AND MUFFLER

REF. PART NO. DESCRIPTION: REQ'D
28 13- 616  HHCS - 3/8" - 16 NC X 17 L ittt ittt titerenenniaanneeeaeanasoannns 4
29 92- 6 WASHER - 10CK, 3/8" ..t iiiieeeiieteeietteettrsesnnnannannns 4
30 L 57839 ADAPTER - muffler to manifold, used before tractor sn. 9127796 ......... 1
30A L 78911  ADAPTER - muffler to manifold, used on tractor sn. 9127796 and after .... 1
31 L 14218  GASKET - muffler adapter tomanifold ...............cooiiiiiiiiinas, 1
32 A 13240 CLAMP - muffler to exhaust pipeand adapter .................iiiinnn. 3
32A 95- 6 WASHER - flat, 5/16" ....uriiiiiiiiiiireeeeeeeeeoroseanananannnsns 4
33 L 55720 MUFFLER - exhaust, early production, 23-3/16"

(588.9 mm) long, ifused .......ccoviiiiiiiiiiiiiiii i ittt 1
34 L 58969 MUFFLER - exhaust, spark arresting type, early production,

23-3/16" (688.9 mm) long, ifused .........ccoiiiiiiiiiiiiiiiiiiiienee 1
35 217- 78 PLUG - pipe, brass, 172" NPT ... ittt iiiiiteenetannanoons 1
35A L 73117  MUFFLER - exhaust, late production, 22- 11/16” (576.2 mm) long ......... 1
36 L 57841 PIPE - exhaust, standard ............. .ottt 1
37 L 58994  PLATE - support, muffler, use before tractor sn. 9127796 ................. 1
37A L 78909 STRAP - exhaust pipe, used on tractor sn. 9127796 and after ............. 1
38 L 58993 STRAP - exhaust pipe, use before tractorsn. 9127796 .................... 1
38A L 78889 BRACKET - exhaust support, used on tractor 9127796 and after .......... 1
38B A 56092 CLAMP - L78889 bracket to manifold, includesnuts ..................... 1
38C 92- 6  WASHER - flat, 3/8" ...ttt ittt ittt iiiiiiiiaaaes 2
39 13- 824  HHCS - 1/2" = 13 NC X 1-1/2" ittt ettt eeaatieeeeenreannns 1
40 95- 8  WASHER - flat, 172" it i ittt e ittt eneanennnnns 1
41 92- 8  WASHER - 10CK, 172" .. ittt ittt it iiiiiiaiieeeeenns 1
42 25- 108  NUT -hex, 172" - 183 NC ..ottt ettt ttretiiinineneeenes 1

USED WITH VERTICAL SPARK ARRESTER

43 L 70064  PIPE - exhaust, IoOWer .......cuuiiiiiiiiiiiiiiietetirernnianscesneneneens 1
4 D 45256 ARRESTER - spark, includesoneclamp ..........ccoiiiiiiiiiiiiiiiiinns 1
45 A 13240 CLAMP - arrester to pipe ....vviiiiiiiiniieiit i iiinnneeeeassneennnas 1
46 L 70063  PIPE - exhaust, UPPer .....civiiiiiintiiinnreeeiesoeeeonnnsssssasssonss 1
USED WITH NOISE CONTROL MUFFLER
47 L 72680 ADAPTER - mufffertomanifold ......... ... ..o iiiiiiiiiiiiiiiiiiinn, 1
48 L 70100 MUFFLER - increased noise control ............coiiiiiiiiiiiiiininannnes 1
49 L 70511 PIPE - exhaust, used with L70100 muffler ...............cccoiiiiiiia... 1

Printedin U.S.A. Issued May, 1978






MODEL 680E CONSTRUCTION KING LOADER BACKHOE 61

REF. PARTNO.
L 53196
1 D 55767
2 D 55949
3 214- 262
4 L 35280
5 222- 650
6 222- 660
L 35283
NSS
NSS
NSS
NSS

7 L 35281
8 222- 660
9 222- 650
10 L 35282
11 13- 416
12 92- 4
13 25- 104
14 L 11778
15 L 11779
16 49851
17 13- 656
18 13- 616
19 92- 6
20 25- 106
21 49853
22 13- 612
23 92- 6
24 25- 106
25 L 58842
L 72776
26 NSS
27 D 73741
28 H 275784
29 174- 93
30 L 59605
*NOTE:

Printed in U.S.A.

COLD START SYSTEM
* EARLY PRODUCTION

DESCRIPTION REQ’'D.
KIT-coldstartingaid ..........cocviieiiiiiinininnnnnnnnnns 1
CYLINDER-ether .......coiiiiiiiiiiiiiinieerennnnnnnns 1
BRACKET-clampmounting..........cccoiiiiiiiiianena... 1
CLAMP-tankretaining ......ooooieiiiiiiiniininnnnennnnnn. 1
VALVEASSEMBLY-actuator ...........coeevivivnnnnnnnn. 1
SLEEVE - COMPressSioN .....c.covviiiiinreennnernnneeeennns 1
NUT-tube ... i i i i ieinanes 1
SEALKIT-overhaulrepair..........ccoeiiiiiiiininnnnnn. 1
SEAL - O-ring, cylindertovalve ........................ 1
SEAL-O-ring,armature ..............ciiiiiiinnnnnnnn. 1

SEAL - O-ring, retainerfitting .......................... 1
WASHER - bumper, retainerfitting ..................... 1
TUBE - nylon, 1/8" (3.1 mm) O.D. x 60" (1524 mm) long ...... 1
NUT-tube ... i ittt it i iieanenennns 1
SLEEVE - cCOMPression ......coiiiiieiiiineennnnennnnnannn 1
NOZZLE-manifold ........coiiiiiiiiiiiiiiinnnnnnnennnn. 1
HHCS-1/4" - 20NC X 3/4" . ..ottt it iienenanenennnns 4
WASHER-10CK, 174" . ..ttt et ieetennnnnneennns 4
NUT-hex.,1/4"-20NC ......ciiiiiiiiiiinnnneeeeeeananns 4
CONNECTOR-malebullet .........ccoiiiiiininiirineennnnn 1
INSULATOR -connectortubing.........cooiiiiiiieneennnnn, 1
CLAMP - WINNg .ottt ittt e i it eteettananennnanns 3
HHCS-3/8"-16NC X 3-1/2" . iiii ittt iiiinneeeeeeens 1
HHCS-3/8"-16NC X 1" ..ttt iiieteninnnnneeeeenens 2
WASHER-10CK, 3/8" ... ittt ittt ittt et ieennnnnnnnnnas 3
NUT-hex.,3/8"=16NC ....cccuiiriittriinnnnnnneeeeennns 3
CLAMP - WIMNG ettt ittt ettt ettt eeeaeeeenn 2
HHCS-3/8"-16NC X 3/4" . ..ottt iinneeannnnn, 2
WASHER-10CK, 3/8" .. ittt iiiiiiiteiiiiiaeeenennnns 2
NUT-hex.,3/8"-16NC ......cciiiiiiiiiiiiiiiineeenannnns 2
WIRE - connecting, cold starttobutton ....................... 1
SWITCH - push button, coldstart............................. 1
SWITCH-coldstart ..........cciiiiiiiiiiiiiiii i iieeannn, 1
LI I - Vo= 1
NUT - jam .o ittt ittt ettt eeeaaannnns 1
SCREW-terminal .........ccoiiiiiiiiiiiiiiiiiiiniinannnn. 2
WIRE - jumper, cold start switch to buzzer terminal ............ 1

See page 63 for late production models.

Issued September, 1977



62




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 63

REF. PARTNO.

1 L 59605
2 L 58842
3 13 656
4 49851
5 13 616
6 92- 6
7 25- 106
8 13- 516
9 92- 5
10 25- 105
L 73025

11 NSS

12 R 30786
13 D 74444
14 222- 615
15 R 30812
16 L 73023
17 B 17072
18 D 35090
19 13- 612
20 49853
21 92- 6
22 25- 106
23 L 73024

L 72776
24 NSS
25 D 73741
26 H 275784
27 174- 93

* NOTE:

Printedin U.S.A.

COLD START SYSTEM
* LATE PRODUCTION

DESCRIPTION REQ'D.

WIRE - jumper, cold startswitchtobuzzer ..................... 1
WIRE - connecting, cold start solenoid to push button .......... 1
HHCS-3/8"-16NC X 3-1/2" .. ittt iiiieennnnns 1
CLAMP -WIrNg .. ii it it ittt it e et ennnnns 2
HHCS-83/8"-16NC X 1" .. ittt iiiieeeennnns 1
WASHER-10CK, 3/8" ..t ittt ettt iiinnaae 2
NUT-hex.,3/8"-16NC . ......ciiiiiiiiiiiiiiiiiiiiieneennnn. 2
HHCS-5/16"-18NC X 1" . it ittt iiiiieeeennnns 2
WASHER-med. sect. 1ock, 5/16" .....ceiiiiiiiiiiiinnnnnnnn. 2
NUT-hex.,5/16"-18NC ...ttt ittt 2
SOLENOID-coldstart..........coiiiiiiiiiiiiiiiiiiiiinnnn. 1
SOLENOID-coldstart............cciiiiiiiiiiiiiiieennn.. 1
GASKET-s0lenoid. ...ttt iiiiieiiinaannnnn 1
BAIL-s0lenoid .........c.oiiiiiiiiiiiii it et 1
ELBOW-s0lenoid. ........ccoiiiiiiiiiiiriiiiiiiinnnnnnnn 1
EXTENSION-bail ... ..t ittt e it 2
WIRE-s0lenoid ........cooiiiiiiiiiiii ittt iieeieennnann 1
FLUID - starting,ether (160z.can) ..........cviiiiiieennnennn. 1
TUBE-coldstart ...ttt ittt i iiieeneeennnn, 1
HHCS-3/8"-16NC X 3/4" .. ittt iiinnnnns 2
CLAMP-tUDE ... i i i ettt et e, 2
WASHER-10CK, 3/8" ... ittt et et iiieea s 2
NUT-hex.,3/8"-16NC ...ttt 2
NOZZLE-atomizer.......coiiiiiiiiiiiiiiiiiiieieieeennnnns 1
SWITCH-pushbutton,coldstart .....................c.out. 1
SWITCH-pushbutton...........ccciiiiiiiiiii i, 1
NUT-hex., face ...t et ieeeeaans 1
L - T o 3 A 1
SCREW-terminal ..ottt ittt iiiennnenns 2

See page 61 for early production models.

Issued September, 1977






MODEL 680E CONSTRUCTION KING LOADER BACKHOE 65

REF. PART NO.
1 REF.
2 L 57512
3 A 11822
4 163- 4
5 92- 3
6 L 13194
7 L 58208
8 L 71484
9 L 40248

10 214- 263

11 L 58025

12 L 58024

13 95- 4

14 92- 4

15 25- 104

15A L 73711

16 L 58022

17 A 27862

17A 221- 12

222- 48

18 NSS

19 222- 114

20 222- 104

21 L 71665

21A L 11541

22 49852

23 L 17627

24 222- 14

25 222- 27

26 L 58022

222- 48

27 NSS

28 222- 114

29 222- 104

30 L 40164

31 L 11541

32 L 52634

33 13- 420

34 95- 4

35 92- 4

36 25- 104

37

38 49852

Printed in U.S.A.

FUEL TANK AND LINES

DESCRIPTION REQ'D.
CHASSIS ASSEMBLY -seepage421 ...........cccevnnnnnn. 1
SENDING UNIT -fuellevelgauge ..............cccounnnnn.. 1
GASKET -sendingunittotank ............................... 1
SCREW - machine, #10-32NF x5/8" ...........ccciiiinn... 5
WASHER-10CK, #10. ... ittt e it et eieiiiiieaaenns 5
RIVNUT -retainer, #10-32NF ........ccoiiiiiiiiinnnnnnnn.., 5
CAP - fuel filler pipe, for lock up parts see page 459 ............ 1
PIPE-fuelfiller ... ..ottt i eeiinnn, 1
HOSE - fuel filler 2-1/2" (63.5 mm) |.D. x 4" (101.6 mm) long .1
CLAMP - R0SE ..ttt ittt ittt 2
BRACKET - support, filler pipe,ifused........................ 1
“U” BOLT - filler pipe to bracket, ifused....................... 1
WASHER-flat, 1/4" ... .. it it i iiieiieeeennn, 2
WASHER-l0Ck, 174" ... e 2
NUT-hex.,1/4"-20NC ......ciiiiiiiiiiiiiii ittt eannnnns 2
CLAMP -filler pipe, ifused .........ccovviiiiiiiiiiiinnnnnnn.. 1

MODELS WITHOUT ELECTRIC FUEL PUMP

STRAINER-fuel ... .. it i et 1
VALVE - fuel drain,ifused ............. ..., 1
PLUG - fuel drain, ifused, notshown ......................... 1
FITTING ASSEMBLY - hose, 90°,attank ...................... 1

BODY-fitting ....covviiiiiiiii it e e 1

1 B 14 (] oo 1

SLEEVE-fitting . ...t i e 1
TUBE-fueltanktopump ...t 1
STRAP-tie,tubesupport ........ ... i 1
CLAMP - h0SE ..ottt ettt ettt ettt 2
VALVE-CheCK ...t e e e 1
FITTING -valve ...ttt ittt ittt eiiiee e, 1
FITTING -valve ..ottt ittt et it eiiiee s 1

MODELS WITH ELECTRIC FUEL PUMP

STRAINER-fuel ... i e 1
FITTING ASSEMBLY - hose, 90°, attank ...................... 1
BODY-fitting ..ot e e 1
NUT-fithing ... i i 1
SLEEVE-fitting . ...ooviiiiiiiiii e 1
HOSE-tankto pump .. ...oiiiiiii ittt i iiiieee e 1
L S T T 4
PUMP - fuel, electric, parts listpage69.............c.covv.. .. 1
HHCS-1/4" - 20NC X 1-1/4" . i 2
WASHER-flat, 1/4" . ... i it 2
WASHER-10CK, 1/4" . . ittt et eiiieeie e, 2
NUT-hex.,1/4"-20NC ... ittt 2
RESERVED
CLAMP - h0SE ..ttt ittt et ettt e eenaanns 2

Continued on next page

Issued September, 1977






MODEL 680E CONSTRUCTION KING LOADER BACKHOE 67

FUEL TANK AND LINES
USED ON ALL MODELS

REF. PARTNO. DESCRIPTION REQ'D.
39 L 40164 HOSE - fuel linetoinjectorpump ..., 1

222- 47 FITTING ASSEMBLY-h0se,90° .......cccvivviinnnnnnnnnnnns 1
40 NSS BODY-fiting ......coiiininiiiiiiiiiiiiiiiiiiiiii e 1
41 222- 104 SLEEVE-fitting......ccoovveriiiiiiiiiiiiiiiieiiireeanns 1
42 222- 114 NUT-fitting ...ooiiiiii ittt iiiie e e e e i eanns 1
43 L 57137 HOSE - return, injectorpumptotank ......................... 1

222- 23 FITTING ASSEMBLY - flex. type, straight ..................... 1
44 NSS BODY-fitting .....covviiniiiiiiiiiiiiiiiiiiiiiiiinennn 1
45 222- 112 NUT-fitting ..o e 1
46 222- 102 SLEEVE-fitting.......coivrinniiiiiiiiiiiiiiiiiaiiieee 1

Printed in U.S.A. Issued September, 1977



68




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 69

REF. PARTNO.
52634
40312
40315
40311
33210
40316
40317
40318
40313
35316
40310
1 NSS
11779
11778
14 222- 46

©CONDUIHAWN =
>EP>>>>r>>>r

-
w
- r

PrintedinU.S.A.

ELECTRIC FUEL PUMP

DESCRIPTION
PUMP - fueltransfer ..............
COVER-fuelpump.............
GASKET-cover ...............
MAGNET-plunger.............
SCREEN-filtering .............
RETAINER-seal ...............
WASHER — special, retainer ....
O-RING-valve.................
VALVE-cup ............c......
SPRING-plunger ..............
PLUNGER-fuelpump ..........
BODY - pump, fueltransfer......
SLEEVE-insulation ..............
CONNECTOR-male, bullet .......
FITTING-90°,1/8" NPT x3/8" NPT

Issued September, 1977






MODEL 680E CONSTRUCTION KING LOADER BACKHOE 71

REF. PART NO.

1 L 48004
2 L 48674
3 L 48003
4 A 27795
5 13- 888
6 25- 148
7 13- 416
8 L 48002
9 95 4
10 92- 4
11 25- 104
12 L 55855
183 13- 820
14 92- 8
15 25- 108
16 L 72961
17 L 14227
18 L 58515

19 129- 27
19A 129- 315
20 L 78680
21 129 37

22 92- 3
23 L 12437
24 L 40703
25 L 50735
26 L 48104

Printed in U.S.A.

FOOT THROTTLE CONTROL

DESCRIPTION REQ'D.
PEDAL - accelerator,foot.........c.coiiiiiiiiiiiiiiinnnnnn. 1
PAD-acceleratorpedal ............c.ciiiiiiiiiiiiiiinn.. 1
PIN-pedalpivot .......coiiiiiiiiiiiiiiiii ittt iiiiiiennnnnns 1
RING - pinretaining, 5-1/2" ..o vviii ittt eiiiieeenn 2
HHCS - 1/2"-13NC x 5-1/2", acceleratorstop ................ 1
NUT-hex., jam, 1/2"-13NC ... ..ottt ittt iiieieieeeeeanns 1
HHCS-1/4" - 20NC X 1" ...ttt i iiiiennnanaananns 2
BRACKET - accelerator pedal pivot..................coooaa.. 1
WASHER-flat, 1/4" ... i ittt ieeaannns 2
WASHER - 10CK, 1/4" . ittt et e i iereeannnnnns 2
NUT-hex.,1/4"-20NC ... ..ttt ittt iieneerennnaann 2
BRACKET - cable mounting, accelerator,rear ................. 1
HHCS-1/2" =13 NC X 1-1/4" . .o it 1
WASHER - 10CK, 172" ..ttt i eieeenenanns 1
NUT-hex., 1/2"=13NC ...ttt iiiiieietneeannnannenns 1
CABLEASSEMBLY-accelerator..............coiiiiinannn.. 1
TURNBUCKLE - throttleadjustment .......................... 1
ROD - throttleadjustment ..............cccoiiiiiiiiiiiinn... 1
NUT - hex., #10- 32 NF, Righthand thread .................... 1
NUT - hex., #10- 32 NF, Lefthandthread ...................... 1
BRACKET - cable mounting, accelerator, front ................ 1
NUT-hex.,#10-32NF,plated .............cciiiiiiiiiaaa... 2
WASHER-10CK, 3/16" ... ittt eaaann 2
BALLJOINT-cableend ...........oiiiiiiiiiiiiiiiiiiinnns, 2
PLATE - retaining, return spring, ifused ...................... 2
SPRING - return, accelerator pedal, 3" (76 mm) free length ..... 1

SPRING - return, accelerator pedal, 2-1/4" (57 mm) free length 1

Issued September, 1977



72

740052 C



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 73

REF. PART NO.

1 D 49996
2 L 55583
3 13- 836
4 R 14771
5 R 15071
6 25 148
7 132- 6
8 141- 2
9 213- 2
10 L 55603
1 L 58548
12 25- 214
13 L 58523
14 129 361
15 L 58210
16 L 55741
17  14- 412
17 113- 169
18 92- 4
19 25- 154
19 25- 144
20 L 50735
20A L 48104
21 L 40703
22 L 57925
23 13- 68
24 92- 6
25 L 71856
26 13- 612
27 49853
28 92- 6
29 25- 106
30 L 45037
31 L 46009
Printed in U.S.A.

HAND THROTTLE AND FUEL SHUTOFF

DESCRIPTION REQ’D.
KNOB -handthrottlelever .......... ... ... . i i, 1
LEVER-handthrottle ...ttt 1
HHCS-1/2"-13NC X 2-1/4" . .« e 1
WASHER -spring,special ...........ccciiiiiiiiiiiinnnaa., 1
DISC-friction ...ttt e e e 1
NUT-hex., jam, 1/2"-13NC . ... oiii i it iiiieieienns 2
PIN - cotter, 1/16" dia. x5/8" ...ttt 1
PIN-clevis, 1/4" ... e e 1
CLEVIS -adjustable 1/4" .. ... . ... i, 1
CABLE ASSEMBLY - backhoethrottle ........................ 1
TURNBUCKLE - throttleadjustment .......................... 1
NUT - hex.,1/4"-28NF,RH.thread .......................... 3
ROD - control, backhoethrottle .............................. 1
NUT-hex.,1/4"LH.thread.............. ... .. ..., 1
SLIDE - throttle,backhoe .............. ..o, 1
PLATE - retaining, return spring, ifused ...................... 1
HHCS - 1/4" - 28 NF x 3/4", used with L50735spring ........... 1
HHCS - 1/4" - 20 NC x 1-3/4", used with L48104 spring ......... 1
WASHER-10CK, 1/4" ... ettt e, 1
NUT - hex., jam, 1/4" - 28 NF, used with L50735 spring ......... 1
NUT - hex., jam, 1/4" - 20 NC, used with L48104 spring ......... 1
SPRING - return, throttle, 3" (76 mm) freelength .............. 1
SPRING - return, throttle, 2-1/4"” (57 mm) freelength........... 1
PLATE - retaining, return spring,ifused ...................... 1
CABLE - control, fuelshutoff. ........... ... ... 1
HHCS-3/8"-16NC X 1/2" .. i e ittt iiiiinns 1
WASHER - 10CK, 3/8" .. ittt 1
BRACKET - support, fuel shutoff ............................. 1
HHCS-3/8"-16NC X 3/4" . ..t ittt iiiiienns 1
CLAMP-cabletobracket..............ccoiiiiiiiiiiiiian... 1
WASHER-10CK, 3/8" ... ittt 1
NUT-hex,,3/8"-16NC ...ttt ittt 1
SPRING - return, fuel shutoff,ifused ......................... 1
PIN -returnspring,ifused ..., 1

Issued September, 1977



740046 £



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 75

ELECTRICAL SYSTEM
FRONT HARNESS AND CONNECTIONS

REF. PART NO. DESCRIPTION REQD
1 L 58334 HARNESS - front, models with Case builtcab ........................... 1
1 L 71684 HARNESS - front, Sims cab and 5 lead voltage regulator,

seeref.n0s.33Aand 33B ...t i i i e 1
1 L 76350 HARNESS - front, Sims cab and 4 lead voltage regulator,

see ref. nos. 33A and 33B, used before sn. 9127825 .................... 1
1 L 79230 HARNESS - front, sn. 9127825 and after ................c.oiviiiiiiia.. 1
2 L 43743  LIGHT - front, flood, parts listpage 105 ...........cccoviiiiiiiiiiinnnnn.. 2
3 193- 6  WASHER-flat, #10 ...ttt iiiiiiii i iiiiittieene e etennnannnnnanns 6
4 129- 7 NUT-hex,#10-24 NC ... . it iiiiiiiitittttitentinnneetneeennaanns 6
5 A 15941 WIRE -flood light ground ........oiiiiiiiiiiiiiiiiiiiieieriiinnnnnnnss 2
6 L 11352  WIRE - front flood light connecting, pinkcolor ....................o.... 1
6 L 70179  WIRE - front flood light connecting, dark greencolor .................... 1
7 49857 CLAMP -wireretaining .........coiiiiiiiiiiiiiiiiiiiineiinennenennnns 2
8 92- 6 WASHER - 10CK, 3/8" ..\ttt iiininnneiieeeenetaneiannannnns 2
9 13- 610  HHCS - 3/8" - 16 NC X 5/8" ... ittt iiriintnenesereeeeennnnnannns 2
10 L 72967 BRACKET -solenoid mounting .......c.coiiiiiiiiiiiiiiiiniinnnnenanns 1
11 L 58091 RESISTOR - 10 ONM ...ttt ittt iieaiiiieeiii e itennninnnnanns 1
12 192- 15  WASHER - lock, #6, if used .........ciiiiiiiiiiiiiiiiiiiiiiiniienennns 2
13 182- 46 SCREW -pan head, # - 32 NC X 1/2" ... ittt ettt 1
13A 195- 7  WASHER-flat, #6 ..ottt ittt tieneiiiiinineeens 1
13B 192- 5  WASHER - 10CK, #6 . ...vvvtritiiiiiiiinneeteeesetannnennnaneneenss 1
13C 129- 5 NUT-hex, #6 - 82 NC .. .iiiiiiiiiiiiiiiitriieiiiniiiinaneeeeeeneanns 1
13D L 78495  TUBE - shrink, insulation, ifused ..........ccoiiiiiiiiiiiiiiiiiinnnnn., 2
14 173- 274  SCREW - round head, #8 - 32 NC x 1/2", plated, ifused .................. 2
14A 173- 73 SCREW - round head, #8 -32 NC x 1/4",plated ................ccovon.n. 2
14B L 70217  CLAMP - resistor mounting, ifused ........... ..ottt 1
15 192- 6  WASHER - 10CK, #8 ... iiiiiiiiiiiiiieiinersneiassieeeeensenannnns 2
16 129- 6 NUT-hex,#8-32NC ... .ttt ittt 2
17 L 58820  WIRE - resistor to oil sendingunit ..........cccoiiiiiiiiiiiiiiiie, 1
18 RESERVED
19 A 66737 SWITCH - oil pressure sendingunit ............iiiiiiiiiiiiiinnn. 1
20 D 37203 BREAKER -circuit, 15 amp ......coiiiiiiiiiiiiiiiiiiiiiiiieiieeenanns 1
21 L 11342 BREAKER - Circuit, 25 amp . ...iviiiiiiiiiiiiiiiiiiiinennnnneieannnnens 1
22 187- 811  SCREW - pan head, #6, breaker mounting ..............covviiiiiia 4
23 L 57036  WIRE - jumper, breaker to breaker, orange- black color .................. 1
23 L 70057  WIRE - jumper, breaker to breaker, red color,ifused ..................... 1
23A L 74683 BAR - jumper, breaker to breaker,ifused ............ ... ool 1
24 192-018 WASHER-10CK, #10 ... iiiiiiieeeiiienneeeetieeeerenenannnnnasanseas 4
25 129- 37 NUT-hex, #10-32NF,plated ..........coiiiiiiiiiiiiiiiiiiiiiiiinnn. 4
26 L 57035  WIRE - solenoid relay to circuit breaker, orange-black color .............. 1
26 L 70058  WIRE - solenoid relay to circuit breaker,redcolor ....................... 1
27 S 219533 SOLENOID -relay, starter ........coviiiiiiiiiieneerernrrrnnnnsenenenns 1
28 13- 412 HHCS - 1/4" - 20 NC x 3/4", solenoid mounting ..............cccevvvenn. 2
29 95- 4  WASHER - flat, 1/4" ... i i it i i ittt e 2
30 92- 4 WASHER - 10CK, 1/4" .ttt ittt et eaiteaiiieiteeeaaanns 2
31  25- 104  NUT -hex, 174" - 20 NC ... .ttt iiiieitieertereetennnnnnnnnnns 2
32 A 31060 WIRE - solenoid relay ground, ifused ..........ccoviiiiiiiiiiiiiiinn., 1

Continued on next page

Printed in U.S.A. Issued May, 1978



740046 E



REF.
33
33A

338
34
34A
35
36
37
38
38
39
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

MODEL 680E CONSTRUCTION KING LOADER BACKHOE 77

ELECTRICAL SYSTEM
FRONT HARNESS AND CONNECTIONS

PART NO.
REF.

A 44783
L 76431
L 74931
L 58496
223- 125
A 18312
R 26136
L 14552
L 70385
L 50012
L 70191
13- 848
92- 8
R 24323
13- 824
L 40793
195- 2051
25- 148
L 56217
L 57176
REF.

49774

L 56217
L 100566
163- 4
92- 3
L 13194
92- 3
129- 37
L 71304
L 58511

Printedin U.S.A.

DESCRIPTION REQ'D
ALTERNATOR - 24 volt, parts listspage 53 ...........ccoiiiiiiiiiine, 1

REGULATOR - voltage,
KIT - voltage regulator,

5 leads, order L76431 kit for service .............. 1
replaces 5 lead alternator with 4 lead alternator ... 1

REGULATOR -voltage, 4 1eads .......coiiiiiriinnrennneeennnnnnnnns 1
RESISTOR -25 0hm, if uSed ......oiiiiiiitiiiiiieieneeerreereennnnnns 1
TUBE - shrink, insulation, ifused .........c.iiiiiiiiiiiiiiiiiiinnnnnnn, 1
WIRE - ground, alternator ...........ciiiiiiiiiiiiiiiiiiiiiiiieenanns 1
RESERVED
STARTING MOTOR - engine, parts list pages47and49 ................. 1
WIRE - starter to solenoid, 13" (330 mm)long .........cciiiiiiiinnennn.. 1
WIRE - starter to solenoid, 16” (406 mm)long ........cccvviiiieernnnannn. 1
WIRE - solenoid to starter, red color ..........coiiiiiiiiiiiiiiiiiniennn. 1
WIRE - solenoid to starter, orangecolor ............ccvviiiiierininennn.. 1
HHCS - 1/2" - 13 NC x 3", startermounting ................ciiiiiiiea... 1
WASHER - 10CK, 172" ittt i tietsnaneeeasssesenannnns 3
WASHER - starter mounting ....... ..ottt it 3
HHCS - 1/2" - 13 NC x 1-1/2", starter mounting ......................... 2
WIRE - ground, starter to engineframe ...............cciiiiiiiiiiiann. 1
RESERVED
WASHER - flat, 172" . i i i i i ettt tnaensartnreeeaneans 1
RESERVED
NUT - hex, 1727 = 13 NG .. et teet et erereannannns 1
SENDING UNIT- engine water temperature ..............cccovieiiiien... 1
SENDING UNIT - air pressure .....ceiieeeeterineeeeeseereesnonnnnnnnns 1
VALVE - loader, see pages 381 and 383 forrelated parts ................. 1
CLAMP - front harness ... ..iiiiiiiiiiiiiiieeeeeeeeenronenenaaananns 1
SENDING UNIT - converter oil temperature ..............cciiiiiiiinan.. 1
RESERVED
SENDING UNIT - fuel level . ........iiiiiiiiiiiiiiieeeenreannnnnnns 1
SCREW - #10 - 32 NF X 5/8" .. ittt iiiieieeeenrseetennenanenns 5
WASHER - 10CK, #10 ... ittt ittt it itenneneneaeseeannannnns 5
RIVNUT - fuel tank, #10 - 32 NF ... .. . . ittt ierennnnnnnnneenns 5
WASHER - 10CK, #10 ..ottt ittt ittt tttinnneaaaeaaannnns 1
NUT - hex, #10 - 32 NF, plated ........coiiiiiiiiiiiiiiiiiii it iiienenns 1
SWITCH - neutral start, transmission sn. 75001 and after ................. 1
TERMINAL -electrical ......coiuiiiiiiiiniiiiiiiiiiiiiiiiianteeeeannnns 2

Issued May, 1978



740047 C




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 79

ELECTRICAL SYSTEM
INSTRUMENT PANEL

REF. PART NO. DESCRIPTION REQ'D
1 REF. HARNESS - front, see page 75 ..ottt ittt iiieeeaannnnnnes 1
2 L 55778  SWITCH - starting, push button, used before transmission sn. 75001 ...... 1
3 L 57050 PANEL - instrument, inner, used before sn. 9124838 ..................... 1
3 L 77296  PANEL - instrument, inner, used on sn. 9124838 thru 9127823 ............ 1
3 L 79233 PANEL - instrument, inner, used on sn. 9127823 and after ................ 1
4 182- 527  SCREW - 1/4" =20 NC X 5/8" .\ttt ittt iianans 4
5 193- 8  WASHER - 10CK, 1/4" i i ettt ettt iennaneas 4
L 55650 CLUSTER - instrument panel, LH. ....... ... i, 1
6 NSS CASE AND GASKET - cluster mounting .........coovviiiiiiiiiinnn, 1
7 L 35954 STRAP -case mounting .........ccciiiiiiiiiiiiiieinininneeeennnnns 2
8 192- 18 WASHER - lock, #10, plated .........c.oviiiiiiiiiiiiiiiiiiiiiiiieeens 4
9 129- 37 NUT - hex, #10 - 32 NF, plated ..........cciiiiiiiiiiiiiiiiiiiiiinnnn, 4
10 L 35948 PANEL - instrument, L H.outer ....... ...ttt 1
11 L 35950 CIRCUIT BOARD - wiring and gauges ............ccoeeeveeeencecennn 1
12 L 35953 PANEL - identification, brake, alternator, engine oil pressure
and clutch pressure warning light ............. . ., 1
13 L 35946 GAUGE - engine water temperature .............coiiiiiiiiiiiiiinn, 1
14 L 35943 GAUGE - fuel level ..ottt eiiitiieeaeeanenns 1
15 L 35944 GAUGE - @ir PreSSUINE .. .iivttuniiieeeereeeeaaetreserensesseennnnnnns 1
16 L 35945 GAUGE - converter oil temperature ............ccoiiiiiiiiiiiiininnn.. 1
17 L 35947 COVER - rubber, light socket ..., 7
18 L 35949 SOCKET -instrument light .......... ... o ittt 7
19 W 10478 BULB - light, instrument (#194) ....... ...ttt 7
20 164- 215 SCREW - hex, socket head, #6 - 32 NC x 3/4”,special .................. 4
21 187- 976 SCREW - hex head, self- tapping, #6-3/8" ......cciiiiiiiirenennn 13
22 L 57685 DECAL - “CASE”, included in decal kits, see pages 463and 465 ........ 1
23 L 55774 PANEL - instrument, RH. outer ....... ...ttt 1
24 164- 215  SCREW - #6 = 32 NC X 3/4" 1ttt eeiere e eennnraerannnnns 4
25 192- 15 WASHER - 10CK, #6 ..ottt iiiee e e eeiieeiernannnnaenns 4
26 129- 15 NUT -hex, #6-32NC ... .ttt eienaiattrenanntaeraannnns 4
27 L 55655 SWITCH ASSEMBLY - electrical, uses D36822 key, see item 47 ........... 1
27A D 36822 o =T o ) 1
28 L 55654  SWITCH - lights ...coviiiiiiii ittt i ettt etineeeranannneens 1
29 L 48480  SWITCH - @il PreSSUI . .uiitiittiiieeeiieteneenenneeeseesnnneneeennnnns 1
30 L 15056 BUZZER - air pressure WarNing ........oeeeeeeeeeeerennerecsenssnneenss 1
31 L 57801 WIRE -switch to buzzer ....... ..ottt iiiiiiiiiirnannnns 1
32 L 57052 RESISTOR - 25 ohm, has mounting lugs, ifused .................oovln 1
32A L 59799  RESISTOR - 15 ohm, mounted with “P” type clamp, ifused .............. 1
33 182- 44  SCREW - #6 - 32 NC X 3/8" ..ttt ittt raennineseasnnanens 2
34 L 58511 TERMINAL - panel, 90°% ... ... iiiiiiiiiiiiiiiiiiereiiaiinennnnnnnnas 1
34A L 59682 TERMINAL - panel, straight ...ttt ittt 1
34B 49833  CLAMP - resistor mounting, L59799 resistoronly .............ccvvuvvnnnn 1
34C 223- 125  SLEEVE - insulation, ifused ..........cciiiiiiiiiiiiiiiiiiiiiiiiieennns 1
35 192- 15 WASHER - 10CK, #6 ...ttt ittt iiiiie et eenaeeeenannnneens 5
36 129- 15 NUT -hex, #6 - 32 NC ...ttt ittt ieterareaeenanoensnans 5
37 182- 47  SCREW - #6 - 32 NC X 5/8" ...ttt ieiirintniieeannasnnnsnns 3
38 195- 7  WASHER - flat, #6 . ...ttt ettt e et ieinnaeons 3

Continued on next page

Printed in U.S.A. Issued May, 1978



Ur

324

PEN ®
AR X

3

®
V\@‘” §45

i,: ‘ -
%‘%‘FIG

URE "A”
Lt

. SEE
FIGURE A

S

740047 C



MODEL 680E CONSTRUCTION KING LOADER BACKHOE

REF. PART NO.
39 L 58497
40 L 57799
40 L 70185
41 A 14553
42 L 58174
43 R 29332
4 L 58335
45 353- 404
46  353- 407
47 A 77312
48 *A 77313
49 *A 77314
50 *193- 37
51 *L 31557
52 NSS
*L 36185
Printedin U.S.A.

ELECTRICAL SYSTEM
INSTRUMENT PANEL

DESCRIPTION

RESISTOR - 40 ohm, ifused .........coiiiiiiiiiiiiinennnennn
WIRE - tachometer light, black-red color ......................
WIRE - tachometer light, gray color ................. ... ...t
BULB - tachometer light (#57) ...... ...,
GAUGE - tachometer, for security cover see page 459 .........
SHAFT - tachometer drive, flexible ............... ... ... ...
HARNESS - middle, wiring ....... ...,
PLUG - heater switch mounting, ifused .......................
PLUG - cold start switch mounting, ifused ....................
SWITCH - electrical, uses A77313 key, seeitem27 .............
KEY -set of 2 ... i i e e
NUT -mounting ..ot i et e i eeie e
WASHER - internal tooth fock, 1" ......... ..o,
WASHER -flat ... i i e
PLUG -wiring harness .........ccooiiiiiiiiiiininnnnnnnn.

KIT - electrical switch. Includes items preceeded by an asterisk

81

Issued May, 1978



82

TO REAR LIGHT HARNESS

740048 C



MODEL 680E CONSTRUCTION KING LOADER BACKHOE - 83

REF. PART NO.

1 L

2 L

3 *A
3A A

4 L

5 13-
6 92-
7 25-
8 L

9 L
10 956-
11 92-
12 256-
13 L
14 L
15 L
16 S
17 L
18 R
19 L
20 13-
21 92-
22 R
23 13-
24 L
25 L
26 L
26A L
26B 223-
27

28

29 L

Printed in

58335
47989
38411
60553
57444
824

8

108
57488
52096
5

5

105
57766
79907
14552
219533
50012
26136
57765
852

8
24323
824
57937
58497
58511
59682
125
49853
REF.
11345

U.S.A.

ELECTRICAL SYSTEM
REAR HARNESS AND CONNECTIONS

DESCRIPTION REQD
HARNESS - middle, Wiring ......ciiiiiiiiiiriiiiiieeeerreeeenenennnas 1
SWITCH - stop light ... i it e tiinnananas 1
BATTERY - dry charge (12 volt) Must be used with A60553 nonspill caps .. 2
CAP - battery, nonspill ...t i ittt e 12
PLATE - battery support .......ooiiiiiiiiiii it ittt ittneennennn. 1
HHCS - 1/2" - 13 NC X 1-1/2" ittt e itieiainisnnennnns 4
WASHER - 10CK, 172" i ittt tetaneeereeeeesnnnansnannnns 4
NUT - hex, 172" - 13 NC ittt iiie et 4
HOLDDOWNS - battery,angle ...........iiiiiiiiiiiiiiiiiininnnnnnnn. 2
BOLT - hook, battery holddown ......... ... ittt 4
WASHER - flat, 5/16" ... ittt iei e 4
WASHER - 10CK, 5/16" .ttt i ittt ettt eesnrannnnnnnns 4
NUT - hex, 5/16" - 18 NC ... .ttt iiiiiiiieereeeeennonnnsanannnns 4
CABLE - jumper, battery tobattery .............c ittt 1
CABLE - battery to starter ...ttt 1
CABLE - starterto solenoid ...ttt iiiiiiiiiineeeenns 1
SOLENOID - starter .......coiiiiiiiiiiiiiii ittt iitiereanannennnns 1
WIRE - solenoid to starter ...ttt 1
STARTER - engine, parts listpages47and49 ...............cciviviinnn. 1
CABLE - battery ground ... ...ttt ittt i i 1
HHCS - 1/2" - 13 NC x 3-1/2", starter mounting ................coiiuan. 1
WASHER - 10CK, 172" i i it ittt itiee e inennnns 3
WASHER - starter mounting ............c.. i 3
HHCS - 1/2” - 13 NC x 1-1/2", startermounting ..............c.covuuan. 2
SWITCH - air PresSSUIe .. iiiitiiiit ittt ittt tieetneenereneeenesoneeens 1
RESISTOR -40ohm, ifused ........ccoiiiiiiiiiiiiiiiiiiiiiianannnnns 1
TERMINAL - plug in, 90% .. ittt it iiinnaanenanannenas 1
TERMINAL - plug in, straight ......... i i i ittt 1
SLEEVE - insulation, if used ........ ... o ittt ittt 1
CLAMP = NaIMESS .ottt ittt ettt tteneneeeeaseenennnnoneeasssssannns 1
LAMP - engine warning, see page 107 .........ccciiiiiiiirernnrnennnnn. 1
GASKET - engine warning light ......... .. ittt 1

*NOTE: When replacing battery, conventional caps must be removed from
new battery and replaced by (6) A60553 nonspill caps. Nonspill caps can be
removed from the existing battery and reused or new nonspill caps can be
ordered.

Issued May, 1978



84

TO MIDDLE WIRING HARNESS , 5

o

TO MIDDLE WIRING HARNESS

Q.

TO MIDDLE WIRING HARNESS

760608 A



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 85

ELECTRICAL SYSTEM
ONE PIECE REAR LIGHT HARNESS

REF. PARTNO. DESCRIPTION REQ'D.
1 L 57900 HARNESS - rear light, used with items 12-23 oritem 24......... 1
2 L 73162 HARNESS - rear light, used with items 32-36 .................. 1
3 L 57910 BRACKET - rear light mounting, used with L57900 harness ..... 2
4 L 73486 BRACKET - rear light mounting, used with L73162 harness ..... 2
5 13- 820 HHCS-1/2"-13NC X 1-1/4" .. ... i iiiiieennneeerannns 4
6 95 8 WASHER-flat, 172" ...ttt it iiitiieressesoacoaranas 4
7 92- 8 WASHER-10CK, 1/2" .. i iiiiiiiiiiiittennnanasssassnanes 4
8 25 108 NUT-hex,1/2"-13NC ... .iiiiiiiiiiiiiitteennencasonnnnns 4
9 L 43738 LIGHT - turn signal and flasher, parts listpage 105 .............. 2

10 L 43737 LIGHT - stop and tail, parts listpage105 .............cc.vv... 2

1 D 71193 LIGHT -rear flood, parts listpage 105............ccceevvienn.. 2

11A L 11779 SLEEVE - insulation, lightterminals .......................... 8

12 49799 CLAMP-harness, ifused .........ccciiiiiiiiiiienenennennaens 2

13 13- 820 HHCS-1/2"-13NC x 1-1/4",ifused ...........ccceiievnnnn.. 2

14 95- 8 WASHER-flat, 1/2",ifused .........coiieiiiiieneerininnnanss 2

15 92- 8 WASHER-1lock, 172", ifused ........ccciiiiiiiniinnninoneenns 2

16 25- 108 NUT-hex.,1/2"-13NC,ifused ...........ciiiiiiininenennns. 2

17 L 58070 TUBE - shield, rear harness, R.H.,ifused...................... 1

18 L 58069 TUBE - shield, rear harness, L.H.,ifused ...................... 1

19 49858 CLAMP - tube retaining, ifused ............ccoiiiiiiiiinnnnns 2

20 13- 616 HHCS-3/8"-16NC x1",ifused .........cciiiiiiiinnnnnnnes 2

21 95- 6 WASHER-flat, 3/8",ifused ...........coiiiiiininnrinnnnnnnns 2

22 92- 6 WASHER-1lock, 3/8",ifused ..........cciiiiiiiiinnnnnnennnns 2

23 25- 106 NUT -hex.,3/8"-16NC,ifused ..........civiiiiiiiiinnnnnnnn 2

24 L 54606 CLIP - harness mounting, stickon, ifused................... 14

25 L 13765 GROMMET -harness . ........ccciiiiiinneneieeneeeeccannnnnns 2

26 13- 640 HHCS-3/8"-16NC X 2-1/2" .. i iiiieennnnnsoeencnnnns 4

27 95- 6 WASHER-flat, 3/8" ...ttt ittt iitinennsenenannans 4

28 92- 6 WASHER-10CK, 3/8" .. ittt iiiiiinetaennsanananeans 4

29 25- 106 NUT-hex,3/8"-16NC ......ciiiiiiiiiiiiiieenereeenenanns 4

30 L 73479 COVER-light support . ...ttt renannannss 2

31 353- 403 PLUG-lightbracket ........ccoiiiiiiiiiiiiniiiieneereeneens 2

32 49852 CLAMP -harness .........c.cciiieneneneiecseneeeoancnancannne 6

33 13- 416 HHCS-1/4" - 20 NC X 1" ... iiiiiiietiiiiieneereensnnnannnns 6

34 95- 4 WASHER-flat, 174" .. i it ittt ttetntnenananeaeens 6

35 92- 4 WASHER-10CK, 174" . .. ittt ittt teeennnnannnneeeenans 6

36 25- 104 NUT-hex,,1/4"-20NC ......iiiiiiiiiiiinnnnreereeeencannns 6

Printed in U.S.A. Issued May, 1978



86




MODEL 680E CONSTRUCTION KING LOADER BACKHOE

REF. PART NO.
1 L 74575
2 L 74574
3 L 73486
3A L 78742
4 L 13765
5 L 73479
5A L 79121
6 353- 403
7 13- 640
8 95- 6
9 92- 6
10 25- 106
1 13- 820
12 95- 8
13 92- 8
14 25- 108
15 L 43738
16 L 43737
17 D 71193
17A L 11779
18 49852
19 13- 416
20 95- 4
21 92- 4
22 25- 104
23 L 77093
Printedin U.S.A.

ELECTRICAL SYSTEM
TWO PIECE REAR LIGHT HARNESS

DESCRIPTION

HARNESS -rear light, RH. ... ... i,
HARNESS -rear light, LH. ....... ... i,
BRACKET - rear light mounting, used before sn. 9127825 .........
BRACKET - rear light mounting, used on sn. 9127825 and after ....
GROMMET - harness ......oiiiiiiiiiiiiiiiiiiieinnnnnnnnnnnnns
COVER - light support, used before sn. 9127825 ..................
COVER - light support, used on sn. 9127825 and after ............
PLUG - lightbracket ........ ...ttt
HHCS - 3/8" - 16 NC X 2-1/2" ... i eetienninnnnns
WASHER - flat, 3/8" ... ittt i i i e
WASHER - [0CK, 3/8" .. it ittt e eetannnannnns
NUT -hex, 3/8" =16 NC ...ttt iiiiienanananss
HHCS - 1/2" =13 NC x 1-1/4" it eenennns
WASHER - flat, 172" ... ittt i i i i i s
WASHER - lock, 172" ... ittt i i i i i
NUT - hex, 172" - 13 NC ... . i i i iiiieas
LIGHT - turn signal and flasher, parts list page 105 ...............
LIGHT - stop and tail, parts listpage 105 .................coo.....
LIGHT - rear flood, parts listpage 105 .................cccin....
SLEEVE - insulation, light terminals .............................
CLAMP - harness .....uuiiiinreiiiiiieae i iiiiiianaeeeennnnns
HHCS - 1/4" - 20 NC X 1" ..ttt i e iiiiiiinnnns
WASHER - flat, 1/4" ... . it it i i s
WASHER - loCk, 174" . i i e e et iiieaens
NUT -hex, 1/4" - 20NC .. ... ittt e
CONDUIT - flood light wire, used on sn. 9127825 and after ........

87

....... 1

Issued May, 1978



88




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 89

ELECTRICAL SYSTEM
CAB HEATER AND DEFROSTER
*MODELS WITH CASE BUILT CAB
EARLY PRODUCTION

REF. PARTNO. DESCRIPTION REQ'D.
1 221- 1092 BUSHING -reducer,3/4" x3/8" NPT ........ccviiiiiiiennn... 1
2 A 16764 VALVE-shut-off ... ... e i 1
3 L 78623 HOSE - heater, 5/8" (15.8 mm) |.D. x 63" (1600 mm) long ....... 1
4 L 11541 STRAP-tie,hoseretaining .............cciiiiiiiiiiieennn... 2
5 D 65132 NIPPLE -straight,pipe ......ccoiiiiiiiii it i 2
6 214- 253 CLAMP - hOSE ..ottt it it ettt i eiiaaaaen 4
7 L 59043 PLATE-heatermounting .........c.couiiiiiiiiirnnennennnns 1
8 13- 616 HHCS-3/8"-16NC X 1" .. it ittt 2
9 13- 620 HHCS-3/8"-16NC x1-1/4" . . ... it 2

10 92- 6 WASHER-10CK, 3/8" ... i i it ettt 4

11 95- 6 WASHER-flat, 3/8" ... it i i i it et e 4

12 **D 65190 HEATER ASSEMBLY - operators cab, parts listpage 95 ........ 1

13 L 59280 PLATE - airdeflector,ifused .............cciiiiiiiiiiinn.. 1

14 92- 4 WASHER-loCk, 174" . . @ e et 4

15 25- 104 NUT-hex., 1/4"-20NC ... ... it it it einaeen 4

16 A 136406 HOSE - heater return, 5/8” (15.8 mm) 1.D. x 29" (736 mm) long . .1

17 A 16764 VALVE-watershut-off ......... ... ..., 1

18 221- 337 COUPLING -3/8 " NPT . ittt ettt eiiaeaeas 1

19 **221- 158 NIPPLE-3/8" NPT X 1" ottt it ittt it et e 1

20 L 48971 FAN - defroster, partslistpage 97 ..............coiiiiiinnn... 1

21 169- 99 SCREW - fillister head, #10-24 NC x5/8" ..........ccvvv... 4

22 92- 3 WASHER-IoCk, #10 .. ... i i et e it 4

23 L 59696 HARNESS-cabwiring ...ttt 1

24 L 54606 CLIP-cabharness .........ccoiiiiiiiniiiii it 11

25 **L 33827 SWITCH-heatermotor. ........ccoviiiiiii it ittt 1

26 L 59161 WIRE - heater switchtocabharness .......................... 1

27 L 59170 WIRE - heater switchto heatermotor ......................... 1

*NOTE: Case built cabs may be identified by the J | Case Co. Sn. plate located
in the upper L.H. corner of the cab.

**NOTE: Items preceded by an asterisk are included in L59025 heater kit.

Printed in U.S.A. Issued September, 1977



90

S L _
i e Wﬁﬁ!ﬁmm% g,
i k

L,

g ity

g ‘ |
‘ & 1

; Pt )

| 78

742037 4



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 91

ELECTRICAL SYSTEM
CAB HEATER AND DEFROSTER
*MODELS WITH CASE BUILT CAB
LATE PRODUCTION

REF. PART NO. DESCRIPTION REQ'D.
1 221- 1092 BUSHING -reducer,3/4" x3/8" NPT .......ciiiiiiiiiinnnnn.. 1
2 A 16764 VALVE-shutoff . ... .. i i i e 1
3 L 78623 HOSE - heater, 5/8" (15.8 mm) I.D. x 63" (1600 mm) long ....... 1
4 L 11541 STRAP -tie,hoseretaining ...........ccoiiiiiiiiinnnnnnnnn, 2
5 D 65132 NIPPLE - straight, pipe ..ot 2
6 214- 253 CLAMP -h0SE . ittt ittt eieeanenenanns 4
7 L 59043 PLATE-heatermounting .............coiiiiiiiiiiiinnnnn.. 1
8 13- 616 HHCS-3/8"-16 NC X 1" .. ittt iiiiiiieeeaeeeaanns 2
9 13- 620 HHCS-3/8"-16NC X 1-1/4" . .. i 2

10 92- 6 WASHER-10CK, 3/8" .. ittt 4

11 95- 6 WASHER-flat, 3/8" ... i e 4

12 **D 65190 HEATER ASSEMBLY - operators cab, parts list page 95 ........ 1

13 L 59280 PLATE - airdeflector,ifused .............ccoiiiiiinennnian, 1

14 92- 4 WASHER - loCk, 1/4" .. e e 4

15 25- 104 NUT-hex.,1/4"-20NC ... .ottt iiiiieeaaeeeannn 4

16 A 136406 HOSE - heater return, 5/8” (15.8 mm) |.D. x 29" (736 mm) long . .1

17 A 16764 VALVE-watershutoff ...... ... ... .o i, 1

18 221- 337 COUPLING ..ottt ittt e e ettt eiiianeaeneaaens 1

19 **221- 158 NIPPLE - 3/8" NPT X 17 L ittt it iieinieeeeeenns 1

20 L 48971 FAN - defroster, parts listpage 97 ...............coiviiin.... 1

21 169- 99 SCREW - fillister head, #10-24NC x5/8" .......ccvvvvveeennnn 4

22 92- 3 WASHER - 10CK, #10 . . oo o e e eeeiaas 4

23 L 70386 HARNESS -cabwiring ........coiiiiiiiiiniiiiiiiniieieen. 1

24 L 54606 CLIP-Cabharness ........c.couueeiiieeeeeeennennneaannnnnns 11

25 **L 33827 SWITCH -heatermotor........ccovviiiiiiieinniiiiiiaaeen, 1

26 L 59527 WIRE - heater switchtocabharness .................... ... ... 1

27 L 59170 WIRE - heater switch to heatermotor ......................... 1

28 173- 74 SCREW -#8-32NC X 5/16" . ...t 1

29 129- 6 NUT-hex, #8-32NC ... ...ttt 1

30 192- 106 WASHER-10CK, #8 .. ... .ttt 1

31 REF. PLATE - solenoid and circuit breaker mounting, see page 75

forrelatedparts ...t i e 1

32 L 11342 BREAKER -circuit,25amp ...t 1

33 187- 811 SCREW-self-tapping ..........cciiiiiiiiiiiiiiiiiiinii, 2

34 L 70057 WIRE - jumper, breaker to breaker, ifused..................... 1

34A L 74683 BAR - jumper, breaker to breaker, ifused...................... 1

*NOTE: Case built cabs may be identified by the J | Case Co. Sn. plate located
in the top L.H. corner of the cab.

**NOTE: Items preceded by an asterisk are included in L59025 heater kit.

Printed in U.S.A. Issued September, 1977



wasl
3
_h 0
27N
D N \
e &

750369 A



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 93

ELECTRICAL SYSTEM
CAB HEATER AND DEFROSTER
*MODELS WITH SIMS BUILT CAB

REF. PART NO. DESCRIPTION REQ'D.
1 221- 1092 BUSHING -reducer,3/4" x3/8"NPT ......cccviiiviieinnnnnn. 1
2 A 16764 VALVE-shutoff........coiiiiiiiiiii ittt eeaenns 1
3 L 78623 HOSE - heater, 5/8" (15.8 mm) I.D. x 63" (1600 mm) long ....... 1
4 L 11541 STRAP -tie,hoseretaining ..........c.cccoviiiiiiiiiennnnnn. 2
5 D 65132 NIPPLE - straight,pipe .........cciiiiiiiiiiiiiiiiiiiiinnn, 2
6 214- 253 CLAMP -h0SE .. .iiiiiiiiiiiiiiiireeterereeenennnnnnnnnnns 4
7 L 59043 PLATE-heatermounting ...........ooiiiiiiiiiiiiiiinnnnn. 1
8 13- 616 HHCS-3/8"-16NC X 1" ... iiiiiriiiiiiiiiiiaiieeenannn. 2
9 13- 620 HHCS-3/8"-16NC X 1-1/4" . . .. it ieiineiiannnnnn. 2

10 92- 6 WASHER - 10CK, 3/8" ...ttt iiiiiiiii it ieeeeeenninnnnanens 4

11 95- 6 WASHER-flat, 3/8" ...ttt iiiiiiieiettennaennnnnnns 4

12 **D 65190 HEATER ASSEMBLY - operators cab, parts listpage 95 ........ 1

13 L 59280 PLATE - airdeflector, ifused .............cccetiiiviiiiinnnn., 1

14 92- 4 WASHER-10CK, 1/4" .. ittt ittt 4

15 25- 104 NUT-hex.,1/4"-20NC ... ...ttt iieiananns 4

16 A 136406 HOSE - heater return, 5/8" (15.8 mm) 1.D. x 29" (736 mm) Iong .

17 A 16764 VALVE-watershutoff ....... ..., 1

18 221- 337 COUPLING -3/8" NPT ..iiiiiiiiieeieenrneannnnnnnnnnennns 1

19 **221- 158 NIPPLE -3/8" NPT X1 . iiiiiiiiiiiiirieeenneneeennennnnnns 1

20 L 48971 FAN - defroster, parts listpage 97 ..............covviinnn.. 1

21 169- 99 SCREW - fillister head, #10-24NC x5/8" .......ccciiiinnn... 4

22 92- 3 WASHER-10CK, #10. . ...ciiiiiiie ittt ieiiiiiieeaneannnns 4

23 D 70623 HARNESS-CabWiring ......ccoviiiiiiiiiiiiiiiiiiineennnnn. 1

24 L 54606 CLIP-cabharness ........cooeeeiiiiiiiennnnnnnnnnnnnnnns 11

25 **L 33827 SWITCH-heatermotor...........ccoiiiiiiieiiiiiiiiinnnn.. 1

26 L 71699 WIRE - heater switchtocabharness .......................... 1

27 L 59170 WIRE - heater switchto heatermotor ......................... 1

28 REF. HARNESS - front wiring,seepage75 ...........ccoevevvnnnn.. 1

29 REF. PLATE - solenoid and circuit breaker mounting, see page 75

forrelatedparts .........ccociiiiiiiiniiiiiiiiiiieeeaanns 1

30 L 11342 BREAKER-circuit,25amp .......cciiiiiiiiiiiiinnnnnn, 1

31 187- 811 SCREW -self-tapping .......ccoiiiiiiiiiiiiiiiiiinnennnnnns 2

32 L 70057 WIRE - jumper, breaker to breaker, ifused..................... 1

32A L 74683 BAR - jumper, breaker to breaker, ifused...................... 1

*NOTE: Sims built cabs may be identified by the Sims part number stamped
on the cab Sn. plate.

**NOTE: Items preceded by an asterisk are included in L59025 heater kit.

Printed in U.S.A. Issued September, 1977



924

741087



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 95

ELECTRICAL SYSTEM

CAB HEATER

REF. PARTNO. DESCRIPTION REQ'D.
D 65190 HEATER ASSEMBLY -operator'scab ........................ 1

1 NSS SHELL-heater ........c.ciiiiiiiiiiiii ittt iiieneeennnn. 1
2 NSS COVER-heater. .......ccoiiiiiiiiiiii ittt ienianannnnns 1
3 D 63393 CORE-heater .........coiiiiiiiiiiiii ittt i, 1
4 NSS GASKET -heatermounting ..................ciiiiiiiaa... 1
5 D 63395 MOTORASSEMBLY -heaterfan .............ccceviveen.... 1
6 D 63396 FAN-heater......cociiiiiiiiiiiiiiiieiieetnerenaeenannnns 1

Printed in U.S.A. Issued September, 1977






MODEL 680E CONSTRUCTION KING LOADER BACKHOE 97

ELECTRICAL SYSTEM
CAB DEFROSTER

REF. PART NO. DESCRIPTION REQ'D.
1 L 48971 FAN - defroster,cabrearwindow ................ccvviivivnnn. 1
2 L 30907 GRILLE-fan, front ..ottt 1
3 L 30904 GRILLE-fan, back ........ccoiiiiiiiiiiiiiiiiieeennn, 1
4 L 30906 BOLT-Special....covvriiiiiiii ittt iiiieeannns 1
5 L 30902 BLADEASSEMBLY -fan .......ccviiiiiiiiniiiiieennnnnn, 1
6 129- 26 NUT-hex., #8-836NF .......cciiiiiiiiiiiiiiiiiiiinnnnnn, 2
7 L 35760 WASHER-special .........ccciiiiiiiiiiiiiiii it 2
8 D 54871 MOTOR-fan, 24volt ........coiiiiiiiiiii i iiiineennn 1
9 L 30900 BASE-fan ...t i e i e 1

10 L 30909 KNOB -CONtrol ...ttt it ittt it it innnnns 1

11 L 30908 NUT-hex.,specCial ......ccoiiiiiieiiiiiiiiiiiiannnnennnnnn. 1

12 D 54872 SWITCH-control ...ttt i i i iiieeennns 1

13 L 30910 SCREW -thumbswivel,ifused ...............ciiiiiiea... 1

Printed in U.S.A. Issued May, 1978



3333333



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 99

REF. PART NO.

REF.
F 93455
1 D 71423
2 F 44453
3 193- 1001
4 A 36091
5 F 44455
6 D 72849
7 D 72850
8 D 71427
9 A 22431
D 72848
10 NSS
11 D 71417
i2 D 71418
i3 D 71419
14 D 71420
15 D 71421
16  193- 9
17 D 71472
18 129- 161
19 193- 60
20 D 73642
21 F 44456
22 92- 3
Printedin U.S.A.

ELECTRICAL SYSTEM
WIPER MOTORS

DESCRIPTION REQD
MOTOR - wiper, front, bullet connectors, use F93455 .................... 1
MOTOR - wiper, front, spade connectors .............ccooveiiiiinninnnnnn 1
MOTOR - 24 VoIt ...ttt ittt iienetasasenennnananssnnns 1
WASHER - WaVe ........iiiiiiiiiiiitennernoeeternsnesssesasssanas 1
NUT AND EXTERNAL WASHER - 1/4"-28NF ...........ccoiiinnnn. 1
F Y o | Y 1
(07 I ) S~ o [ T T 2
SCREW AND WASHER - #10-32NF ......cciiitiiinieninenereeeennenns 2
BRACKET .. iiiiiiiiiiiiiiiititieeeteeennnssesasssonsnssesasssanss 1
LINK it ittt et eteneneeasesesanessssossssssananannnns 1
SPACER -Washer ........iiiiiiiiiiiiiiiiiiitnneasostoennsasanssnnns 2
SHAFT AND PIVOT ittt iitienesessostreennnnnnnnnanns 1
£ 7Y 1
WASHER -felt ....oiiiiiiiiiiiiiiiiiitinineeeaaeeosnnnensasaannons 1
WASHER - flat ...ttt iiiiiiesieitttteennnessonansanss 1
| N 1
COVER -rubber ...ttt it tiieessasettreannannnns 1
SPROCKET -driver ....c.ciiiiiiiiiiiiinereeenenesosssssssosnsnnnns 1
WASHER - 10CK, 5/16" .. ittt iiiiiieneeeteeennnenosnsasanans 1
NUT = CaP tiitiiiiiiiiiiiiieiineeeeneeeennasennaaessseosonssansans 1
NUT -hex, 1/4" - 28 NF ... .. iiiiiiiiiiiiiiieieirenerossnasesannnns 1
WASHER - flat, 1/4" ... it iiiiitteneeeeeeeeensnancannanns 1
PIN -threaded .........cciiiiiiiiiiiiiiiinnetrnnesronsassonnsaseas 1
SCREW - round head slotted, #10-32 NF x3/8" ......cciiiiiiiiniinnnnn 2
WASHER - flat, #10, ifused .........coiiiiiiiiiiiiiiiieneanenenennnns 2

Issued May, 1978



100




MODEL 680E CONSTRUCTION KING LOADER BACKHOE - 101

ELECTRICAL SYSTEM
DIPPER LIGHT FOR NON-EXTENDABLE DIPPER

REF. PART NO. DESCRIPTION REQ'D
1 L 73161m WIRE - rear harness to dipper light switch, 36” (914 mm) long ............ 1
2 A 39887 SWITCH -dipper light ...t i ittt iiirieianeaeennns 1
2A A 39888 NUT -switchmounting ..ottt ittt iieiieeeennnns 1
3 NSS  WIRE - switch to dipper light, 185" (4699 mm) long, if used,
orderitems A and 3B ... . i i e 1
3A L 79801  WIRE - from switch, 28" (711 mm)Iong .........ccoiiiiiiiiiiiiiiiinne, 1
3B L 79986  WIRE - to dipper light, 209" (5308 mm) long ......coiviiiieiiiiinnnnnnnns 1
4 L 11541 STRAP - tie, wireretaining ........c.ooiiiiiiiiiiiiienninenerenennnns UAR
5 13- 820 HHCS - 1/2" =18 NC X 1-1/4" ittt iietieeeeeeeernaannnnns 4
6 92- 8  WASHER - 10CK, 172" .. it it ittt et e eenaantereeannrnnnns 4
7 95- 8  WASHER - flat, 172" . i i i i ittt it iietannaaes 4
8 D 41427  SHIELD - dipper light ...ttt it ittt eeennannaenns 1
9 49857 CLAMP - Wire ..ttt ittt iiitnnennessseeeennasnnnananaannas 1
10 25- 108 NUT -hex, 172" =13 NC ... ittt eeenennnnnenens 4
11 13- 814  HHECS - 172" - 18 NC X 7/8" ittt i i ittieietnnneaanaaananns 4
12 92- 8  WASHER - 10CK, 172" i i i ittt eittteieeneeranenannns 4
13 95- 8  WASHER - flat, 1/2" .. ittt ittt e e et 4
14 L 58510 PLATE - mounting, dipperlamp ..........cciiiiiiiiiiiniiiiirrennnnnnns 2
15 L 50502 BLOCK -tapped, weld On ... ... iiiiiiiiiiiiiiiiiiiieeeeeerrannnnnnns 2
16 131- 354 NUT -hex, self lock. 172" =13 NC ... it ittt eieeiienenaens 1
17 195- 33  WASHER - flat, 172" .. i i i i ittt e 1
L 45149 LAMP ASSEMBLY - dipper arm .........ciiiiiiiiinneeeneeeernnncnnnnns 1
18 NSS BODY = amp .ottt i i i e et e 1
19  173- 73 SCREW - machine, round head, #8-32NC x 1/4" .........cccviviinn... 2
20 193- 25 WASHER - external tooth lock, #8 ...........ccciiiiiiiiiniiiiiennnnnn 2
21 10927 SPRING - lamip ..t i i e ettt e e et e eaaesraennnnas 1
22 B 50293 INSULATOR = Jamp ..ottt iiiiieeeeeaeneenennennnnnnnnns 1
23 A 40033 L 22 = F- Uy T T P 1
24 L 10499 BULB - sealed beam, 24 voIt (#4589) .......c.iiiiiiiiiiiiiiiiiinnnnnn 1
25 D 31441 RETAINER - lamp ...ttt e ittt e e s raeannnnneens 1

Printedin U.S.A. Issued May, 1978



102




MODEL 680E CONSTRUCTION KING LOADER BACKHOE - 103

REF. PART NO.
1 A 39887
1A A 39888
2 L 73161
3 L 55370
3 NSS
3A L 79801
3B L 100002
4 L 11541
5 49857
6 L 59067
7 D 41427
8 26- 624
9 D 41740
10
11 13- 820
12  5- 8
13 92- 8
14  25- 108
L 45149
15 NSS
16  173- 73
17 193- 25
18 10927
19 B 50293
20 A 40033
21 L 10499
22 D 31441
23 195- 33
24 131- 354
Printed in U.S.A.

ELECTRICAL SYSTEM
DIPPER LIGHT FOR EXTENDABLE DIPPER

DESCRIPTION REQD
SWITCH - dipper light .............. ettt ettt et 1
NUT ~-switchmounting ...ttt i iiiieiienieneenns 1
WIRE - rear wiring harness to switch, 36” (914 mm)long ................. 1

WIRE - dipper light, 266" (6756 mm) long, used before sn. 9122202, ifused ...1
WIRE - dipper light, 254" (6451 mm) long, used on sn. 9122201 and after,

if used, orderitems BA and 3B ...ttt e i 1
WIRE - from switch, 28" (711 mm) long, used on sn. 9122201 and after .... 1
WIRE - to dipper light, 254" (6451 mm) long, used on sn. 9122201 and after ... 1

ST RAP - Wil .ottt ittt teeetetnesrenansenessssnsasonsnanss 12
CLAMP - wire, atdipper light ...ttt iiiiiiannnes 1
ANGLE - dipper light bracket .........c.i ittt iieiinennns 2
SHIELD -dipper light ... .o i ittt et eeeneennnns 1
HHCS -3/8" -16 NC x 1-1/2", grade 8 .......ccitriiiriinnrrnnenrnnnnnns 4
WASHER = SPECIAL «. v\ttt teiiteet ettt e et a et eneneanennns 4
RESERVED
HHCS - 1/2" - 18 NC X 1-1/4" i i ittt etteeneenrenernnnanas 4
WASHER - flat, 172" . i i i i ittt etteeeereeeenenanenns 4
WASHER - 10CK, 172" i i i it ittt teneeeeanannannnns 4
NUT - hex, 172" - 18 NC .. it ittt ttesereeeanstnnnaens 4
LIGHT ASSEMBLY - dipper arm ......c.ccoiiiieiiitrnneneeeinseesonnsnnns 1
BODY - light .. i i i i ittt it it e 1
SCREW - machine, round head, #8-32NC x1/4" .............c.cco.... 2
WASHER - external tooth lock, #8 ..........ccciiiiiiiiiiiiiiiiiannn, 2
SPRING - light ...t i i it it tttenanenaaneaananns 1
INSULATOR - light .. i i i i ittt eieieenenaaaaanas 1
WIRE - light ..o i i i i ittt eeneeennnaneennnns 1
LIGHT - sealed beam, 24 volt (#4589) ........cciiiiiiiiiiiniiinnnnnnn. 1
RETAINER - light ... i i i i et eiitntennnnnnns 1
WASHER - flat, 172" .. i it ittt teaeeeeaneneaannns 1
NUT - hex, self lock, 1/2" - 13 NC ... .. ittt it 1

Issued May, 1978



104

740049 8



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 105

REF. PARTNO.

L 43743
1 A 25213
2 R 17306
3 L 10499
L 43737
4 NSS
5 L 33194
L 32213
6 NSS
7 NSS
8 173- 279
9 192- 23
10 129- 125
D 71193
11 NSS
12 A 25212
13 A 25213
14 D 37048
15 D 37049
16 131- 9
L 43738
17 NSS
18 L 32257
L 32214
19 NSS
20 NSS
21 173 279
22 129 125
23 192- 23
24 L 32256
25 195- 106
Printed in U.S.A.

ELECTRICAL SYSTEM
LIGHTS

DESCRIPTION REQ'D.

L43743 FRONT LIGHT

LIGHT ASSEMBLY -front,24volt ...................ia... 2
RETAINER-light ... ...t iieeeeenns 1
BODY-light ..o i i i e ettt 1
LAMP - sealed beam (#4589) ................ et 1

L43737 STOP AND TAIL LIGHT

LIGHT ASSEMBLY -stopandtail ..............ccceiiiunnnn.. 2
BODY-light ...t i ittt et 1
BULB-light (#1662)........cc0iiiiiiiiiniiiiieetnnennennns 1
LENSKIT-replacement .........c.ccoviiiiiiiinienneennnnnns 1

LENS-red ....ooiiiiiiiii it e it ettt iiinaaaa 1
GASKET - 18NS . .ttt it ittt ttteieeerneennnannanns 1
SCREW - machine, #6-32NCx5/8" ........ccivviiieennn.. 3
WASHER -10CK, 172"« ittt ittt et eiienennnnns 1
NUT - hex.,selflock, 1/2"-20NF ......ciiiiiiiiiiiinnnnn 1

D71193 REAR FLOOD LIGHT

LIGHT ASSEMBLY -rearflood,24volt........................ 2
BODY-light ... it e e e 1
LAMP -sealedbeam (#4593) ..........c.cciiiiiiiiiiiiinaannn 1
RETAINER-light ... ... ittt i iiinnannn 1
BUSHING - lightpivot .. ... o i i 1
WASHER-special .........ccciiiiiiiiiiiiiiiiiiiineaennnns 1
NUT - hex., selflock, 1/2"-20NF . ......cciiiiiiiniiiinnnnn, 1

L43738 TURN SIGNAL AND FLASHER

LIGHT ASSEMBLY -turnsignalandflasher ................... 2
BODY-light ..o e 1
BULB-light (#307) ...ttt eieaens 1
LENSKIT-replacement ...........cccoiiiiiiiinininnnnnnn 2

LENS-signallight ........ ... .. i i 1
GASKET - 18NS .. i ittt ettt et ieaeees 1
SCREW - machine, #6-32NCx5/8" .......ccovviiiiia... 3
NUT-hex., 1/2"-20NF ... ... i i 1
WASHER-10CK, 172" .. et iaieiiennes 1
WASHER-rubber. ... ... ittt 1
WASHER-flat,1/2" ................. PP 1

Continued on next page

Issued September, 1977



106

l!i{'(////////[

740049 B



MODEL -680E CONSTRUCTION KING LOADER BACKHOE 107

ELECTRICAL SYSTEM
LIGHTS

REF. PART NO. DESCRIPTION REQ'D.

L73251 ENGINE WARNING LIGHT

L 73251 LIGHT ASSEMBLY - engine warning, backhoe console, with
redbulbandclearlens,ifused ..................coenan.. 1
26 L 36002 LENS AND HOUSING-clear ........ccvvveeevnnnnnnnnnnnns 1
27 L 30505 SPRING-light .. .oiiiiiiiiiniiiiiiiineiei it ieeienannnnnns 1
28 45490 BULB-red (#1003R) ......cciiiiiiiinnneeereerecnnnnnncans 1
29 NSS SOCKET-lightbase .......cciviiiiiiiiiiiiiiiieniannnnnns 1

L78150 ENGINE WARNING LIGHT

L 73251 LIGHT ASSEMBLY - engine warning, backhoe console, with
clearbulbandredlens,ifused ....................... .l 1
26 D 78345 LENSANDHOUSING-red ........coiiiiiiiiinneennnannn. 1
27 L 30505 SPRING-light ....oviii e 1
28 B 50223 BULB-clear (#1003) .........oviiiiiniiininneeeenennnas 1
29 NSS SOCKET-lightbase .......cceviiiiiiiiiiiiiiiiinnnnnennss 1

Printed in U.S.A. Issued September, 1977



108




REF.

HWON

OWoO~NOO,

11
12
13
14

15
16
17
18
19

MODEL 680E CONSTRUCTION KING LOADER BACKHOE 109

PART NO.
214- 258
L 52823

NSS
A 14928
L 32658
L 32659
169- 148

NSS
223- 6
L 32657
L 11778
L 11779
L 73252
L 73667

NSS
A 14928
L 32658

NSS
L 32659
169- 148

NSS
214- 258
L 73672
F 43508

Printed in U.S.A.

ELECTRICAL SYSTEM

TURN SIGNAL AND FLASHER CONTROL

DESCRIPTION REQ'D.
EARLY PRODUCTION

CLAMP-flasherswitch.............ccoiiiiiiiiiiiiieiiinn... 2

SIGNAL - turn and flasher, use L73667 signal, L59393 wire
and F43508spade ......coviiiiiii ittt it it e i 1
SWITCH-turnsignal............oiiiiiiiiiiirennnneninann. 1
BULB - directional indicator, 24 volt (#358) .................. 1
STRAP -mounting,signal ..............ccciiiiiiienennn... 1
KIT - mounting, turnsignal ..............cccciiiiiiinnnn.. 1
SCREW - flat head machine, #8-32NCx 1" ............... 2
CLIP-strapmounting .........coviiiiiiiiiiiiiinnnnnnn.. 2
FUSE-6amp (BAGHB).......coiiiiriinenneeeennennnnnnnnnns 1
FLASHER-signal .......cociriiiiiiiiiiiiiiininneeeenanns 1
BULLET -connecting,male.............cooiiiiiiiinnnnnnennn. 1
TUBING-protective .......ccovviiiiiiiiiiiiiineernnneenns 1

LATE PRODUCTION

SIGNAL KIT - turn and flasher, use L73667 signal, L73672 wire

and F43508 Spade ......cciviiiiit i iii i ittt i it e, 1
SIGNALKIT-turnandflasher .............cooiiiiiiiiiiiae. 1
SWITCH-turnsignal ..........coiiiiiiii it iiiiiiinnnnn, 1
BULB - direction indicator, 24 volt (#358) ................... 1
STRAP -mounting,signal ...........ccoviiiiiinininnnen... 1
FLASHER -SIignal .....iiiiiiiiiiiiiiiieeiernninnennnns 1
KIT -mounting, turnsignal ............coiiiiiiiiiiiinna., 1
SCREW - flat head machine, #8-32NCx 1" ............... 2
CLIP-strapmounting .......ccoeiiieiiinnnnennninnnnnnn. 2
CLAMP -flashermounting.........ccoiiiiiiiiinnnnnneeennn. 2
WIRE - to circuit breaker, L73667signal ....................... 1
TERMINAL -spade, L73672Wire .......c.covveiiiineennnnnnenn. 1

Issued September, 1977



110




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 111

REF. PART NO.

1 REF.
2 A 65544
A 16843

3 A 13088
4 A 13089
5 A 13092
6 A 13091
7 A 13090
8 A 13093
9 187- 321
10 A 13058
11 A 13059
12 A 13057
13 L 60175
14 195- 2099
15 L 70486
16 L 11541
17 *L 10353
18 13- 520
19 92- 5
20 25- 105

21 L 70487
22 'L 73799
23 'L 30866

*D 77650

Printed in U.S.A.

DESCRIPTION REQ'D.

GEAR AND VALVE - steering, parts list page 125and 127......... 1
WHEEL-steering ......cccoiiiiiiiiiiiiiiiiiiiiiennnnnenne. 1
BUTTONASSEMBLY -horn ......coviiiiiiiiieiinnnennnnnes 1
COVER-hornbutton. ........ ..ottt 1
BUTTON-hOrN ...ttt ittt cieneeneannns 1
CUP-contact ........ciiiiiiiiiiiriiiiiiniiennnnnnnncans 1
SPRING-button ..ottt it it iiennnns 1
CAP-contact.....coo ittt iieiiiiineiitennnaannanns 1
PLATE-base ......coiiiiiiiiiiiiiiiiineeatonsenennnnn |
SCREW - self-tapping, #8-32NC x1/2" .......ccviiiinnnnn. 3
FERRULE-insulating .........coiiiiiiiiiiiinenneenennenns 1
SPRING - contact (Notusedon680E) ...................... 1
CONTACT - lower (Notusedon®680E) ............ccuuunnn.. 1
ADAPTOR-hornbutton..........c.cciiiiiiiiiiiiiiiiiinannns 1
WASHER-flat, 7/8",plated ...........cccoiiiriiiiiinnnnnennns 1
WIRE - steeringcolumntohorn ........ccceiiiiiiiinnnnnnenns 1
TIE-wiremounting .......c.coiiiiiiiiiiiiieiiineeennaanees 2
HORN-electric,24volt.........ccoiiiiiiiii ittt 1
HHCS-3/8"-16NC X 1-1/4" . ..ttt i i iieiiiennnnns 1
WASHER -10CK, 3/8" ..ttt ittt iiiiiiietitenanaaaeeananns 1
NUT-hex.,3/8"-16NC .......cciiiriiiiiiiiiiritiirerennnnnns 1
WIRE - hornto circuitbreaker .............ccciiiiiiiiinnnnn, 1
BRACKET-hornmounting ........ccciiiiiiiiinnienennnnnnnnns 1
NUT-hornmounting..........coiiiiiiiiiiinnninnnnonnnnnens 1

ELECTRIC HORN

HORN ASSEMBLY - includes items above preceded by an

asterisk

Issued September, 1977



112

STheaa

740034 A




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 113

BACKUP ALARM
EARLY PRODUCTION

REF. PART NO. DESCRIPTION REQ'D.
1 L 47989 SWITCH-stoplight ...t i ittt 1
2 L 57475 WIRE - jumper, stop light switch to pressure switch,
orange-black color .......... .ot i i i 1

2 L 79089 WIRE - jumper, stop light switch to pressure switch,
pink-whitecolor ....... ... .. i i e 1
3 223- 10 FUSE - protective, 10amp. (3AG10) .........ccvviiieinnnnnn.. 1
4 221- 51 BUSHING - reducing, 1/4”" NPTto1/8"NPT ................... 1
5 L 57459 SWITCH-pressure,alarm ...........ccuiiieeiinneennnnennnn. 1
6 L 57474 WIRE - pressure switchtoalarm ................cciiiiiiinnn. 1
L 57528 ALARMASSEMBLY -backup ....oooiiiiieieeinnnnnnnnnnnns 1
7 NSS ALARM -bacKUp . ..ottt ittt it ieieeeinaaeaaaaanns 1
8 R 18653 CONNECTOR-malebullet ..........ccoieiiiiiiiiiiiiian.. 1
9 223- 56 EYELET-backupalarm .........coiiiiiiiiiiiiiinnnnennn, 1

10 13- 616 HHCS -3/8" - 16 NC X 1" .. ittt iiiiiieienaenananaans 2

11 92- 6 WASHER-10CK, 3/8" .. it ittt iitieeeneaaan 2

12 25- 106 NUT-hex,3/8"-16NC ... ...ttt iiiininneenenns 2

13 L 13766 GROMMET -Wir€ ..ottt iiiiieii e i eeetennnnnnanennn 1

Printed in U.S.A. Issued September, 1977



114

W
oy
P
¢ H
gt

i

[

Y

4
12

750097.4



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 115

BACKUP ALARM
LATE PRODUCTION

REF. PART NO. DESCRIPTION REQ'D.
1 L 47989 SWITCH-stoplight ... ... i ittt iiieienanns 1
2 L 79089 WIRE - jumper, stop light switch to pressure switch, pink-

White COlOr .. i i it i it it it eenneennaannns 1

3 223- 10 FUSE - protective, 10amp, (3AG10) ........cciviiviiiiennnnn.. 1
4 221- 51 BUSHING - reducing, 1/4" NPTto1/8" NPT ................... 1
5 L 57459 SWITCH-pressure,alarm ..........ccoiiiiiiiiiiennnnnennnnn. 1
6 L 79067 WIRE - pressure switchtoalarm .................ciiiiiiia... 1
7 L 70498 ALARMASSEMBLY -backup ...ovviiiiiiiiiiiiiiinnennnnnnn, 1
8 L 59563 WIRE-alarmground ..........ccoiiiiiiiiiiiiiiiennenaneenns 1
9 13- 616 HHCS-3/8"-16NC X 1" ... ittt iiiiennnnnnnns 2
10 92- 6 WASHER-10CK, 3/8" .. ittt ittt ittt eieieaaaaanas 2
11 25- 106 NUT-hex.,3/8"-16NC . ...ttt iiiieeneennnnns 2

Printed in U.S.A. Issued September, 1977



16




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 117

STEERING HYDRAULICS

MANUAL STEERING PUMP TO STEERING CYLINDERS

REF. PART NO.

1 A 62210
2 A 29884
2A A 14567
3 A 65544
4 13- 620
5 L 45471
6 95- 6
7 92- 6
8 25- 106
9 REF.
10 13- 512
1 92- 5
12 95- 5
13 L 59106
14 218- 5005
15 218- 573
16 L 59038
17 218- 5442
17A 218- 5006
18 L 59037
19 NSS
20 L 36080
21 NSS
22 R 31000
23 13- 432
24 92- 4
25 25- 104
26 L 59107
27 T 31659
28 95- 6
29 131- 471
29A REF.
30 217- 348
31 218- 5006
32 214- 254
33 L 55952
34 L 59112
34A L 77374
35 L 59109
36 L 59105
Printed in U.S.A.

DESCRIPTION REQ'D.
CAP-steeringwheel .........ccciiiiiiiiiiiiiiiiiiiiiiennnn 1
RING - medallionretaining ..........ccciiiiiiiiiiiineennnnnns 1
NUT - hex., special (Steering wheel mounting) ................ 1
WHEEL-Steering ........coiiiiiiiiiiiiiiiiiiiinneennnnnnnns 1
HHCS-3/8"-16NC X 1-1/4" . ..ttt iieiieeeeiineannns 2
BEARING -columnsupport.........ccoiiiiiiiiiiiiinnnnnnnnn. 1
WASHER-flat, 3/8" .. ... iiiiiii it iiiiiiieiiiieennnnns 4
WASHER - 10CK, 3/8" .. ittt iiiiiitenanttesarananns 2
NUT-hex.,3/8"-16NC ........ciiriiiiiiiiiiierrreteeennnns 2
GEAR AND VALVE - steering, see page 125 and 127 for

(0] foT oT=T o = -V N 1
HHCS-5/16" - 18 NC X 3/4" ... i iiiiiiiiiiiiineennannnnnns 3
WASHER - 10Ck, 5/16" . ...ttt i ittt eennaneennns 3
WASHER-flat, 5/16" ... ..ttt ittt iiiiiiatennannnnn 3
HOSE - steering valve to relief valve, 17" (432 mm) long ........ 2

O-RING-hOSE .. ..iitit it iiiiiittiietatreeneanenannnns 1
FITTING-atcheckvalve,3-way ........cciiiiiieiinennnnennns 1
VALVE-CheCK . ...ttt ieiiiiaineeeeennnannnns 2
FITTING - check valvetoreliefvalve ..............ccceiiin... 2

O-RING-fithing .. .coii ettt i aeeans 1
VALVE -secondaryrelief ............ccciiiiiiiiiiiiinnnnnnnn. 1

BODY-ValVe ...ttt i i ettt i 1

CARTRIDGE ASSEMBLY -relief .......coiiiiiiiiiiiinnn, 1

CARTRIDGE - relief, non-adjustable, not shown ........... 1

KIT -repair, seal, notshown ...............ccoiiiviiie.t, 1
HHCS - 1/4" - 20NC X 2" ... iiiiiiiitiiiniieeeeeernaannnnnns 2
WASHER - 10CK, 174" .. ittt it ettt eeennnneeanens 2
NUT-hex.,1/4"-20NC ... ...ttt iiiereeannnnnas 2
PLATE - mounting, relief valve,ifused ....................000. 1
BOLT-“U”type,ifused .......cciiiiiiiiiiiiiiiiiinneeennns 1
WASHER-flat, 3/8",ifused .........cccciiiiiiiiiininnnnnnnn. 2
NUT - hex., lock, 3/8"-16NC, ifused ...........ccvveiiiiannn. 2
PLATE - mounting, relief valve, welded to chassis .............. 1
FITTING - 90° adjustable,barbstem.............ccciivvvnnn. 1

O-RING-fitting ....ccoiiii i i i ettt e e reeanans 1
CLAMP - N0SE ..ttt it i ititntieeteeeneaeeeeeannens 6
HOSE - return, relief valve to tank, 1/2” (13 mm) I.D. x 16"

(A40BMM) IONg ..ottt it ittt i it ettt aneeraaanns 1

HOSE - return, steering 1/2" (13 mm) 1.D. x 8" (203 mm) long .1
HOSE - return, to tank 1/2" (13 mm) I.D. x 8” (203 mm) long ....1
FITTING - barb type, return hoses, 3-way ..................... 1
HOSE - relief valve to steering cylinders, 85" (2159 mm) long ...2

Continued on next page

Issued September, 1977



18

740068 D



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 119

STEERING HYDRAULICS
MANUAL STEERING PUMP TO STEERING CYLINDERS

REF. PART NO. DESCRIPTION REQ'D.
37 L 11541 STRAP-hoSetie....ccoviiiiiiiiiiii ittt iiiiiiieeenanannens 2
38 13- 624 HHCS-3/8"-16NC X 1-1/2" ... ittt ieiiiaeeeeenns 4
39 49858 CLAMP =hOSE .. .iiiiiiiieeiieeeeeeeeeeennsnennnnnneeeens 4
40 95- 6 WASHER-flat, 3/8" ......ccoiiiiiiiiiiiiiiinennnn. e 4
41 92- 6 WASHER-10CK, 3/8" ... ittt iiiiiiiiiieeeiieeeeeanannnns 4
42 25- 106 NUT-hex.,3/8"=16NC ......cciiiiiiiiiiiiiiiiiiinneeeennns 4
43 L 57911 FITTING - tee, special, closed end of steering cylinder ......... 2
44 218- 5005 O-RING-5€al ......cciiiiiiiiiiiiiiirtereennnnnnnnneenn 1
45 218- 5105 FITTING - adjustable, 90°,rodend .............ccovvvvvenn... 2
46 218- 5005 O-RING-fitting ..ottt ittt it eneiieeeeeens 1
47 L 57299 HOSE - R.H to L.H. steering cylinder, 36" (914 mm) long ....... 2
48 G 34886 CYLINDER - steering, parts listpage 129 ...................... 2
49 132- 48 PIN-cotter, 1/8"dia. X 1" . ...t iennnneeenenns 4
50 217- 397 FITTING - hosestem, straight . ................... ... ..., 1
51 218- 5005 O-RING-fithing ... ..ceii it it i e eireneeeeens 1

Printed in U.S.A. Issued September, 1977



120




MODEL 680E CONSTRUCTION KING LOADER BACKHOE 121

REF. PART NO.

STEERING VALVE HYDRAULIC CIRCUIT
*EARLY PRODUCTION

DESCRIPTION REQ'D.
PUMP - hydraulic, equipment, parts listpage 335 .............. 1
FITTING - straight, maleconnector........................... 1
O-RING-fitting.........ciiiiiiiii i ittt ieeeeaen, 1
HOSE - pump to relief valve, 26-1/2" (673 mm)long ............ 1
FITTING - pressurecheck,3-way..........ccovveiiiiinnnnnnn. 1
PLUG - pressurecheck,3/4" NPT ........coiiiiiiiiiinnnnnn. 1
HHCS-3/8"-16NC X 1-1/4" . ... it iiiiieieeennns 1
CLAMP - tube, 3/4” (19mm) tube O.D. ...............coiiit.t, 1
WASHER-flat, 3/8" ... ittt 1
WASHER - 10CK, 3/8" .. ittt iiiiii et ieeeeaeannnanneeess 1
NUT-hex.,3/8"-16NC ...ttt 1
TUBE-pumptoreliefvalve ..............cciiiiiiiiiiinnnnn.. 1
FITTING - straight, maleconnector........................... 2
O-RING-fitting ....oooiiiiiii it e eee 1
VALVE - relief, hydraulic, parts listpage333................... 1
HHCS-3/8" =16 NC X 3" ... iiiiiiiiiieiteeeeenrenennnnnnnsns 3
WASHER-flat, 3/8" ...t 3
WASHER - 10CK, 3/8" ..ttt ettt eeeeeeanneeaenns 3
NUT-hex.,3/8"-16NC .......coiiiiiiiiiiiieiieiierennannnn 3
TUBE - relief valve to flow dividervalve ....................... 1
FITTING - straight, maleconnector........................... 1
O-RING-fitting ......coiii it i it it ieeieenns 1
HHCS-5/16"-18NC X 3" ... ittt irreerennnenas 2
RESERVED
VALVE - flow control, parts listpage331 ...................... 1
WASHER-flat, 5/16" ... .ottt ittt eeiiaaeaenns 2
WASHER - 10CK, 5/16" . ..ttt ittt ieeeeeeinnnnaaeens 2
NUT-hex,5/16"-18NC ...ttt iiiiiinnnenns 2
FITTING - straight, maleconnector........................... 1
O-RING-fithing ......coiiii i et i e e 1
FITTING - adjustable, 3-way ..........ccoiiiiieeeninnnnnnnnnn 1
O-RING-fitting ... e e e e e 1
TUBE - upper port of flow control valve to steering valve........ 1
TUBE - lower port of flow control valve to steering valve ......... 1
FITTING - straight, maleconnector........................... 2
O-RING-fitting .. ..o it e 1
VALVE - steering control, see page 127 for propervalve ........ 1
KIT-reliefvalve........ccoiiiiiiiiiiiiiiiiiieiiiieiienannns 1
VALVE - relief, hydraulic, parts list page 333 ................. 1
HOSE - return, relief valve, 1” (25 mm) I.D. x 26" (660 mm)
o T TN N 1
FITTING - straight, maleconnector......................... 2
O-RING-fitting .......cooiiiii ittt 1
CLAMP -hOSE ....ciiiiiiiiiiiiiiiiieieennereeennnennenns 2
FITTING -90°, barb stem adjustable........................... 1
O-RING-fitting ...t i ittt iiieeenns 1

*NOTE: Early production circuits used a Gresch manufactured relief valve. For
service of complete relief valve, order L71138 relief valve kit, parts list
above.

1 L 55247
2 218- 5064
3 218- 5008
4 L 55955
5 218- 576
6 218- 665
7 13- 620
8 49858
9 95 6
10 92- 6
11 25- 106
12 L 55802
13 218- 5064
14 218- 5008
15 *L 54772
16 13- 648
17 195- 104
18 92- 6
19 25- 106
20 L 55804
21 218- 5065
22 218- 5007
23 13- 548
24
25 L 54770
26 195- 2042
27 92- 5
28 25- 105
29 218 5060
30 218 5007
31 218- 5576
32 218 5007
33 L 55806
34 L 55808
35 218- 5351
36 218- 5005
37 REF.
L 71138
38 L 59641
39 L 71137
40 218- 5065
40A 218- 5007
41  214- 257
42 217- 366
43 218- 5008
Printed in U.S.A.

Issued September, 1977



122

7777777



MODEL 680E CONSTRUCTION KING LOADER BACKHOE 123

STEERING VALVE HYDRAULIC CIRCUIT
*LATE PRODUCTION

REF. PART NO. DESCRIPTION REQ'D.
1 L 55247 PUMP - hydraulic, equipment, parts listpage335 .............. 1
2 218- 5064 FITTING - straight, maleconnector........................... 1
3 218- 5008 O-RING-fitting ....coiiiiiii ittt it i itiiee e eeenes 1
4 L 55955 HOSE - pump to relief valve, 26-1/2" (673mm) long ............ 1
5 218- 583 TEE - pressure check, steeringvalve .......................... 1
6 218- 665 PLUG - pressurecheck,3/4" NPT ......ccviviiiiiriinnnennnn. 1
7 13- 648 HHCS-3/8"-16NC X 3" ... iitiiiiiiiieetrrreerrnnnnnonnnns 1
8 L 17788 CLAMP -usedwithtubesonly ............ccciiiiiiiiiien.., 1
8A L 59126 CLAMP - used with hoses, seeitem14A . ...................... 1
9 95- 6 WASHER-flat, 3/4" ... i it iiiiiiieeeas 1

10 92- 6 WASHER - 10CK, 3/8" ..\ttt iiiiiiiiiiiieeeneees 1

11 25- 106 NUT-hex,3/8"-16NC ...ttt iiiiiiiniienenns 1

12 D 37116 BLOCK -spacer,tubemounting.................coiviineen.. 1

13 L 59801 CHANNEL - tube mounting, used withtubesonly .............. 1

14 L 59796 TUBE-toreliefvalve ........ ..ottt iiiinenee 1

14A L 71569 HOSE - to relief valve, models with increased noise control,

29-1/4" (743 MM) IONg . ...ttt it iieennnenannnns 1

15 218- 5046 FITTING - straight, maleconnector...................ccc.u... 2

16 218 5010 O-RING-fitting ...t i i i i eiieeneeans 1

17 L 59641 VALVE - relief, hydraulic, parts listpage333................... 1

18 L 59790 TUBE - relief valve to flow dividervalve ....................... 1

19 218- 5065 FITTING - straight, maleconnector........................... 2

20 218- 5007 O-RING-fitting......ooiiiiiiiiii i e i it iieienanns 1

21 13- 548 HHCS-5/16"-18NC X 3" ... ittt ieiieennnnnns 2

22 L 54770 VALVE - flow control, parts listpage331 ...................... 1

23 195- 2042 WASHER-flat, 5/16" ...ttt ineeneans 2

24 92- 5 WASHER - 10CK, 5/16" . ...\ttt it iieeeiaeeieens 2

25 25- 105 NUT-hex.,5/16"-18NC ...ttt iiiiiinnnn 2

26 218- 5060 FITTING - straight, maleconnector........................... 1

27 218- 5007 O-RING-fitting.......coiiiii i it i i eiieeieenes 1

28 218- 5576 TEE-adjustable ...ttt 1

29 218- 5007 O-RING-8€al ....civiiiiiiiiiiiiiiiieneneneeeeennennnnnns 1

30 L 55806 TUBE - upper port of flow control valve to steering valve........ 1

30A L 71566 HOSE - special, upper port of flow control valve to steering

valve, models with increased noisecontrol .................. 1
31 L 55808 TUBE - lower port of flow control valve to steering valve ........ 1
31A L 71567 HOSE - special, lower port of flow control valve to steering

valve, models with increased noisecontrol .................. 1

32 218- 53561 FITTING - straight, maleconnector................cceiveennn. 2

33 218- 5005 O-RING-fitting ...ttt it ciieeenanes 1

34 REF. VALVE - steering control, see page 127 for propervalve ........ 1

Printed in U.S.A. Issued September, 1977



124

777777




MODEL 680E CONSTRUCTION KING LOADER BACKHOEV 125

REF. PART NO.
L 54773
L 59941
1 L 36068
NSS
2 A 14567
3 L 36008
L 36009
4 NSS
5 L 35675
6 L 35654
D 72851
7 NSS
8 NSS
L 35657
9 NSS
10 14- 532
11 193- 29
12 129- 122
NSS
13 A 14567
14 D 66476
D 66478
15 A 14954
16 A 13058
17 NSS
18 T 30271
19 D 66479
20 D 66480
21 D 66477
22 182- 82
D 66475
23 NSS
24 L 35675
25 A 13060
26 182- 82
27 193- 41
28 195- 10
29 L 35653
30 L 35654
31 L 35655
L 35657
32 NSS
33 14- 532
34 193- 29
35 129- 122
Printed in U.S.A.

STEERING COLUMN

DESCRIPTION REQ'D.
STEERING COLUMN ASSEMBLY - tractor, models without
electriChorn . ... i i i e et 1
STEERING COLUMN ASSEMBLY - tractor, models with electric
T ¢ o 1
VALVE ASSEMBLY - steering, parts list page 127 ............ 1
SHAFT AND TUBE - steering column, models without

L= L= Yo7 (g T o T o 1
NUT -steeringwheel ........ ... ittt 1
SHAFT -steeringcolumn ......... ... ..o, 1
TUBEASSEMBLY-shaft ........cccoiiiiiiiiiiiiiiinnn.. 1
TUBE-jacket,shaft ...... ..., 1
BEARING AND SEAL-shaft ...............iiia.... 1
PIN-coupling ....ccoiiiiiiiii ittt ieeiannnnn, 2
KIT-coupling ...ooiiiiiiiiii ittt ittt aanns 1
COUPLING - steering column shaft and valve shaft ...... 1
RING-pinretaining ........ccooiiiiieiiiiiniiinnnnnnn. 2
CLAMP ASSEMBLY -tube ..., 1
CLAMP-tube ... .o ettt e eienennens 1
HHCS-5/16"-24NF X 2" . ..., 1
WASHER - internal tooth lock, 5/16" .................... 1
NUT - hex., 5/16" - 24 NF, zincplated ................... 1

SHAFT AND TUBE - steering column, models with electric
T o T 1
NUT -steeringwheel ........... ... . i it 1
SHAFT -steeringcolumn ............ociiiiiiiiiiiiiinnn, 1
CABLE ASSEMBLY -electrichorn ....................... 1
TERMINAL-electrichorn .........ccciiiiiiiiiinnnneenn 1
FERRULE-cableguide..........ccoivviiiniiiiiinannn. 1
CABLE-electrichorn ........coiiiiiiiiiiiiiiienannnn. 1
O-RING -cableprotection .............ccoiiiiiiia... 1
TUBING - cableprotection ...............cccoivvvian... 1
TERMINAL -electrichorn ...............ccciiivieaa.t. 1
RING - contact, electrichorn..............covviiianna.... 1
SCREW-ringmounting .........c.ooviiiieiiiinnninnnnn. 1
TUBE ASSEMBLY - steeringcolumn ..................... 1
TUBE-steeringcolumn ............ciiiiiieiinnnnnn.. 1
BEARING AND SEAL - steeringcolumn ................ 1
TERMINAL - electric horn connections ................... 1
SCREW -#8-32NC X 1/4" .. i ieannnnns 2
WASHER - internal tooth lock, #8 ......................... 2
WASHER-flat, #8 .. ... i ittt 2
COUPLING - steering column and pumpshaft............. 1
PIN-COUPIIN<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>